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1. Test Laboratory

1.1. Introduction & Accreditation
Telecommunication Technology Labs, CAICT is an ISO/IEC 17025:2017 accredited test

laboratory under American Association for Laboratory Accreditation (A2LA) with lab code 7049.01,
and is also an FCC accredited test laboratory (CN5017), and ISED accredited test laboratory
(CAB identifier:CN0O066). The detail accreditation scope can be found on A2LA website.

1.2. Testing Location
Location 1: CTTL (huayuan North Road)
Address: No. 52, Huayuan North Road, Haidian District, Beijing,

P. R. China 100191

Location 2: CTTL (BDA)
Address: No.18A, Kangding Street, Beijing Economic-Technology

Development Area, Beijing, P. R. China 100176

©Copyright. All rights reserved by CTTL. Page 4 of 201
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1.3. Testing Environment

Normal Temperature: 15-35C
Relative Humidity: 20-75%

1.4. Project Data

Testing Start Date: 2023-08-11
Testing End Date: 2023-09-01

1.5. Signature

—

g5

Dong Yuan
(Prepared this test report)

il

Zhou Yu
(Reviewed this test report)

1. Ky

Zhao Hui Lin
Deputy Director of the laboratory
(Approved this test report)
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2. Client Information

2.1. Applicant Information
Company Name: TCL Communication Ltd.
5/F, Building 22E, 22 Science Park East Avenue, Hong Kong Science

Address /Post: Park, Shatin, NT, Hong Kong
Contact: Annie Jiang

Email: nianxiang.jiang@tcl.com
Telephone: +86 755 3661 1621

Fax: +86 755 3661 2000-81722

2.2. Manufacturer Information
Company Name: TCL Communication Ltd.
5/F, Building 22E, 22 Science Park East Avenue, Hong Kong Science

Address /Post: Park, Shatin, NT, Hong Kong
Contact: Annie Jiang

Email: nianxiang.jiang@tcl.com
Telephone: +86 755 3661 1621

Fax: +86 755 3661 2000-81722
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3. Equipment Under Test (EUT) and Ancillary Equipment (AE)

3.1. About EUT

Description LTE Mobile phone

Model Name T434W

FCCID 2ACCJH177

Antenna Embedded

Output power 24.76dBm maximum EIRP measured for LTE B41
Extreme Voltage 3.6VDC to 4.4VDC (nominal: 3.85VDC)

Extreme Temperature -10°C to +55°C

Note: Components list, please refer to documents of the manufacturer; it is also included in the
original test record of CTTL.

3.2. Internal Identification of EUT used during the test

EUT ID* IMEI HW Version SW Version Date of receipt
UT37a 016459000201020 03 6VS7 2023-08-08
UT38a 016459000201350 03 6VS7 2023-08-09

*EUT ID: is used to identify the test sample in the lab internally.

3.3. Internal Identification of AE used during the test
AE ID*  Description

AE1 Battery

AE1
Model TLpO38F7
Manufacturer VEKEN
Capacitance 4000mAh

*AE ID: is used to identify the test sample in the lab internally.
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4. Reference Documents

4.1. Documents supplied by applicant
EUT parameters are supplied by the customer, which are the bases of testing. CAICT is not

responsible for the accuracy of customer supplied technical information that may affect the test
results (for example, antenna gain and loss of customer supplied cable).

4.2. Reference Documents for testing
The following documents listed in this section are referred for testing.

Reference Title Version
FCC Part 24 PERSONAL COMMUNICATIONS SERVICES 10-1-22
Edition
FCC Part 22 PUBLIC MOBILE SERVICES 10-1-22
Edition
FCC Part 27 MISCELLANEOUS WIRELESS COMMUNICATIONS  10-1-22
SERVICES Edition
FCC Part 90 PRIVATE LAND MOBILE RADIO SERVICES 10-1-22
Edition
ANSI/TIA-603-E Land Mobile FM or PM Communications Equipment 2016
Measurement and Performance Standards
ANSI C63.26 American National Standard for Compliance Testing of 2015

Transmitters Used in Licensed Radio Services
KDB 971168 D01 MEASUREMENT GUIDANCE FOR CERTIFICATION OF v03r01
LICENSED DIGITAL TRANSMITTERS

©Copyright. All rights reserved by CTTL. Page 8 of 201
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5. Summary Of Test Result

CAICT

No. 123261525-WMDO01

LTE Band 12
Items Test Name |§:(I:a(;jf3|ler; Verdict
1 Output Power 27.50 P
2 Emission Limit 27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 25 (2)
Items Test Name gcl:acu:jlg; Verdict
1 Output Power 24.232 P
2 Emission Limit 24.238 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 24.238 P
6 Band Edge Compliance 24.238 P
7 Conducted Spurious Emission 24.238 P
8 Peak-to-Average Power Ratio 24.232 P
LTE Band 26(814MHz~824MHz)
Items Test Name I?éa(;"fjlér; Verdict
1 Output Power 90.635 P
2 Emission Limit 90.691 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 2.1049 P
6 Band Edge Compliance 90.691 P
7 Conducted Spurious Emission 90.691 P

©Copyright. All rights reserved by CTTL.
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LTE Band 26(824MHz~849MHz) (5)

Items Test Name lfc';%'fjk';; Verdict
1 Output Power 22.913 P
2 Emission Limit 22.917 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 22.917 P
6 Band Edge Compliance 22.917 P
7 Conducted Spurious Emission 22.917 P
LTE Band 41
Items Test Name gcl:acu:uelg; Verdict
1 Output Power 27.50 P
2 Emission Limit 27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 66 (4)
Items Test Name Fcclz%lfjlg; Verdict
1 Output Power 27.50 P
2 Emission Limit 27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P

©Copyright. All rights reserved by CTTL. Page 10 of 201
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LTE Band 71
Items Test Name lfc':a(;‘fl‘fl;’; Verdict
1 Output Power 27.50 P
2 Emission Limit 27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P

Terms used in Verdict column

P Pass. The EUT complies with the essential requirements in the standard.

NP Not Performed. The test was not performed by CTTL.

NA Not Applicable.The test was not applicable.

BR Re-use test data from basic model report.

F Fail. The EUT does not comply with the essential requirements in the

standard.

All the test results are based on normal power.

LTE Band 25, Band 66, and Band 26 overlaps the entire frequency range of LTE Band 2, Band 4
and Band 5. Therefore, test data provided in this report covers Band 2, Band 4, Band 5 as well as
Band 25, Band 66, Band 26.

LTE Band 41 is tested by power class 2.

Explanation of worst-case configuration

The worst-case scenario for all measurements is based on the conducted output power
measurement investigation results. Output power was measured on QPSK, 16QAM and 64QAM
modulations. It was found that QPSK was the worst case. All testing was performed using QPSK
modulations to represent the worst case unless otherwise stated. The test results shown in the

following sections represent the worst case emission.

©Copyright. All rights reserved by CTTL. Page 11 of 201
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6. Test Equipment Utilized

Description Type Series Number | Manufacture | Cal Due Date | Calibration Interval
Wideband Radio
Communication CMW500 159082 R&S 2024-01-09 1 year
Tester
i‘;:;rzuer: FSU 200030 R&S 2024-05-25 1 year
Climate Chamber SH-242 93008556 ESPEC 2023-12-23 3 years
Test Receiver FSV40 101047 R&S 2024-07-25 1 Year
EMI Antenna VULB9163 9163-482 Schwarzbeck | 2023-11-28 1 Year
EMI Antenna LB-7180-NF | J203001300005 A-INFO 2024-05-25 1 Year
EMI Antenna 3115 00167252 ETS-Lindgren | 2024-01-28 1 Year
Signal Generator | SMF100A 101295 R&S 2024-02-08 1 Year
Universal Radio
Communication MT8821C 62724459649 Anritsu 2024-08-12 1 Year
Tester

*Note : The MT8821C with series number of 62724459649 has been calibrated during the
test, and the calibration validity date filled in the above table is the latest one.
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Annex A: Measurement Results

A.1 Output Power

A.1.1 Summary

During the process of testing, the EUT was controlled via communication tester to ensure max
power transmission and proper modulation.

In all cases, output power is within the specified limits.

A.1.2 Conducted

A.1.2.1 Method of Measurements

The EUT was set up for the max output power with pseudo random data modulation.

These measurements were done at 3 frequencies (bottom, middle and top of operational
frequency range) for each bandwidth.

The results below include a correction factor for cable loss that is provided by the customer.

A.1.2.2 Measurement Result

LTE band 12
] ) Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM
715.3 2412 22.77 21.76
1 RB high 707.5 23.61 22.81 21.86
699.7 23.66 22.86 21.87
715.3 24.14 22.73 21.78
1 RB low 707.5 23.64 22.74 21.83
1 AMHz 699.7 23.62 22.93 21.86
715.3 23.81 22.78 21.84
50% RB mid 707.5 23.81 22.75 21.86
699.7 23.79 22.72 21.87
715.3 22.74 21.84 20.77
100% RB 707.5 22.76 21.87 20.76
699.7 22.76 21.87 20.75
714.5 24.16 22.85 21.82
1 RB high 707.5 23.66 22.80 21.89
700.5 23.70 22.98 22.34
714.5 24.16 22.89 21.84
1 RB low 707.5 23.67 22.93 21.92
3MHz 700.5 23.69 22.88 22.17
714.5 23.24 21.80 20.84
50% RB mid 707.5 23.04 21.80 21.30
700.5 22.78 21.88 21.28
714.5 22.86 21.69 20.75

100% RB
707.5 23.22 21.95 21.23

©Copyright. All rights reserved by CTTL. Page 13 of 201
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700.5 22.73 21.81 21.26

713.5 24.06 23.03 22.08

1 RB high 707.5 24.08 22.79 22.13
701.5 24.07 23.21 22.20

713.5 24.07 22.79 21.89

1 RB low 707.5 24.08 22.82 22.24
5MHz 701.5 24 11 23.20 22.27
713.5 23.23 21.78 21.27

50% RB mid 707.5 23.21 22.20 2117
701.5 23.20 22.17 21.32

713.5 23.21 21.76 21.17

100% RB 707.5 23.20 22.17 21.22
701.5 23.07 22.15 21.24

711.0 24.15 23.37 22.34

1 RB high 707.5 24.10 23.25 22.26
704.0 2411 23.29 22.27

711.0 24.18 23.32 22.27

1 RB low 707.5 24.16 23.29 22.35
10MHz 704.0 24.20 23.41 22.36
711.0 23.25 22.24 21.26

50% RB mid 707.5 23.28 22.24 21.29
704.0 23.29 22.22 21.28

711.0 23.28 22.25 21.29

100% RB 707.5 23.24 22.20 21.22
704.0 23.21 22.16 21.22

©Copyright. All rights reserved by CTTL. Page 14 of 201
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LTE band 25
_ . Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

1914.3 23.81 22.62 21.84

1 RB high 1882.5 23.46 22.67 21.59

1850.7 23.56 22.89 22.25

1914.3 23.85 22.63 21.55

1 RB low 1882.5 23.44 22.67 21.71

1 AMHz 1850.7 23.56 22.80 22.21
1914.3 23.66 22.49 21.61

50% RB mid 1882.5 23.60 22.54 21.86

1850.7 23.72 22.68 22.27

1914.3 22.53 21.51 20.47

100% RB 1882.5 22.58 21.69 20.99

1850.7 22.70 21.79 21.15

1913.5 23.83 22.74 21.94

1 RB high 1882.5 23.66 22.68 21.87

1851.5 23.86 23.01 22.19

1913.5 23.88 22.62 21.58

1 RB low 1882.5 23.64 22.69 22.09

3MHz 1851.5 23.71 23.10 22.27
1913.5 23.01 21.54 20.61

50% RB mid 1882.5 22.58 21.60 21.05

1851.5 22.94 2214 21.17

1913.5 22.74 21.48 20.57

100% RB 1882.5 22.61 21.63 21.03

1851.5 23.05 2212 21.13

1912.5 23.72 22.60 21.91

1 RB high 1882.5 23.58 22.67 22.00

1852.5 23.49 22.98 22.11

1912.5 23.79 22.65 21.66

1 RB low 1882.5 23.43 22.63 21.97

5MHz 1852.5 23.55 23.05 22.16
1912.5 23.04 21.49 20.59

50% RB mid 1882.5 22.69 21.64 21.09

1852.5 22.85 2212 21.14

1912.5 22.79 21.45 20.70

100% RB 1882.5 22.56 21.89 21.02

1852.5 22.85 2213 21.09

1910.0 23.82 22.72 21.98

1 RB high 1882.5 23.83 22.63 22.09

10MHz

1855.0 23.87 23.04 22.13

1 RB low 1910.0 23.87 22.67 21.92

©Copyright. All rights reserved by CTTL. Page 15 of 201
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1882.5 23.67 22.66 22.02

1855.0 23.85 23.10 22.15

1910.0 23.06 21.56 20.92

50% RB mid 1882.5 22.88 21.59 21.07
1855.0 23.10 22.13 21.11

1910.0 23.03 21.51 20.86

100% RB 1882.5 22.77 21.95 21.09
1855.0 22.97 2212 21.09

1907.5 23.78 22.83 21.91

1 RB high 1882.5 23.78 22.85 22.06
1857.5 23.76 23.06 22.08

1907.5 23.86 22.81 21.89

1 RB low 1882.5 23.72 22.80 22.05
15MHz 1857.5 23.77 23.33 22.27
1907.5 23.08 21.74 20.96

50% RB mid 1882.5 23.01 21.95 21.06
1857.5 23.03 22.09 21.11

1907.5 23.05 21.78 20.93

100% RB 1882.5 22.99 22.08 21.04
1857.5 23.04 22.07 21.08

1905.0 23.63 22.66 21.91

1 RB high 1882.5 23.53 22.58 21.97
1860.0 23.41 22.94 21.97

1905.0 23.37 22.75 21.87

1 RB low 1882.5 23.41 22.78 22.06
20MHz 1860.0 23.60 23.04 22.06
1905.0 22.65 21.60 21.07

50% RB mid 1882.5 22.75 21.93 21.07
1860.0 22.85 22.10 21.11

1905.0 22.59 21.66 20.99

100% RB 1882.5 22.69 21.92 21.05
1860.0 22.78 22.03 21.03

©Copyright. All rights reserved by CTTL.
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LTE band 26(814MHz~824MHz)

_ . Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

823.3 23.74 22.85 21.81

1 RB high 819.0 23.76 22.72 21.66

814.7 23.80 22.75 21.61

823.3 23.75 22.83 21.85

1 RB low 819.0 23.76 22.69 21.65

1 AMHz 814.7 23.82 22.72 21.61
823.3 23.76 22.95 21.92

50% RB mid 819.0 23.80 22.92 21.95

814.7 23.71 22.87 21.88

823.3 22.78 21.72 21.10

100% RB 819.0 22.81 21.73 2111

814.7 22.86 21.71 21.04

822.5 23.78 22.74 21.63

1 RB high 819.0 23.80 22.71 21.62

815.5 23.82 22.75 21.61

822.5 23.84 22.80 21.71

1 RB low 819.0 23.84 22.74 21.68

3MHz 815.5 23.87 22.78 21.67
822.5 22.77 21.90 20.74

50% RB mid 819.0 22.76 21.85 20.71

815.5 22.85 21.84 20.72

822.5 22.77 21.79 20.86

100% RB 819.0 22.74 21.75 20.81

815.5 22.75 21.70 20.77

821.5 23.68 22.76 21.89

1 RB high 819.0 23.74 22.81 21.88

816.5 23.72 22.76 21.85

821.5 23.70 22.71 21.86

1 RB low 819.0 23.69 22.74 21.84

5MHz 816.5 23.74 22.76 21.81
821.5 22.79 21.94 20.90

50% RB mid 819.0 22.77 21.90 20.90

816.5 22.81 21.86 20.83

821.5 22.82 21.86 20.89

100% RB 819.0 22.79 21.82 20.85

816.5 22.79 21.75 20.80

1 RB high 819.0 23.86 22.80 21.69

1 RB low 819.0 23.88 22.77 21.63

10MHz ;

50% RB mid 819.0 22.87 21.99 20.97

100% RB 819.0 22.87 21.97 20.94
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LTE band 26(824MHz~849MHz)

_ . Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM
848.3 23.70 22.61 21.53
1 RB high 836.5 23.67 22.72 21.73
824.7 23.72 22.72 21.64
848.3 23.67 22.61 21.55
1 RB low 836.5 23.67 22.72 21.73
1 AMHz 824.7 23.72 22.71 21.66
848.3 23.68 22.82 21.65
50% RB mid 836.5 23.68 22.83 21.66
824.7 23.77 22.95 21.93
848.3 22.73 21.83 20.80
100% RB 836.5 22.74 21.84 20.83
824.7 22.77 21.71 21.10
847.5 23.71 22.59 21.50
1 RB high 836.5 23.75 22.63 21.52
825.5 23.78 22.73 21.60
847.5 23.75 22.66 21.60
1 RB low 836.5 23.74 22.68 21.59
3MHz 825.5 23.79 22.76 21.70
847.5 22.64 21.75 20.62
50% RB mid 836.5 22.74 21.76 20.65
825.5 22.76 21.83 20.73
847.5 22.65 21.62 20.71
100% RB 836.5 22.68 21.67 20.73
825.5 22.70 21.72 20.79
846.5 23.63 22.60 21.73
1 RB high 836.5 23.63 22.66 21.75
826.5 23.70 22.73 21.85
846.5 23.58 22.59 21.72
1 RB low 836.5 23.61 22.63 21.73
5MHz 826.5 23.68 22.71 21.83
846.5 22.64 21.80 20.69
50% RB mid 836.5 22.71 21.84 20.78
826.5 22.74 21.87 20.85
846.5 22.68 21.65 20.72
100% RB 836.5 22.70 21.70 20.78
826.5 22.68 21.70 20.78
844.0 23.78 22.68 21.60
1 RB high 836.5 23.78 22.71 21.62
10MHz
829.0 23.77 22.67 21.58
1 RB low 844.0 23.74 22.67 21.57
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836.5 23.78 22.69 21.60

829.0 23.79 22.72 21.65

844.0 22.58 21.86 20.70

50% RB mid 836.5 22.70 21.91 20.83
829.0 22.82 21.95 20.94

844.0 22.67 21.76 20.74

100% RB 836.5 22.76 21.82 20.80
829.0 22.81 21.87 20.86

841.5 23.70 22.94 21.97

1 RB high 836.5 23.71 22.94 21.97
831.5 23.68 22.89 21.93

841.5 23.69 22.95 21.95

1 RB low 836.5 23.74 23.01 22.07
15MHz 831.5 23.72 23.02 22.05
841.5 22.80 21.80 20.71

50% RB mid 836.5 22.87 21.80 20.81
831.5 22.88 21.81 20.79

841.5 22.83 21.82 20.85

100% RB 836.5 22.85 21.82 20.85
831.5 22.84 21.82 20.84
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LTE band 41
_ . Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

2687.5 26.43 25.47 24.82

1 RB high 2593.0 25.97 25.02 24.33

2498.5 25.70 25.29 24.16

2687.5 26.46 25.48 24.77

1 RB low 2593.0 26.02 25.06 24.39

5MHz 2498.5 25.74 25.32 24.18
2687.5 25.66 24.59 23.72

50% RB mid 2593.0 25.22 2417 23.68

2498.5 24.91 24.39 2342

2687.5 25.58 24.58 23.68

100% RB 2593.0 25.11 24.27 23.63

2498.5 24.87 24.34 23.38

2685.0 26.90 25.56 24.44

1 RB high 2593.0 26.07 25.15 24.01

2501.0 25.78 24.93 23.77

2685.0 26.88 25.65 24.52

1 RB low 2593.0 26.13 25.22 24.10

10MHz 2501.0 25.82 25.01 23.96
2685.0 25.64 24.66 23.69

50% RB mid 2593.0 25.19 24.20 23.25

2501.0 24.87 23.91 23.11

2685.0 25.68 24.70 23.68

100% RB 2593.0 25.24 24.26 23.35

2501.0 24.91 24.38 2342

2682.5 26.75 25.42 24.32

1 RB high 2593.0 25.94 25.01 23.90

2503.5 25.65 24.75 24.05

2682.5 26.92 25.53 24.43

1 RB low 2593.0 26.05 25.15 24.09

15MHz 2503.5 25.73 24.83 23.94
2682.5 25.59 24.55 23.56

50% RB mid 2593.0 25.12 24.09 23.61

2503.5 25.18 24.27 23.29

2682.5 25.55 24.60 23.57

100% RB 2593.0 25.17 24.25 23.64

2503.5 25.25 24.28 23.28

2680.0 26.53 25.82 2472

1 RB high 2593.0 26.32 25.20 24.08

20MHz

2506.0 26.07 25.16 24.07

1 RB low 2680.0 26.77 25.93 24.68
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2593.0 26.49 25.33 24.19

2506.0 26.16 25.25 24.18

2680.0 25.96 24.93 23.94

50% RB mid 2593.0 25.66 24.68 23.69
2506.0 25.30 24.35 23.31

2680.0 25.97 24.97 23.93

100% RB 2593.0 25.68 24.68 23.65
2506.0 25.32 24.31 23.30
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LTE CA band 41C

. Frequency | Frequency ) PCC RB SCC RB Conducted
Bandwidth Modulation
(MHz) (MHz) Size | Offset | Size | Offset Power(dBm)
QPSK 1 24 1 0 22.25
QPSK 25 0 100 0 20.36
16QAM 1 24 1 0 21.39
5MHz/20MHz 2583.8 2595.5
16QAM 25 0 100 0 19.34
64QAM 1 24 1 0 19.19
64QAM 25 0 100 0 19.32
QPSK 1 49 1 0 22.23
QPSK 50 0 75 0 22.26
16QAM 1 49 1 0 22.22
10MHz/15MHz | 2585.9 2597.9
16QAM 50 0 75 0 22.21
64QAM 1 49 1 0 22.01
64QAM 50 0 75 0 22.21
QPSK 1 49 1 0 22.22
QPSK 50 0 100 0 20.31
16QAM 1 49 1 0 21.32
10MHz/20MHz | 2583.6 2598.0
16QAM 50 0 100 0 19.28
64QAM 1 49 1 0 19.02
64QAM 50 0 100 0 19.27
QPSK 1 74 1 0 22.18
QPSK 75 0 50 0 22.18
16QAM 1 74 1 0 22.18
15MHz/10MHz | 2588.1 2600.1
16QAM 75 0 50 0 22.14
64QAM 1 74 1 0 21.96
64QAM 75 0 50 0 22.15
QPSK 1 74 1 0 22.19
QPSK 75 0 75 0 20.25
16QAM 1 74 1 0 21.04
15MHz/15MHz | 2585.5 2600.5
16QAM 75 0 75 0 19.20
64QAM 1 74 1 0 19.23
64QAM 75 0 75 0 19.22
QPSK 1 74 1 0 22.15
QPSK 75 0 100 0 20.23
16QAM 1 74 1 0 21.02
15MHz/20MHz | 2583.3 2600.4
16QAM 75 0 100 0 19.18
64QAM 1 74 1 0 19.23
64QAM 75 0 100 0 19.23
QPSK 1 99 1 0 22.15
QPSK 100 0 25 0 20.18
20MHz/5MHz 2590.5 2602.2
16QAM 1 99 1 0 21.34
16QAM 100 0 25 0 19.15
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64QAM 1 99 1 0 19.24
64QAM 100 0 25 0 19.19
QPSK 1 99 1 0 22.14
QPSK 100 0 50 0 20.15
16QAM 1 99 1 0 21.31
20MHz/10MHz | 2588.1 2602.5
16QAM 100 0 50 0 19.16
64QAM 1 99 1 0 19.25
64QAM 100 0 50 0 19.19
QPSK 1 99 1 0 22.18
QPSK 100 0 75 0 20.15
16QAM 1 99 1 0 21.36
20MHz/15MHz | 2585.6 2602.7
16QAM 100 0 75 0 19.17
64QAM 1 99 1 0 19.29
64QAM 100 0 75 0 19.18
QPSK 1 99 1 0 22.21
QPSK 100 0 100 0 20.18
16QAM 1 99 1 0 21.27
20MHz/20MHz | 2583.1 2602.9
16QAM 100 0 100 0 19.16
64QAM 1 99 1 0 19.39
64QAM 100 0 100 0 19.18
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LTE band 66
_ . Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

1779.3 23.57 22.54 21.85

1 RB high 1745.0 23.02 22.32 21.39

1710.7 23.36 22.66 21.52

1779.3 23.59 22.37 21.74

1 RB low 1745.0 23.07 22.35 21.48

1 AMHz 1710.7 23.03 22.69 21.56
1779.3 23.63 22.22 21.76

50% RB mid 1745.0 23.20 22.16 21.51

1710.7 23.09 22.45 21.65

1779.3 22.67 21.61 20.69

100% RB 1745.0 22.37 21.44 20.40

1710.7 22.49 21.60 20.54

1778.5 23.62 22.69 21.81

1 RB high 1745.0 23.34 22.57 21.51

1711.5 23.43 22.67 21.57

1778.5 23.64 22.55 21.77

1 RB low 1745.0 23.24 22.47 21.44

3MHz 1711.5 23.39 22.64 21.58
1778.5 22.77 21.61 20.80

50% RB mid 1745.0 22.37 21.45 20.45

1711.5 22.55 21.56 20.59

1778.5 22.65 21.69 20.68

100% RB 1745.0 22.39 21.37 20.41

1711.5 22.47 21.45 20.49

1777.5 23.51 22.70 21.74

1 RB high 1745.0 23.23 22.46 21.42

1712.5 23.31 22.56 21.38

1777.5 23.51 22.60 21.67

1 RB low 1745.0 23.19 22.46 21.36

5MHz 1712.5 23.31 22.62 21.51
1777.5 22.77 21.47 20.80

50% RB mid 1745.0 2242 21.38 20.47

1712.5 22.52 21.48 20.54

1777.5 22.71 21.68 20.73

100% RB 1745.0 2242 21.37 20.41

1712.5 22.35 21.45 20.49

1775.0 23.57 22.78 21.76

1 RB high 1745.0 23.35 22.47 21.46

10MHz

1715.0 23.36 22.55 21.41

1 RB low 1775.0 23.55 22.55 21.67
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1745.0 23.08 22.59 21.38

1715.0 23.40 22.74 21.56

1775.0 22.70 21.63 20.70

50% RB mid 1745.0 22.41 21.39 20.44
1715.0 22.52 21.48 20.52

1775.0 22.71 21.68 20.72

100% RB 1745.0 22.44 21.42 20.44
1715.0 22.50 21.46 20.52

1772.5 23.53 22.80 21.75

1 RB high 1745.0 23.25 22.48 21.48
1717.5 23.23 22.35 21.34

1772.5 2342 22.64 21.59

1 RB low 1745.0 23.28 22.55 21.42
15MHz 1717.5 23.42 22.62 21.55
1772.5 22.65 21.61 20.68

50% RB mid 1745.0 22.38 21.30 20.42
1717.5 22.43 21.39 20.46

1772.5 22.64 21.61 20.69

100% RB 1745.0 22.36 21.32 20.36
1717.5 22.41 21.37 20.42

1770.0 23.38 22.74 21.69

1 RB high 1745.0 23.23 22.55 21.42
1720.0 23.15 22.26 21.25

1770.0 23.28 22.50 21.43

1 RB low 1745.0 23.18 22.36 21.28
20MHz 1720.0 23.35 22.49 21.42
1770.0 22.61 21.60 20.64

50% RB mid 1745.0 22.34 21.34 20.42
1720.0 22.41 21.39 20.42

1770.0 22.58 21.60 20.63

100% RB 1745.0 22.31 21.31 20.36
1720.0 22.34 21.29 20.36
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LTE band 71
_ . Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

695.5 23.42 22.72 21.65

1 RB high 680.5 23.56 22.59 21.76

665.5 23.61 22.56 21.59

695.5 23.08 2240 21.75

1 RB low 680.5 23.06 22.51 21.76

5MHz 665.5 23.07 22.07 21.48
695.5 22.24 21.27 20.52

50% RB mid 680.5 22.31 21.29 20.78

665.5 22.29 21.26 20.42

695.5 22.25 21.26 20.61

100% RB 680.5 22.30 21.28 20.79

665.5 22.22 21.23 20.21

693.0 23.10 22.29 21.09

1 RB high 680.5 23.49 23.15 21.86

668.0 23.21 23.49 21.68

693.0 23.22 22.45 21.22

1 RB low 680.5 23.20 23.20 21.55

10MHz 668.0 23.19 23.21 21.20
693.0 22.28 21.29 20.26

50% RB mid 680.5 22.37 21.34 20.32

668.0 22.36 21.33 20.33

693.0 22.20 21.23 20.21

100% RB 680.5 22.38 21.34 20.33

668.0 22.52 21.48 20.45

690.5 23.07 22.16 21.26

1 RB high 680.5 23.12 23.22 21.40

670.5 23.10 23.17 21.61

690.5 23.17 22.47 21.32

1 RB low 680.5 23.21 23.22 21.37

15MHz 670.5 23.17 23.17 21.18
690.5 22.31 21.30 20.33

50% RB mid 680.5 22.33 21.31 20.32

670.5 22.39 21.33 20.37

690.5 22.23 21.25 20.23

100% RB 680.5 22.33 21.30 20.28

670.5 22.41 21.40 20.38

688.0 22.99 22.27 21.17

1 RB high 680.5 23.02 23.13 21.03

20MHz

673.0 23.00 23.12 21.13

1 RB low 688.0 23.11 22.35 21.28
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680.5 23.13 23.12 21.13

673.0 23.12 23.10 21.10

688.0 22.31 21.31 20.29

50% RB mid 680.5 22.36 21.33 20.33
673.0 22.32 21.29 20.29

688.0 22.31 21.28 20.27

100% RB 680.5 22.41 2140 20.38
673.0 22.22 21.18 20.20
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A.1.3 Radiated
A.1.3.1 Description
This is the test for the maximum radiated power from the EUT.
FDD Band 12/71: Part 27.50(c)(10) specifies "Portable stations(hand-held devices) in the 600
MHz uplink Band and the 698-746 MHz Band, and fixed and mobile stations in the 600 MHz
uplink Band are limited to 3 watts ERP".
FDD Band 2/25: Part 24.232(c) specifies "Mobile and portable stations are limited to 2 watts
EIRP".
LTE Band 26(814MHz~824MHz): Part 90.635(b) specifies "The maximum output power of the
transmitter for mobile stations is 100 watts".
FDD Band 5/26(824MHz~849MHz): Part 22.913(a) specifies "The ERP of mobile transmitters and
auxiliary test transmitters must not exceed 7 watts".
FDD Band 7/TDD Band 38/41: Part 27.50(h)(2) specifies "Mobile stations are limited to 2.0 watts
EIRP".
FDD Band 4/66: Part 27.50(d)(4) specifies "Fixed, mobile, and portable(handheld) stations
operating in the 1710-1755 MHz Band and mobile and portable stations operating in the 1695—
1710 MHz and 1755-1780 MHz Bands are limited to 1 watt EIRP".
A.1.3.2 Method of Measurement
According to KDB 412172 D01 and ANSI C63.26 the relevant equation for determining the
maximum ERP or EIRP from the measured RF output power is given in Equation as follows:
ERP or EIRP = Py + Gy —L¢

where;

® ERP or EIRP = effective radiated power or equivalent isotropically radiated

power(expressed in the same units as Pr.

® P = transmitter output power, in this report the unit express as dBm;
Gt = gain of the transmitting antenna, in dBd(ERP) or dBi(EIRP);

® L. = signal attenuation in the connecting cable between the transmitter and antenna, in

dB.
Alternatively, the EIRP can be determined from Equation above and then converted to ERP based
on the maximum antenna gain relationship by applying the following equation:
ERP = EIRP —2.15dB

Note: The antenna gain information was provided by the client. The laboratory is not responsible
for identifying its authenticity during the test.
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A.1.3.3 Limits and Measurement Results
LTE Band 12-ERP
Limits: <34.77dBm(3W)

RB Frequency | Conducted Power(dBm) ERP(dBm)(Gt-Lc =-2.92)

Bandwidth | |

size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
715.3 2412 22.77 21.76 19.05 17.70 16.69

1 RB high 707.5 23.61 22.81 21.86 18.54 17.74 16.79
699.7 23.66 22.86 21.87 18.59 17.79 16.80
715.3 2414 22.73 21.78 19.07 17.66 16.71

1 RB low 707.5 23.64 22.74 21.83 18.57 17.67 16.76

1 AMHz 699.7 23.62 22.93 21.86 18.55 17.86 16.79
50% RB 715.3 23.81 22.78 21.84 18.74 17.71 16.77
mid 707.5 23.81 22.75 21.86 18.74 17.68 16.79

699.7 23.79 | 22.72 21.87 18.72 17.65 16.80
715.3 2274 | 21.84 20.77 17.67 16.77 15.70
100% RB 707.5 22.76 | 21.87 20.76 17.69 16.80 15.69
699.7 22.76 | 21.87 20.75 17.69 16.80 15.68

714.5 2416 | 22.85 21.82 19.09 17.78 16.75
1 RB high 707.5 23.66 | 22.80 21.89 18.59 17.73 16.82
700.5 23.70 | 22.98 22.34 18.63 17.91 17.27
714.5 2416 | 22.89 21.84 19.09 17.82 16.77
1 RB low 707.5 23.67 | 22.93 21.92 18.60 17.86 16.85
700.5 23.69 | 22.88 22.17 18.62 17.81 17.10
3MHz 50% RB 714.5 23.24 | 21.80 20.84 18.17 16.73 15.77
mid 707.5 23.04 | 21.80 21.30 17.97 16.73 16.23
700.5 22.78 | 21.88 21.28 17.71 16.81 16.21

714.5 22.86 | 21.69 20.75 17.79 16.62 15.68
100% RB 707.5 2322 | 21.95 21.23 18.15 16.88 16.16
700.5 22.73 | 21.81 21.26 17.66 16.74 16.19

713.5 24.06 | 23.03 22.08 18.99 17.96 17.01
1 RB high 707.5 24.08 | 22.79 22.13 19.01 17.72 17.06
701.5 24.07 | 23.21 22.20 19.00 18.14 17.13
713.5 24.07 | 22.79 21.89 19.00 17.72 16.82
1 RB low 707.5 24.08 | 22.82 22.24 19.01 17.75 1717
701.5 2411 23.20 22.27 19.04 18.13 17.20
713.5 2323 | 21.78 21.27 18.16 16.71 16.20
707.5 23.21 22.20 2117 18.14 17.13 16.10
701.5 23.20 | 22.17 21.32 18.13 17.10 16.25
713.5 23.21 21.76 2117 18.14 16.69 16.10
100% RB 707.5 23.20 | 2217 21.22 18.13 17.10 16.15
701.5 23.07 | 22.15 21.24 18.00 17.08 16.17

5MHz

50% RB
mid

10MHz 1 RB high 711.0 2415 | 23.37 22.34 19.08 18.30 17.27
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707.5 2410 | 23.25 22.26 19.03 18.18 17.19
704.0 24.11 23.29 22.27 19.04 18.22 17.20
711.0 2418 | 23.32 22.27 19.11 18.25 17.20
1 RB low 707.5 2416 | 23.29 22.35 19.09 18.22 17.28
704.0 2420 | 23.41 22.36 19.13 18.34 17.29
711.0 23.25 | 22.24 21.26 18.18 1717 16.19
707.5 2328 | 22.24 21.29 18.21 17.17 16.22
704.0 23.29 | 22.22 21.28 18.22 17.15 16.21
711.0 23.28 | 22.25 21.29 18.21 17.18 16.22
100% RB 707.5 23.24 | 22.20 21.22 18.17 17.13 16.15
704.0 23.21 22.16 21.22 18.14 17.09 16.15

50% RB
mid
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LTE Band 25-EIRP
Limits: <33dBm(2W)

Bandwidth RB Frequency | Conducted Power(dBm) EIRP(dBm)(Gt-Lc =-0.2)
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

1914.3 23.81 22.62 21.84 | 23.61 22.42 21.64

1 RB high 1882.5 23.46 | 22.67 2159 | 23.26 | 2247 21.39

1850.7 23.56 | 22.89 2225 | 23.36 | 22.69 22.05

1914.3 23.85 | 22.63 2155 | 23.65 | 2243 21.35

1 RB low 1882.5 23.44 | 22.67 21.71 23.24 | 22.47 21.51

1850.7 23.56 | 22.80 22.21 23.36 | 22.60 22.01

1.4MHz 50% RB 1914.3 23.66 | 22.49 21.61 2346 | 22.29 21.41
mid 1882.5 23.60 | 22.54 21.86 | 23.40 | 22.34 21.66

1850.7 23.72 | 22.68 2227 | 23.52 | 2248 22.07

1914.3 2253 | 21.51 2047 | 2233 | 21.31 20.27

100% RB 1882.5 2258 | 21.69 2099 | 22.38 | 2149 20.79

1850.7 22.70 | 21.79 2115 | 2250 | 21.59 20.95

1913.5 23.83 | 22.74 2194 | 23.63 | 2254 21.74

1 RB high 1882.5 23.66 | 22.68 21.87 | 23.46 | 2248 21.67

1851.5 23.86 | 23.01 2219 | 23.66 | 22.81 21.99

1913.5 23.88 | 22.62 2158 | 23.68 | 2242 21.38

1 RB low 1882.5 23.64 | 22.69 22.09 | 23.44 | 2249 21.89

1851.5 23.71 23.10 2227 | 23.51 22.90 22.07

SMHz 50% RB 1913.5 23.01 21.54 20.61 22.81 21.34 20.41
mid 1882.5 2258 | 21.60 21.05 | 22.38 | 2140 20.85

1851.5 2294 | 2214 2117 | 2274 | 21.94 20.97

1913.5 22.74 | 21.48 20.57 | 22.54 | 21.28 20.37

100% RB 1882.5 22.61 21.63 21.03 | 22.41 21.43 20.83

1851.5 23.05 | 22.12 2113 | 22.85 | 21.92 20.93

1912.5 23.72 | 22.60 21.91 23.52 | 22.40 21.71

1 RB high 1882.5 23.58 | 22.67 22.00 | 23.38 | 2247 21.80

1852.5 2349 | 2298 22.11 23.29 | 22.78 21.91

1912.5 23.79 | 22.65 21.66 | 23.59 | 2245 21.46

1 RB low 1882.5 23.43 | 22.63 21.97 | 23.23 | 2243 21.77

SNl 1852.5 23.55 | 23.05 2216 | 23.35 | 22.85 21.96
50% RB 1912.5 23.04 | 21.49 2059 | 22.84 | 21.29 20.39

mid 1882.5 2269 | 21.64 21.09 | 2249 | 2144 20.89

1852.5 2285 | 22.12 2114 | 2265 | 21.92 20.94

1912.5 22.79 | 21.45 20.70 | 2259 | 21.25 20.50

100% RB 1882.5 2256 | 21.89 21.02 | 22.36 | 21.69 20.82

1852.5 22.85 | 22.13 21.09 | 22.65 | 21.93 20.89

. 1910.0 23.82 | 22.72 2198 | 23.62 | 2252 21.78

10MHz 1 RB high

1882.5 23.83 | 22.63 22.09 | 23.63 | 2243 21.89
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1855.0 23.87 | 23.04 2213 | 23.67 | 22.84 21.93
1910.0 23.87 | 22.67 21.92 | 23.67 | 2247 21.72
1 RB low 1882.5 23.67 | 22.66 22.02 | 23.47 | 2246 21.82
1855.0 23.85 | 23.10 2215 | 23.65 | 22.90 21.95
1910.0 23.06 | 21.56 2092 | 2286 | 21.36 20.72
1882.5 22.88 | 21.59 21.07 | 2268 | 21.39 20.87
1855.0 23.10 | 2213 21.11 2290 | 21.93 20.91
1910.0 23.03 | 21.51 20.86 | 22.83 | 21.31 20.66
100% RB 1882.5 2277 | 21.95 21.09 | 22,57 | 21.75 20.89
1855.0 2297 | 2212 21.09 | 22.77 | 21.92 20.89

50% RB
mid

1907.5 23.78 | 22.83 21.91 23.58 | 22.63 21.71
1 RB high 1882.5 23.78 | 22.85 22.06 | 23.58 | 22.65 21.86
1857.5 23.76 | 23.06 22.08 | 23.56 | 22.86 21.88
1907.5 23.86 | 22.81 21.89 | 23.66 | 22.61 21.69
1 RB low 1882.5 23.72 | 22.80 22.05 | 23.52 | 22.60 21.85
1857.5 23.77 | 23.33 2227 | 23.57 | 23.13 22.07

15MHz
50% RB 1907.5 23.08 | 21.74 2096 | 22.88 | 21.54 20.76
i 1882.5 23.01 21.95 21.06 | 22.81 21.75 20.86
mid 1857.5 23.03 | 22.09 21.11 2283 | 21.89 20.91
1907.5 23.05 | 21.78 2093 | 22.85 | 21.58 20.73
100% RB 1882.5 2299 | 22.08 21.04 | 2279 | 21.88 20.84
1857.5 23.04 | 22.07 21.08 | 22.84 | 21.87 20.88
1905.0 23.63 | 22.66 21.91 23.43 | 22.46 21.71
1 RB high 1882.5 23.53 | 22.58 2197 | 2333 | 2238 21.77
1860.0 23.41 22.94 2197 | 23.21 22.74 21.77
1905.0 23.37 | 22.75 21.87 | 2317 | 22.55 21.67
1 RB low 1882.5 23.41 22.78 22.06 | 23.21 22.58 21.86
1860.0 23.60 | 23.04 22.06 | 23.40 | 22.84 21.86
20MHz 50% RB 1905.0 22.65 | 21.60 21.07 | 2245 | 2140 20.87
mid 1882.5 2275 | 21.93 21.07 | 2255 | 21.73 20.87

1860.0 22.85 | 2210 21.11 2265 | 21.90 20.91
1905.0 2259 | 21.66 20.99 | 2239 | 2146 20.79
100% RB 1882.5 22.69 | 21.92 21.05 | 2249 | 21.72 20.85
1860.0 2278 | 22.03 21.03 | 22.58 | 21.83 20.83
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LTE Band 26(814MHz~824MHz)-ERP
Limits: <<50dBm(100W)

RB Frequency | Conducted Power(dBm) ERP(dBm)(Gt-Lc =-4.41)

Bandwidth | |
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
823.3 23.74 22.85 21.81 17.18 16.29 15.25
1 RB high 819.0 23.76 22.72 21.66 17.20 16.16 15.10
814.7 23.80 22.75 21.61 17.24 16.19 15.05
823.3 23.75 22.83 21.85 17.19 16.27 15.29
1 RB low 819.0 23.76 22.69 21.65 17.20 16.13 15.09
814.7 23.82 22.72 21.61 17.26 16.16 15.05
1.4MHz 50% RB 823.3 23.76 22.95 21.92 17.20 16.39 15.36
mid 819.0 23.80 22.92 21.95 17.24 16.36 15.39

814.7 23.71 22.87 21.88 17.15 16.31 15.32
823.3 2278 | 21.72 21.10 16.22 15.16 14.54
100% RB 819.0 22.81 21.73 21.11 16.25 15.17 14.55
814.7 2286 | 21.71 21.04 16.30 15.15 14.48

822.5 23.78 | 22.74 21.63 17.22 16.18 15.07
1 RB high 819.0 23.80 | 22.71 21.62 17.24 16.15 15.06
8156.5 2382 | 22.75 21.61 17.26 16.19 15.05
822.5 23.84 | 22.80 21.71 17.28 16.24 15.15
1 RB low 819.0 23.84 | 22.74 21.68 17.28 16.18 15.12
815.5 23.87 | 22.78 21.67 17.31 16.22 15.11
3MHz 50% RB 822.5 2277 | 21.90 20.74 16.21 15.34 14.18
mid 819.0 22.76 | 21.85 20.71 16.20 15.29 14.15
815.5 22.85 | 21.84 20.72 16.29 15.28 14.16

822.5 2277 | 21.79 20.86 16.21 15.23 14.30
100% RB 819.0 2274 | 21.75 20.81 16.18 15.19 14.25
815.5 2275 | 21.70 20.77 16.19 15.14 14.21

821.5 23.68 | 22.76 21.89 17.12 16.20 15.33
1 RB high 819.0 23.74 | 22.81 21.88 17.18 16.25 15.32
816.5 23.72 | 22.76 21.85 17.16 16.20 15.29
821.5 23.70 | 22.71 21.86 17.14 16.15 15.30
1 RB low 819.0 23.69 | 22.74 21.84 17.13 16.18 15.28
816.5 23.74 | 22.76 21.81 17.18 16.20 15.25

5MHz
50% RB 821.5 22.79 | 21.94 20.90 16.23 15.38 14.34
i 819.0 22.77 | 21.90 20.90 16.21 15.34 14.34
mid 816.5 22.81 21.86 20.83 16.25 15.30 14.27
821.5 2282 | 21.86 20.89 16.26 15.30 14.33
100% RB 819.0 22.79 | 21.82 20.85 16.23 15.26 14.29
816.5 22.79 | 21.75 20.80 16.23 15.19 14.24
1 RB high 819.0 23.86 | 22.80 21.69 17.30 16.24 15.13
10MHz

1 RB low 819.0 23.88 | 22.77 21.63 17.32 16.21 15.07
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50% RB
mid
100% RB 819.0 22.87 21.97 20.94 16.31 15.41 14.38

819.0 22.87 | 21.99 20.97 16.31 15.43 14.41
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LTE Band 26(824MHz-849MHz)-ERP
Limits: <38.45dBm(7W)

RB Frequency | Conducted Power(dBm) ERP(dBm)(Gt-Lc =-4.41)

Bandwidth | |
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
848.3 23.70 22.61 21.53 17.14 16.05 14.97
1 RB high 836.5 23.67 22.72 21.73 17.11 16.16 15.17
824.7 23.72 22.72 21.64 17.16 16.16 15.08
848.3 23.67 22.61 21.55 17.11 16.05 14.99
1 RB low 836.5 23.67 22.72 21.73 17.11 16.16 15.17
824.7 23.72 22.71 21.66 17.16 16.15 15.10
1.4MHz 50% RB 848.3 23.68 22.82 21.65 17.12 16.26 15.09
mid 836.5 23.68 22.83 21.66 17.12 16.27 15.10

824.7 23.77 | 22.95 21.93 17.21 16.39 15.37
848.3 22.73 | 21.83 20.80 16.17 15.27 14.24
100% RB 836.5 22.74 | 21.84 20.83 16.18 15.28 14.27
824.7 2277 | 21.71 21.10 16.21 15.15 14.54

847.5 23.71 22.59 21.50 17.15 16.03 14.94
1 RB high 836.5 23.75 | 22.63 21.52 17.19 16.07 14.96
825.5 23.78 | 22.73 21.60 17.22 16.17 15.04
847.5 23.75 | 22.66 21.60 17.19 16.10 15.04
1 RB low 836.5 23.74 | 22.68 21.59 17.18 16.12 15.03
825.5 23.79 | 22.76 21.70 17.23 16.20 15.14
3MHz 50% RB 847.5 2264 | 21.75 20.62 16.08 15.19 14.06
mid 836.5 2274 | 21.76 20.65 16.18 15.20 14.09
825.5 22.76 | 21.83 20.73 16.20 15.27 14.17

847.5 22.65 | 21.62 20.71 16.09 15.06 14.15
100% RB 836.5 22.68 | 21.67 20.73 16.12 15.11 14.17
825.5 2270 | 21.72 20.79 16.14 15.16 14.23

846.5 23.63 | 22.60 21.73 17.07 16.04 15.17
1 RB high 836.5 23.63 | 22.66 21.75 17.07 16.10 15.19
826.5 23.70 | 22.73 21.85 17.14 16.17 15.29
846.5 23.58 | 22.59 21.72 17.02 16.03 15.16
1 RB low 836.5 23.61 22.63 21.73 17.05 16.07 15.17
826.5 23.68 | 22.71 21.83 17.12 16.15 15.27
846.5 2264 | 21.80 20.69 16.08 15.24 14.13
836.5 22.71 21.84 20.78 16.15 15.28 14.22
826.5 22.74 | 21.87 20.85 16.18 15.31 14.29
846.5 22.68 | 21.65 20.72 16.12 15.09 14.16
100% RB 836.5 22.70 | 21.70 20.78 16.14 15.14 14.22
826.5 2268 | 21.70 20.78 16.12 15.14 14.22

5MHz

50% RB
mid

844.0 23.78 | 22.68 21.60 17.22 16.12 15.04

10MHz 1 RB high
836.5 23.78 | 22.71 21.62 17.22 16.15 15.06
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829.0 23.77 | 22.67 21.58 17.21 16.11 15.02
844.0 23.74 | 22.67 21.57 17.18 16.11 15.01
1 RB low 836.5 23.78 | 22.69 21.60 17.22 16.13 15.04
829.0 23.79 | 22.72 21.65 17.23 16.16 15.09
844.0 2258 | 21.86 20.70 16.02 15.30 14.14
836.5 22.70 | 21.91 20.83 16.14 15.35 14.27
829.0 2282 | 21.95 20.94 16.26 15.39 14.38
844.0 22.67 | 21.76 20.74 16.11 15.20 14.18
100% RB 836.5 22.76 | 21.82 20.80 16.20 15.26 14.24
829.0 22.81 21.87 20.86 16.25 15.31 14.30

50% RB
mid

841.5 23.70 | 22.94 21.97 17.14 16.38 15.41
1 RB high 836.5 23.71 22.94 21.97 17.15 16.38 15.41
831.5 23.68 | 22.89 21.93 17.12 16.33 15.37
841.5 23.69 | 22.95 21.95 17.13 16.39 15.39
1 RB low 836.5 23.74 | 23.01 22.07 17.18 16.45 15.51
831.5 23.72 | 23.02 22.05 17.16 16.46 15.49
841.5 2280 | 21.80 20.71 16.24 15.24 14.15
836.5 2287 | 21.80 20.81 16.31 15.24 14.25
831.5 22.88 | 21.81 20.79 16.32 15.25 14.23
841.5 2283 | 21.82 20.85 16.27 15.26 14.29
100% RB 836.5 2285 | 21.82 20.85 16.29 15.26 14.29
831.5 2284 | 21.82 20.84 16.28 15.26 14.28

15MHz

50% RB
mid
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LTE Band 41-EIRP
Limits: <33dBm(2W)

Bandwidth RB Frequency | Conducted Power(dBm) EIRP(dBm)(Gt-Lc =-2.16)
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

2687.5 26.43 | 25.47 2482 | 2427 | 23.31 22.66

1 RB high 2593.0 2597 | 25.02 2433 | 23.81 22.86 22.17

2498.5 2570 | 25.29 2416 | 23.54 | 23.13 22.00

2687.5 26.46 | 25.48 2477 | 2430 | 23.32 22.61

1 RB low 2593.0 26.02 | 25.06 2439 | 23.86 | 22.90 22.23

2498.5 25.74 | 25.32 2418 | 23.58 | 23.16 22.02

oMHz 50% RB 2687.5 25.66 | 24.59 23.72 | 23.50 | 2243 21.56
mid 2593.0 2522 | 2417 23.68 | 23.06 | 22.01 21.52

2498.5 24.91 24.39 2342 | 2275 | 22.23 21.26

2687.5 2558 | 24.58 23.68 | 2342 | 2242 21.52

100% RB 2593.0 25.11 24.27 23.63 | 2295 | 22.11 21.47

2498.5 2487 | 24.34 23.38 | 22.71 22.18 21.22

2685.0 26.90 | 25.56 2444 | 2474 | 2340 22.28

1 RB high 2593.0 26.07 | 25.15 24.01 23.91 22.99 21.85

2501.0 25.78 | 24.93 23.77 | 23.62 | 22.77 21.61

2685.0 26.88 | 25.65 2452 | 2472 | 2349 22.36

1 RB low 2593.0 26.13 | 25.22 2410 | 23.97 | 23.06 21.94

10MHz 2501.0 25.82 | 25.01 23.96 | 23.66 | 22.85 21.80
50% RB 2685.0 25.64 | 24.66 23.69 | 23.48 | 2250 21.53

mid 2593.0 2519 | 24.20 23.25 | 23.03 | 22.04 21.09

2501.0 24.87 | 23.91 23.11 22.71 21.75 20.95

2685.0 2568 | 24.70 23.68 | 23.52 | 2254 21.52

100% RB 2593.0 2524 | 24.26 23.35 | 23.08 | 22.10 21.19

2501.0 24.91 24.38 2342 | 2275 | 2222 21.26

2682.5 26.75 | 25.42 2432 | 2459 | 23.26 22.16

1 RB high 2593.0 2594 | 25.01 2390 | 23.78 | 22.85 21.74

2503.5 25.65 | 24.75 2405 | 23.49 | 2259 21.89

2682.5 26.92 | 25.53 2443 | 2476 | 23.37 22.27

1 RB low 2593.0 26.05 | 25.15 24.09 | 23.89 | 22.99 21.93

2503.5 2573 | 24.83 23.94 | 23.57 | 22.67 21.78

1oMHz 50% RB 2682.5 2559 | 24.55 2356 | 23.43 | 22.39 21.40
mid 2593.0 2512 | 24.09 23.61 2296 | 21.93 21.45

2503.5 2518 | 24.27 23.29 | 23.02 | 22.11 21.13

2682.5 2555 | 24.60 23.57 | 23.39 | 2244 21.41

100% RB 2593.0 2517 | 24.25 23.64 | 23.01 22.09 21.48

2503.5 2525 | 24.28 23.28 | 23.09 | 2212 21.12

. 2680.0 26.53 | 25.82 2472 | 2437 | 23.66 22.56

20MHz 1 RB high 2593.0 26.32 | 25.20 24.08 | 2416 | 23.04 21.92
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2506.0 26.07 | 25.16 24.07 | 23.91 23.00 21.91
2680.0 26.77 | 25.93 2468 | 24.61 23.77 22.52
1 RB low 2593.0 26.49 | 25.33 2419 | 2433 | 23.17 22.03
2506.0 26.16 | 25.25 2418 | 24.00 | 23.09 22.02
2680.0 2596 | 24.93 2394 | 23.80 | 22.77 21.78
2593.0 25.66 | 24.68 23.69 | 23.50 | 2252 21.53
2506.0 2530 | 24.35 23.31 2314 | 2219 21.15
2680.0 2597 | 2497 23.93 | 23.81 22.81 21.77
100% RB 2593.0 25.68 | 24.68 23.65 | 23.52 | 2252 21.49
2506.0 2532 | 24.31 2330 | 23.16 | 22.15 21.14

50% RB
mid

©Copyright. All rights reserved by CTTL. Page 38 of 201



(IIEII»

CAIC

No. 123261525-WMDO01

LTE CA 41C-EIRP
Limits: <33dBm(2W)

Frequen | Frequen
PCC RB SCCRB Conducted
cy cy Modulatio EIRP(dBm)(Gt-
Bandwidth Power(dB
n Siz | Offs | Siz | Offs Lc =-2.16)
(MHz) (MHz) m)
e et e et
QPSK 1 24 1 0 22.25 20.09
QPSK 25 0 100 0 20.36 18.2
5MHz/20MH 16QAM 1 24 1 0 21.39 19.23
2583.8 | 2595.5
z 16QAM 25 0 100 0 19.34 17.18
64QAM 1 24 1 0 19.19 17.03
64QAM 25 0 100 0 19.32 17.16
QPSK 1 49 1 0 22.23 20.07
QPSK 50 0 75 0 22.26 20.1
10MHz/15M 16QAM 1 49 1 0 22.22 20.06
2585.9 | 2597.9
Hz 16QAM 50 0 75 0 22.21 20.05
64QAM 1 49 1 0 22.01 19.85
64QAM 50 0 75 0 22.21 20.05
QPSK 1 49 1 0 22.22 20.06
QPSK 50 0 100 0 20.31 18.15
10MHz/20M 16QAM 1 49 1 0 21.32 19.16
2583.6 2598
Hz 16QAM 50 0 100 0 19.28 17.12
64QAM 1 49 1 0 19.02 16.86
64QAM 50 0 100 0 19.27 17.11
QPSK 1 74 1 0 22.18 20.02
QPSK 75 0 50 0 22.18 20.02
15MHz/10M 16QAM 1 74 1 0 22.18 20.02
2588.1 | 2600.1
Hz 16QAM 75 0 50 0 22.14 19.98
64QAM 1 74 1 0 21.96 19.8
64QAM 75 0 50 0 22.15 19.99
QPSK 1 74 1 0 22.19 20.03
QPSK 75 0 75 0 20.25 18.09
15MHz/15M 16QAM 1 74 1 0 21.04 18.88
2585.5 | 2600.5
Hz 16QAM 75 0 75 0 19.2 17.04
64QAM 1 74 1 0 19.23 17.07
64QAM 75 0 75 0 19.22 17.06
QPSK 1 74 1 0 22.15 19.99
QPSK 75 0 100 0 20.23 18.07
15MHz/20M 16QAM 1 74 1 0 21.02 18.86
2583.3 | 2600.4
Hz 16QAM 75 0 100 0 19.18 17.02
64QAM 1 74 1 0 19.23 17.07
64QAM 75 0 100 0 19.23 17.07
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QPSK 1 99 1 0 22.15 19.99

QPSK 100 0 25 0 20.18 18.02

20MHz/5MH 16QAM 1 99 1 0 21.34 19.18
2590.5 | 2602.2

z 16QAM | 100 0 25 0 19.15 16.99

64QAM 1 99 1 0 19.24 17.08

64QAM | 100 0 25 0 19.19 17.03

QPSK 1 99 1 0 2214 19.98

QPSK 100 0 50 0 20.15 17.99

20MHz/10M 16QAM 1 99 1 0 21.31 19.15
2588.1 | 2602.5

Hz 16QAM | 100 0 50 0 19.16 17

64QAM 1 99 1 0 19.25 17.09

64QAM | 100 0 50 0 19.19 17.03

QPSK 1 99 1 0 22.18 20.02

QPSK 100 0 75 0 20.15 17.99

20MHz/15M 16QAM 1 99 1 0 21.36 19.2
2585.6 | 2602.7

Hz 16QAM | 100 0 75 0 19.17 17.01

64QAM 1 99 1 0 19.29 17.13

64QAM | 100 0 75 0 19.18 17.02

QPSK 1 99 1 0 22.21 20.05

QPSK 100 0 100 0 20.18 18.02

20MHz/20M 16QAM 1 99 1 0 21.27 19.11
2583.1 | 2602.9

Hz 16QAM | 100 0 100 0 19.16 17
64QAM 1 99 1 0 19.39 17.23
64QAM | 100 0 100 0 19.18 17.02
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LTE Band 66-EIRP
Limits: <30dBm(1W)

Bandwidth RB Frequency | Conducted Power(dBm) EIRP(dBm)(Gt-Lc =-0.76)
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

1779.3 23.57 | 22.54 21.85 | 22.81 21.78 21.09

1 RB high 1745.0 23.02 | 22.32 2139 | 22.26 | 21.56 20.63

1710.7 23.36 | 22.66 2152 | 2260 | 21.90 20.76

1779.3 2359 | 2237 21.74 | 22.83 | 21.61 20.98

1 RB low 1745.0 23.07 | 22.35 2148 | 22.31 21.59 20.72

1710.7 23.03 | 22.69 2156 | 22.27 | 21.93 20.80

1.4MHz 50% RB 1779.3 23.63 | 22.22 21.76 | 22.87 | 21.46 21.00
mid 1745.0 23.20 | 22.16 21.51 2244 | 21.40 20.75

1710.7 23.09 | 22.45 21.65 | 2233 | 21.69 20.89

1779.3 22.67 | 21.61 20.69 | 21.91 20.85 19.93

100% RB 1745.0 2237 | 21.44 20.40 | 21.61 20.68 19.64

1710.7 2249 | 21.60 20.54 | 21.73 | 20.84 19.78

1778.5 23.62 | 22.69 21.81 22.86 | 21.93 21.05

1 RB high 1745.0 23.34 | 2257 21.51 2258 | 21.81 20.75

1711.5 2343 | 22.67 2157 | 2267 | 21.91 20.81

1778.5 23.64 | 22.55 21.77 | 22.88 | 21.79 21.01

1 RB low 1745.0 23.24 | 2247 2144 | 2248 | 21.71 20.68

1711.5 23.39 | 22.64 2158 | 22.63 | 21.88 20.82

SMHz 50% RB 1778.5 2277 | 21.61 20.80 | 22.01 20.85 20.04
mid 1745.0 22.37 | 21.45 20.45 | 21.61 20.69 19.69

1711.5 2255 | 21.56 20.59 | 21.79 | 20.80 19.83

1778.5 22.65 | 21.69 20.68 | 21.89 | 20.93 19.92

100% RB 1745.0 2239 | 21.37 20.41 21.63 | 20.61 19.65

1711.5 2247 | 21.45 2049 | 21.71 20.69 19.73

1777.5 23.51 22.70 21.74 | 2275 | 21.94 20.98

1 RB high 1745.0 23.23 | 22.46 2142 | 2247 | 21.70 20.66

1712.5 23.31 22.56 21.38 | 2255 | 21.80 20.62

17775 23.51 22.60 21.67 | 22.75 | 21.84 20.91

1 RB low 1745.0 23.19 | 22.46 2136 | 2243 | 21.70 20.60

1712.5 23.31 22.62 21.51 2255 | 21.86 20.75

oMHz 50% RB 17775 2277 | 21.47 20.80 | 22.01 20.71 20.04
mid 1745.0 2242 | 21.38 2047 | 21.66 | 20.62 19.71

1712.5 2252 | 21.48 20.54 | 21.76 | 20.72 19.78

1777.5 22.71 21.68 20.73 | 21.95 | 20.92 19.97

100% RB 1745.0 2242 | 21.37 20.41 21.66 | 20.61 19.65

1712.5 22.35 | 21.45 2049 | 21.59 | 20.69 19.73

. 1775.0 23.57 | 22.78 21.76 | 22.81 22.02 21.00

10MHz 1 RB high 1745.0 23.35 | 2247 2146 | 2259 | 21.71 20.70
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1715.0 23.36 | 22.55 21.41 2260 | 21.79 20.65
1775.0 2355 | 22.55 21.67 | 2279 | 21.79 20.91
1 RB low 1745.0 23.08 | 22.59 2138 | 22.32 | 21.83 20.62
1715.0 2340 | 22.74 2156 | 22.64 | 21.98 20.80
1775.0 2270 | 21.63 20.70 | 21.94 | 20.87 19.94
1745.0 22.41 21.39 2044 | 21.65 | 20.63 19.68
1715.0 2252 | 2148 2052 | 21.76 | 20.72 19.76
1775.0 22.71 21.68 20.72 | 21.95 | 20.92 19.96
100% RB 1745.0 2244 | 2142 2044 | 21.68 | 20.66 19.68
1715.0 2250 | 21.46 2052 | 21.74 | 20.70 19.76

50% RB
mid

1772.5 23.53 | 22.80 2175 | 2277 | 22.04 20.99
1 RB high 1745.0 23.25 | 22.48 2148 | 2249 | 21.72 20.72
1717.5 23.23 | 22.35 21.34 | 2247 | 21.59 20.58
1772.5 2342 | 22.64 2159 | 22.66 | 21.88 20.83
1 RB low 1745.0 23.28 | 22.55 2142 | 2252 | 21.79 20.66
1717.5 2342 | 22.62 2155 | 22.66 | 21.86 20.79

15MHz
50% RB 17725 2265 | 21.61 20.68 | 21.89 | 20.85 19.92
mid 1745.0 2238 | 21.30 2042 | 21.62 | 20.54 19.66
1717.5 2243 | 21.39 2046 | 21.67 | 20.63 19.70
1772.5 2264 | 21.61 20.69 | 21.88 | 20.85 19.93
100% RB 1745.0 2236 | 21.32 20.36 | 21.60 | 20.56 19.60
1717.5 22.41 21.37 2042 | 21.65 | 20.61 19.66
1770.0 23.38 | 22.74 2169 | 2262 | 21.98 20.93
1 RB high 1745.0 23.23 | 22.55 2142 | 2247 | 21.79 20.66
1720.0 23.15 | 22.26 21.25 | 2239 | 21.50 20.49
1770.0 23.28 | 22.50 2143 | 2252 | 21.74 20.67
1 RB low 1745.0 23.18 | 22.36 2128 | 2242 | 21.60 20.52
1720.0 23.35 | 22.49 2142 | 2259 | 21.73 20.66
20MHz 50% RB 1770.0 22.61 21.60 20.64 | 21.85 | 20.84 19.88
mid 1745.0 2234 | 21.34 2042 | 21.58 | 20.58 19.66

1720.0 22.41 21.39 2042 | 21.65 | 20.63 19.66
1770.0 2258 | 21.60 20.63 | 21.82 | 20.84 19.87
100% RB 1745.0 22.31 21.31 20.36 | 21.55 | 20.55 19.60
1720.0 2234 | 21.29 20.36 | 21.58 | 20.53 19.60
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LTE Band 71-ERP
Limits: <34.77dBm(3W)

Bandwidth RB Frequency | Conducted Power(dBm) ERP(dBm)(Gt-Lc =-5.53)
size/offset (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

695.5 2342 | 22.72 21.65 15.74 | 15.04 13.97

1 RB high 680.5 23.56 | 22.59 21.76 15.88 | 14.91 14.08

665.5 23.61 22.56 21.59 15.93 | 14.88 13.91

695.5 23.08 | 22.40 21.75 15.40 | 14.72 14.07

1 RB low 680.5 23.06 | 22.51 21.76 15.38 | 14.83 14.08

665.5 23.07 | 22.07 21.48 15.39 | 14.39 13.80

oMHz 50% RB 695.5 2224 | 21.27 20.52 1456 | 13.59 12.84
mid 680.5 22.31 21.29 20.78 14.63 | 13.61 13.10

665.5 2229 | 21.26 20.42 14.61 13.58 12.74

695.5 2225 | 21.26 20.61 14.57 | 13.58 12.93

100% RB 680.5 2230 | 21.28 20.79 14.62 | 13.60 13.11

665.5 2222 | 21.23 20.21 14.54 | 13.55 12.53

693.0 23.10 | 22.29 21.09 1542 | 14.61 13.41

1 RB high 680.5 2349 | 23.15 21.86 15.81 15.47 14.18

668.0 23.21 23.49 21.68 15.53 | 15.81 14.00

693.0 23.22 | 22.45 21.22 15.54 | 14.77 13.54

1 RB low 680.5 23.20 | 23.20 21.55 15.52 | 15.52 13.87

10MHz 668.0 23.19 | 23.21 21.20 15.51 15.53 13.52
50% RB 693.0 2228 | 21.29 20.26 14.60 | 13.61 12.58

mid 680.5 22.37 | 21.34 20.32 14.69 | 13.66 12.64

668.0 22.36 | 21.33 20.33 14.68 | 13.65 12.65

693.0 2220 | 21.23 20.21 14.52 | 13.55 12.53

100% RB 680.5 2238 | 21.34 20.33 14.70 | 13.66 12.65

668.0 2252 | 21.48 20.45 14.84 | 13.80 12.77

690.5 23.07 | 22.16 21.26 15.39 | 14.48 13.58

1 RB high 680.5 2312 | 23.22 21.40 15.44 | 15.54 13.72

670.5 23.10 | 23.17 21.61 1542 | 15.49 13.93

690.5 23.17 | 22.47 21.32 15.49 | 14.79 13.64

1 RB low 680.5 23.21 23.22 21.37 15.53 | 15.54 13.69

670.5 23.17 | 23.17 21.18 15.49 | 1549 13.50

1oMHz 50% RB 690.5 22.31 21.30 20.33 14.63 | 13.62 12.65
mid 680.5 22.33 | 21.31 20.32 14.65 | 13.63 12.64

670.5 22.39 | 21.33 20.37 14.71 13.65 12.69

690.5 2223 | 21.25 20.23 14.55 | 13.57 12.55

100% RB 680.5 2233 | 21.30 20.28 14.65 | 13.62 12.60

670.5 22.41 21.40 20.38 14.73 | 13.72 12.70

. 688.0 2299 | 22.27 21.17 15.31 14.59 13.49

20MHz 1 RB high

680.5 23.02 | 23.13 21.03 15.34 | 1545 13.35
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673.0 23.00 | 23.12 21.13 15.32 15.44 13.45
688.0 23.11 22.35 21.28 15.43 14.67 13.60
1 RB low 680.5 2313 | 23.12 21.13 15.45 15.44 13.45
673.0 2312 | 23.10 21.10 15.44 15.42 13.42
688.0 22.31 21.31 20.29 14.63 13.63 12.61
680.5 2236 | 21.33 20.33 14.68 13.65 12.65
673.0 2232 | 21.29 20.29 14.64 13.61 12.61
688.0 22.31 21.28 20.27 14.63 13.60 12.59
100% RB 680.5 22.41 21.40 20.38 14.73 13.72 12.70
673.0 2222 | 21.18 20.20 14.54 13.50 12.52

50% RB
mid

Note: Expanded measurement uncertainty is U = 0.578 dB, k = 2.
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A.2 Emission Limit

A.2.1 Measurement Method

The measurement procedures in TIA-603-E-2016 are used.

The spectrum was scanned from 30 MHz to the 10th harmonic of the highest frequency generated
within the equipment, which is the transmitted carrier. The resolution bandwidth is set 1MHz. The
spectrum was scanned with the mobile station transmitting at carrier frequencies that pertain to
low, mid and high channels of each LTE Band.

The procedure of radiated spurious emissions is as follows:

For measurements performed at frequencies less than or equal to 1 GHz, the EUT was placed on
a 80cm-high non-conductive support; For measurements performed at frequencies above
1GHz,EUT was placed on a 1.5-meter-high non-conductive support. A measurement antenna
was placed on the antenna mast 3 meters from the EUT for emission measurements. In the initial
test, the height of the measurement antenna was varied from 1 m to 4 m for the relative positioning
that produces the maximum radiated signal level. The test setup refers to figure below. Detected
emissions were maximized at each frequency by rotating the EUT through 360° and adjusting the
receiving antenna polarization. The radiated emission measurements of all non-harmonic and
harmonics of the transmit frequency through the 10th harmonic were measured with peak
detector.

Fully-Anechoic Chamber
Measurement
Antenna
‘

|

|

|

|

|

|

: 1m-4m

|

|

s '

|

EUT |- 3m L

|

— |
A
0.8 or

1.5m Turntable

Yy

Attenuator

Amplifier Filter

System Simulator RF Test Receiver

1. The EUT is then put into continuously transmitting mode at its maximum power level during
the test. And the maximum value of the receiver should be recorded as (Pr).
2. The EUT shall be replaced by a substitution antenna. The test setup refers to figure below.
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In the chamber, a substitution antenna for the frequency band of interest is placed at the
reference point of the chamber. An RF Signal source for the frequency band of interest is
connected to the substitution antenna with a cable that has been constructed to not interfere
with the radiation pattern of the antenna. The height of measurement antenna varied between
1 m to 4 m to maximize the received signal amplitude for each emission that was detected and
measured in the initial test. A power (Pwea) is applied to the input of the substitution antenna
and adjusts the level of the signal generator output until the value of the receiver reach the
previously recorded (Pr). The power of signal source (Pwmea) is recorded. The test was
performed with the measurement antenna in both vertical and horizontal polarization.

3. The Path loss (Ppi) between the Signal Source and the Substitution Antenna and the
Substitution Antenna Gain (Ga) were recorded after test.A amplifier was connected in for the
test. The Path loss (Pp) is the summation of the cable loss and the gain of the amplifier.

4. The measurement results are obtained as described below:

Power (EIRP) = Pmea - Ppi + Ga
This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15
dBi) and known input power.ERP can be calculated from EIRP by subtracting the gain of the
dipole, ERP = EIRP -2.15dB..

A.2.2 Measurement Limit

FDD Band 12/17/71: Part 27.53(g) states for operations in the 600 MHz Band and the 698—-746
MHz Band, the power of any emission outside a licensee’s frequency Band(s) of operation shall be
attenuated below the transmitter power (P) within the licensed Band(s) of operation, measured in
watts, by at least 43 + 10 log (P) dB. Compliance with this provision is based on the use of
measurement instrumentation employing a resolution Bandwidth of 100 kilohertz or greater.
However, in the 100 kilohertz Bands immediately outside and adjacent to a licensee’s frequency

©Copyright. All rights reserved by CTTL. Page 46 of 201



(IIEII’

CAICT

No. 123261525-WMDO01

block, a resolution Bandwidth of at least 30 kHz may be employed.

FDD Band 2/25: Part 24.238 specify that the power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting power (P) by a factor of at
least 43 + 10 log(P) dB.

LTE Band 26(814MHz~824MHz): Part 90.691 states that out-of-Band emission requirement shall
apply only to the “outer” channels included in an EA license and to spectrum adjacent to interior
channels used by incumbent licensees. The emission limits are as follows: For any frequency
removed from the EA licensee’s frequency block by up to and including 37.5 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 116Log10(f/6.1)
decibels or 50 + 10 Log10(P) decibels or 80 decibels, whichever is the lesser attenuation, where f
is the frequency removed from the center of the outer channel in the block in kilohertz and where f
is greater than 12.5 kHz. For any frequency removed from the EA licensee’s frequency block
greater than 37.5 kHz, the power of any emission shall be attenuated below the transmitter power
(P) in watts by at least 43 + 10Log10(P) decibels or 80 decibels, whichever is the lesser
attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

FDD Band 5/26(824MHz~849MHz): Part 22.917 specify that the power of any emission outside of
the authorized operating frequency ranges must be attenuated below the transmitting power (P)
by a factor of at least 43 + 10 log(P) dB.

FDD Band 7/TDD Band 38/41: Part 27.53(m) specifies for mobile digital stations, the attenuation
factor shall be not less than 40 + 10 log (P) dB on all frequencies between the channel edge and 5
megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and
X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more than X
megahertz from the channel edge, where X is the greater of 6 megahertz or the actual emission
Bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation factor shall
not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55
+ 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on
frequencies below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as adjacent
channel BRS or EBS licensees.

FDD Band 4/66: Part 27.53(h) specify that the power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting power (P) by a factor of at
least 43 + 10 log(P) dB.

A.2.3 Measurement Results

Radiated emissions measurements were made only at the upper, middle, and lower carrier
frequencies of each LTE Band. It was decided that measurements at these three carrier
frequencies would be sufficient to demonstrate compliance with emissions limits because it was
seen that all the significant spurs occur well outside the band and no radiation was seen from a
carrier in one block of each LTE Band into any of the other blocks. The equipment must still,
however, meet emissions requirements with the carrier at all frequencies over which it is capable
of operating and it is the manufacturer's responsibility to verify this. The range of evaluated
frequency is from 30MHz to 26 GHz.

©Copyright. All rights reserved by CTTL. Page 47 of 201



CAICT

No. 123261525-WMDO01

(IISII,

Note 1: Both of Vertical and Horizontal polarizations are evaluated, but only the worst case is

recorded in this report.

A.2.4 Measurement Results Table
Frequency Channel Frequency Range Result
Low 9kHz-26GHz Pass
LTE Bands Middle 9kHz-26GHz Pass
High 9kHz-26GHz Pass
A.2.5 Sweep Table
Subrange RBW VBW
9 kHz ~150 kHz 0.2kHz 0.6kHz
150kHz~30MHz 9kHz 27kHz
30MHz~1 GHz 100KHz 300KHz
1 GHz ~20 GHz 1 MHz 3 MHz
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LTE Band 12 1.4MHz CH23017 QPSK

CAIC

No. 123261525-WMDO01

Frequency SG CableLoss | AntennaGain | Correction Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
1329.01 -58.85 3.15 717 2.15 -56.98 -13.00 43.98 H
2005.00 -52.90 4.07 7.57 2.15 -51.55 -13.00 38.55 H
2688.00 -48.74 4.78 9.80 2.15 -45.87 -13.00 32.87 H
3363.02 -64.57 5.33 10.50 2.15 -61.55 -13.00 48.55 \
4029.02 -60.76 6.05 10.40 2.15 -58.56 -13.00 45.56 \
4699.02 -61.80 6.50 11.20 2.15 -59.25 -13.00 46.25 \
LTE Band 12 1.4MHz CH 23095 QPSK
Frequency SG CableLoss | AntennaGain | Correction Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
1415.01 -54.47 3.25 7.83 2.15 -52.04 -13.00 39.04 H
2111.00 -53.40 4.20 8.05 2.15 -51.70 -13.00 38.70 \Y
2843.00 -49.47 4.96 10.67 2.15 -45.91 -13.00 32.91 H
3538.02 -62.62 5.70 10.60 2.15 -59.87 -13.00 46.87 H
4252.02 -60.59 6.24 10.61 2.15 -58.37 -13.00 45.37 \Y
4947.01 -59.33 6.69 11.21 2.15 -56.96 -13.00 43.96 H
LTE Band 12 1.4MHz CH 23173 QPSK
Frequency SG CableLoss | AntennaGain | Correction Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
1431.01 -52.62 3.28 7.86 2.15 -50.19 -13.00 37.19 H
2146.00 -50.89 4.24 8.54 2.15 -48.74 -13.00 35.74 H
2862.00 -48.91 4.96 10.72 2.15 -45.30 -13.00 32.30 H
3577.02 -62.28 6.10 10.60 2.15 -59.93 -13.00 46.93 H
4301.02 -60.37 6.19 10.81 2.15 -57.90 -13.00 44.90 \Y
5018.01 -59.70 6.57 11.34 2.15 -57.08 -13.00 44.08 \Y
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CAIC
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Frequency | SG (dBm) | CableLoss | AntennaGain | Peak EIRP Limit Margin Polarization
(MHz) (dB) (dBi) (dBm) (dBm) (dB)
3702.02 -44.99 6.42 10.49 -40.92 -13.00 27.92 H
5553.02 -31.74 7.18 11.20 -27.72 -13.00 14.72 H
7405.01 -51.17 8.13 10.11 -49.19 -13.00 36.19 H
9254.01 -49.49 9.05 11.69 -46.85 -13.00 33.85 H
12955.01 -49.71 10.48 12.74 -47.45 -13.00 34.45 H
17377.00 -47.36 12.47 13.49 -46.34 -13.00 33.34 H
LTE Band 25 1.4MHz CH26365 QPSK
Frequency | SG (dBm) | CableLoss | AntennaGain | Peak EIRP Limit Margin Polarization
(MHz) (dB) (dBi) (dBm) (dBm) (dB)
3765.02 -43.57 6.25 10.30 -39.52 -13.00 26.52 H
5649.02 -36.64 7.27 11.20 -32.71 -13.00 19.71 \Y
7530.01 -47.78 8.27 10.30 -45.75 -13.00 32.75 H
9413.01 -49.29 9.10 11.63 -46.76 -13.00 33.76 H
13178.01 -48.79 10.59 12.62 -46.76 -13.00 33.76 H
16977.00 -49.93 12.29 13.95 -48.27 -13.00 35.27 \Y
LTE Band 25 1.4MHz CH26683 QPSK
Frequency | SG (dBm) | CableLoss | AntennaGain | Peak EIRP Limit Margin Polarization
(MHz) (dB) (dBi) (dBm) (dBm) (dB)
3829.02 -47.99 6.06 10.36 -43.69 -13.00 30.69 H
5744.02 -33.85 7.27 11.11 -30.01 -13.00 17.01 \
7659.01 -43.84 8.24 10.54 -41.54 -13.00 28.54 \
9572.01 -50.62 9.28 11.90 -48.00 -13.00 35.00 H
13401.01 -41.35 10.57 12.40 -39.52 -13.00 26.52 \Y
17250.00 -47.94 12.36 13.70 -46.60 -13.00 33.60 H
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LTE Band 26(824MHz~849MHz) 1.4MHz CH26797 QPSK

CAIC
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Frequency SG CableLoss | AntennaGain | Correction Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
1650.01 -56.75 3.57 9.50 2.15 -52.97 -13.00 39.97 H
2474.00 -51.27 4.60 10.30 2.15 -47.72 -13.00 34.72 \Y
3299.02 -61.31 5.29 10.40 2.15 -58.35 -13.00 45.35 H
4132.02 -61.56 6.05 10.40 2.15 -59.36 -13.00 46.36 H
4947.01 -60.27 6.69 11.21 2.15 -57.90 -13.00 44.90 \
5786.01 -59.21 7.21 11.03 2.15 -57.54 -13.00 44.54 \
LTE Band 26(824MHz~849MHz) 1.4MHz CH26915 QPSK
Frequency SG CableLoss | AntennaGain | Correction Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
1673.01 -57.84 3.58 9.55 2.15 -54.02 -13.00 41.02 H
2528.00 -48.49 4.65 10.14 2.15 -45.15 -13.00 32.15 H
3346.02 -57.41 5.31 10.49 2.15 -54.38 -13.00 41.38 H
4194.02 -60.49 6.19 10.49 2.15 -58.34 -13.00 45.34 H
5015.01 -60.45 6.58 11.33 2.15 -57.85 -13.00 44.85 \Y
5846.01 -59.67 7.22 10.82 2.15 -58.22 -13.00 45.22 H
LTE Band 26(824MHz~849MHz) 1.4MHz CH27033 QPSK
Frequency SG CableLoss | AntennaGain | Correction Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
1697.01 -59.67 3.60 9.59 2.15 -55.83 -13.00 42.83 \
2526.00 -48.36 4.65 10.15 2.15 -45.01 -13.00 32.01 \
3394.02 -57.46 5.36 10.50 2.15 -54.47 -13.00 41.47 \
4244.02 -60.70 6.25 10.59 2.15 -58.51 -13.00 45.51 \
5087.01 -60.40 6.74 11.47 2.15 -57.82 -13.00 44.82 H
5940.01 -58.61 7.47 10.50 2.15 -57.73 -13.00 44.73 H
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Frequency SG CableLoss | AntennaGain | Correction Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
1630.01 -55.94 3.55 9.50 2.15 -52.14 -13.00 39.14 H
2463.00 -52.14 4.59 10.35 2.15 -48.53 -13.00 35.53 \
7320.01 -53.67 8.10 9.94 2.15 -53.98 -13.00 40.98 H
8132.01 -53.84 8.38 11.26 2.15 -53.11 -13.00 40.11 \
8957.00 -53.23 9.05 11.61 2.15 -52.82 -13.00 39.82 \
9796.00 -53.38 9.02 12.00 2.15 -52.55 -13.00 39.55 \
LTE Band 26(814MHz~824MHz) 1.4MHz CH26740 QPSK
Frequency SG CableLoss | AntennaGain | Correction Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
1638.01 -55.81 3.56 9.50 2.15 -52.02 -13.00 39.02 H
2472.00 -52.43 4.59 10.31 2.15 -48.86 -13.00 35.86 \Y
3276.02 -56.39 5.28 10.35 2.15 -53.47 -13.00 40.47 \Y
4097.02 -59.62 6.04 10.40 2.15 -57.41 -13.00 44.41 \Y
4914.01 -61.08 6.73 11.34 2.15 -58.62 -13.00 45.62 H
5746.01 -58.72 7.27 11.11 2.15 -57.03 -13.00 44.03 H
LTE Band 26(814MHz~824MHz) 1.4MHz CH26783 QPSK
Frequency SG CableLoss | AntennaGain | Correction Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
1825.01 -56.72 3.80 9.55 2.15 -53.12 -13.00 40.12 \
2656.00 -48.19 4.75 9.80 2.15 -45.29 -13.00 32.29 H
7538.01 -51.64 8.23 10.30 2.15 -51.72 -13.00 38.72 H
8371.00 -52.57 8.65 11.40 2.15 -51.97 -13.00 38.97 \
8908.00 -51.97 8.87 11.52 2.15 -51.47 -13.00 38.47 H
9750.00 -51.97 8.92 12.00 2.15 -51.04 -13.00 38.04 H
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Frequency | SG (dBm) | CableLoss | AntennaGain | Peak EIRP Limit Margin Polarization
(MHz) (dB) (dBi) (dBm) (dBm) (dB)
4997.02 -51.00 6.61 11.29 -46.32 -25.00 21.32 H
7498.01 -32.15 8.39 10.30 -30.24 -25.00 5.24 H
9998.01 -55.06 9.18 11.90 -52.34 -25.00 27.34 H
12493.01 -40.98 10.19 13.31 -37.86 -25.00 12.86 H
14991.00 -52.35 11.21 14.46 -49.10 -25.00 2410 H
17493.00 -46.27 12.71 13.03 -45.95 -25.00 20.95 \
LTE Band 41 5MHz CH40620 QPSK
Frequency | SG (dBm) | CableLoss | AntennaGain | Peak EIRP Limit Margin Polarization
(MHz) (dB) (dBi) (dBm) (dBm) (dB)
5188.02 -47.68 6.94 11.68 -42.94 -25.00 17.94 \Y
7779.01 -31.23 8.32 10.82 -28.73 -25.00 3.73 H
10375.01 -45.36 9.76 12.08 -43.04 -25.00 18.04 H
12975.01 -43.25 10.48 12.72 -41.01 -25.00 16.01 \Y
15560.00 -44.18 11.50 15.36 -40.32 -25.00 15.32 H
16879.00 -51.95 12.02 14.08 -49.89 -25.00 24.89 \Y
LTE Band 41 5MHz CH41565 QPSK
Frequency | SG (dBm) | CableLoss | AntennaGain | Peak EIRP Limit Margin Polarization
(MHz) (dB) (dBi) (dBm) (dBm) (dB)
5375.02 -43.40 6.88 11.45 -38.83 -25.00 13.83 H
8062.01 -29.89 8.32 11.28 -26.93 -25.00 1.93 H
10752.01 -40.39 9.43 12.15 -37.67 -25.00 12.67 \
13438.01 -31.19 10.60 12.44 -29.35 -25.00 4.35 H
16125.00 -51.66 11.82 15.32 -48.16 -25.00 23.16 H
17483.00 -45.85 12.69 13.07 -45.47 -25.00 20.47 \Y
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CAIC
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Frequency | SG (dBm) | CableLoss | AntennaGain | Peak EIRP Limit Margin Polarization
(MHz) (dB) (dBi) (dBm) (dBm) (dB)
3422.02 -58.67 5.38 10.46 -53.59 -13.00 40.59 \
5132.02 -53.84 6.85 11.56 -49.13 -13.00 36.13 H
6843.01 -62.25 7.83 10.40 -59.68 -13.00 46.68 H
8554.01 -59.37 8.58 11.31 -56.64 -13.00 43.64 H
11976.01 -63.79 10.16 13.18 -60.77 -13.00 47.77 \
13686.01 -56.05 10.63 12.76 -53.92 -13.00 40.92 H
LTE Band 66 1.4MHz CH132322 QPSK
Frequency | SG (dBm) | CableLoss | AntennaGain | Peak EIRP Limit Margin Polarization
(MHz) (dB) (dBi) (dBm) (dBm) (dB)
3490.02 -58.50 5.50 10.56 -53.44 -13.00 40.44 \Y
5235.02 -60.98 7.00 11.70 -56.28 -13.00 43.28 H
6981.01 -59.74 8.15 10.40 -57.49 -13.00 44.49 H
8725.01 -61.35 8.43 11.30 -58.48 -13.00 45.48 H
12216.01 -62.00 10.05 13.45 -58.60 -13.00 45.60 H
13967.01 -56.59 10.84 12.47 -54.96 -13.00 41.96 H
LTE Band 66 1.4MHz CH132665 QPSK
Frequency | SG (dBm) | CableLoss | AntennaGain | Peak EIRP Limit Margin Polarization
(MHz) (dB) (dBi) (dBm) (dBm) (dB)
3559.02 -60.35 5.92 10.60 -55.67 -13.00 42.67 \
5338.02 -54.14 6.96 11.52 -49.58 -13.00 36.58 H
7118.01 -62.65 8.16 10.50 -60.31 -13.00 47.31 H
8897.01 -58.49 8.84 11.49 -55.84 -13.00 42.84 H
12456.01 -55.27 10.29 13.34 -52.22 -13.00 39.22 H
14236.01 -58.47 10.91 12.74 -56.64 -13.00 43.64 \Y
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LTE Band 71 5MHz CH133147 QPSK
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Frequency SG CableLoss | AntennaGain | Correction Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
1311.01 -56.96 3.13 7.07 2.15 -55.17 -13.00 4217 H
1995.01 -53.08 4.04 7.66 2.15 -51.61 -13.00 38.61 \Y
2662.00 -47.22 4.75 9.80 2.15 -44.32 -13.00 31.32 H
3328.02 -62.87 5.30 10.46 2.15 -59.86 -13.00 46.86 \
4011.02 -61.34 6.06 10.40 2.15 -59.15 -13.00 46.15 \
4634.02 -61.00 6.45 11.16 2.15 -58.44 -13.00 45.44 H
LTE Band 71 5MHz CH133297 QPSK
Frequency SG CableLoss | AntennaGain | Correction Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
1361.01 -57.57 3.19 7.41 2.15 -55.50 -13.00 42.50 H
2033.00 -53.11 413 7.40 2.15 -51.99 -13.00 38.99 H
2726.00 -49.07 4.81 9.96 2.15 -46.07 -13.00 33.07 H
3403.02 -62.75 5.36 10.49 2.15 -59.77 -13.00 46.77 H
4084.02 -60.99 6.04 10.40 2.15 -58.78 -13.00 45.78 \Y
4776.01 -61.22 6.62 11.40 2.15 -58.59 -13.00 45.59 H
LTE Band 71 5MHz CH133447 QPSK
Frequency SG CableLoss | AntennaGain | Correction Peak Limit Margin | Polarization
(MHz) (dBm) (dB) (dBi) ERP (dBm) (dB)
(dBm)
1391.01 -58.39 3.22 7.71 2.15 -56.05 -13.00 43.05 H
2114.00 -52.47 4.20 8.10 2.15 -50.72 -13.00 37.72 H
2783.00 -49.52 4.89 10.36 2.15 -46.20 -13.00 33.20 \
3478.02 -61.51 5.48 10.51 2.15 -58.63 -13.00 45.63 \
4187.02 -60.41 6.18 10.47 2.15 -58.27 -13.00 4527 H
4878.01 -61.15 6.72 11.40 2.15 -58.62 -13.00 45.62 H
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LTE band CA 41C 5M+20M CH39683+39800 QPSK

CAIC

No. 123261525-WMDO01

Frequency | SG (dBm) | CableLoss | AntennaGain | Peak EIRP Limit Margin Polarization
(MHz) (dB) (dBi) (dBm) (dBm) (dB)
5004.38 -61.11 6.60 11.31 -56.40 -25.00 31.40 H
7521.57 -49.31 8.30 10.30 -47.31 -25.00 22.31 H
10025.63 -55.31 9.25 11.93 -52.63 -25.00 27.63 H
12517.03 -53.62 10.22 13.30 -50.54 -25.00 25.54 \
15016.41 -53.35 11.24 14.52 -50.07 -25.00 25.07 H
17524.69 -46.09 12.82 13.07 -45.84 -25.00 20.84 H
LTE band CA 41C 5M+20M CH40528+40645 QPSK
Frequency | SG (dBm) | CableLoss | AntennaGain | Peak EIRP Limit Margin Polarization
(MHz) (dB) (dBi) (dBm) (dBm) (dB)
5179.23 -59.85 6.93 11.66 -55.12 -25.00 30.12 H
7763.44 -49.12 8.34 10.75 -46.71 -25.00 21.71 H
10362.19 -53.27 9.74 12.06 -50.95 -25.00 25.95 \Y
12945.00 -53.48 10.49 12.75 -51.22 -25.00 26.22 H
15495.47 -54.70 11.53 15.29 -50.94 -25.00 25.94 \Y
16807.03 -52.72 12.11 14.01 -50.82 -25.00 25.82 \Y
LTE band CA 41C 5M+20M CH41373+41490 QPSK
Frequency | SG (dBm) | CableLoss | AntennaGain | Peak EIRP Limit Margin Polarization
(MHz) (dB) (dBi) (dBm) (dBm) (dB)
5348.45 -53.59 6.94 11.50 -49.03 -25.00 24.03 H
8028.29 -47.49 8.32 11.26 -44.55 -25.00 19.55 H
10697.35 -51.09 9.30 12.10 -48.29 -25.00 23.29 \
13330.78 -52.40 10.58 12.54 -50.44 -25.00 25.44 H
15984.38 -54.58 11.79 15.57 -50.80 -25.00 25.80 H
17353.59 -47.98 12.44 13.59 -46.83 -25.00 21.83 H

Note: Peak EIRP (dBm) = PMea(dBm) - Path Loss(dB) + Antenna Gain(dBi)

Note: Expanded measurement uncertainty is U = 5.64dB, k = 2
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A.3 Frequency Stability

A.3.1 Method of Measurement

Frequency stability is a measure of the frequency drift due to temperature and supply voltage

variations, with reference to the frequency measured at +20 °C and rated supply voltage. Two

reference points are established at the applicable unwanted emissions limit using a RBW equal to
the RBW required by the unwanted emissions specification of the applicable regulatory standard.

These reference points measured using the lowest and highest channel of operation shall be

identified as FL and Fn respectively.

In order to measure the carrier frequency under the condition of AFC lock, it is necessary to make

measurements with the EUT in a “call mode”. This is accomplished with the use of CMW500.

1. Measure the carrier frequency at room temperature.

2. Subject the EUT to overnight soak at -30°C.

3. With the EUT, powered via nominal voltage, connected to the CMW500, and in a simulated
call on middle channel for each LTE band, measure the carrier frequency. These
measurements should be made within 2 minutes of Powering up the EUT, to prevent
significant self-warming.

4. Repeat the above measurements at 10°C increments from -30C to +50°C. Allow at least 1.5
hours at each temperature, unpowered, before making measurements.

5. Re-measure carrier frequency at room temperature with nominal voltage. Vary supply voltage
from minimum voltage to maximum voltage, in 0.1Volt increments re-measuring carrier
frequency at each voltage. Pause at nominal voltage for 1.5 hours unpowered, to allow any
self-heating to stabilize, before continuing.

6. Subject the EUT to overnight soak at +50C.

7. With the EUT, powered via nominal voltage, connected to the CMW500 and in a simulated call
on the center channel, measure the carrier frequency. These measurements should be made
within 2 minutes of Powering up the EUT, to prevent significant self-warming.

8. Repeat the above measurements at 10 'C decrements from +50°C to -30°C. Allow at least 1.5
hours at each temperature, unpowered, before making measurements.

9. At all temperature levels hold the temperature to +/- 0.5°C during the measurement procedure.

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block. As this transceiver is considered "Hand carried, battery powered
equipment" Section 2.1055(d)(2) applies. This requires that the lower voltage for frequency
stability testing be specified by the manufacturer. This transceiver is specified to operate with an
input voltage of the lower, higher and nominal voltage. Operation above or below these voltage
limits is prohibited by transceiver software in order to prevent improper operation as well as to
protect components from overstress.
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A.3.2 Measurement results

CAICT

No. 123261525-WMDO01

LTE Band 12, 10MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperza(’;ure( C) | Voltage(V) | FL(MHZz) | Fu(MHz) Offset(Hz) | Frequency error(ppm)

50 -37.34 0.0528

40 -33.76 0.0477

30 -36.51 0.0516

10 3.85 699.481 | 715.519 -37.19 0.0526

0 -37.29 0.0527

-10 -36.38 0.0514

-20 -37.15 0.0525

-30 -35.55 0.0502

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fh(MHZz) | Offset(Hz) | Frequency error(ppm)

3.6 -32.96 0.0466

20 699.481 | 715.519
4.4 -33.75 0.0477

LTE Band 25, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperza(;ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 -0.06 0.0000

40 -4.03 0.0021

30 0.49 0.0003

10 3.85 1850.801 | 1914.199 -3.26 0.0017

0 -0.56 0.0003

-10 -1.63 0.0009

-20 -0.69 0.0004

-30 -2.32 0.0012

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fy(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -4.13 0.0022

20 1850.801 | 1914.199
4.4 -3.59 0.0019
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LTE Band 26(814MHz~824MHz), 10MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperza(’;ure( C) | Voltage(V) | FL(MHZ) | Fu(MHz) Offset(Hz) | Frequency error(ppm)

50 -0.49 0.0006

40 -1.33 0.0016

30 -2.20 0.0027

10 3.85 814.385 | 823.615 -2.26 0.0028

0 -2.72 0.0033

-10 -0.01 0.0000

-20 -2.06 0.0025

-30 25.25 0.0308

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fh(MHZz) | Offset(Hz) | Frequency error(ppm)

3.6 -1.24 0.0015

20 814.385 | 823.615
4.4 -1.07 0.0013

LTE Band 26(824MHz~849MHz), 15MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzaéure( C) | Voltage(V) | FL(MHZ) | Fu(MHZz) Offset(Hz) | Frequency error(ppm)

50 -0.33 0.0004

40 -1.06 0.0013

30 0.34 0.0004

10 3.85 824.577 | 848.471 -2.13 0.0025

0 -1.33 0.0016

-10 -1.39 0.0017

-20 -3.53 0.0042

-30 -0.63 0.0008

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -0.63 0.0008

20 824.577 | 848.471
4.4 -0.21 0.0003
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LTE Band 41, 20MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzac’;ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 -82.65 0.0319

40 -79.91 0.0308

30 -81.37 0.0314

10 3.85 2496.385 | 2689.519 -81.21 0.0313

0 -76.26 0.0294

-10 -75.47 0.0291

-20 -78.55 0.0303

-30 -80.09 0.0309

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -78.75 0.0304

20 2496.385 | 2689.519
4.4 -77.76 0.0300

LTE CA band 41C, 20MHz+20MHz bandwidth QPSK(worst case of all bandwidths)
Frequency Error vs Voltage

Tempe;\)ture(u) Voltage(V) | FL(MHZz) Fr(MHZz) Offset(Hz) | Frequency error(ppm)
50 -0.62 0.0002
40 -5.94 0.0023
30 -4.06 0.0016
10 3.85 2496.880 | 2689.080 -4.61 0.0018
0 -4.14 0.0016
-10 -3.66 0.0014
-20 -1.95 0.0008
-30 -4.86 0.0019
Frequency Error vs Voltage
Voltage(V) | Temperature(L)) FL(MHz) FH(MHz) | Offset(Hz) | Frequency error(ppm)
3.6 -4.09 0.0016
20 2496.880 | 2689.080
4.4 -5.06 0.0020
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LTE Band 66, 20MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzac’;ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 -23.36 0.0134

40 -2.55 0.0015

30 -3.36 0.0019

10 3.85 1710.833 | 1779.231 -3.22 0.0018

0 -2.76 0.0016

-10 0.63 0.0004

-20 -1.32 0.0008

-30 -0.33 0.0002

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -2.35 0.0013

20 1710.833 | 1779.231
4.4 -0.76 0.0004

LTE Band 71, 20MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzaéure( C) | Voltage(V) | FL(MHZ) | Fu(MHZz) Offset(Hz) | Frequency error(ppm)

50 -0.96 0.0014

40 1.27 0.0019

30 -0.36 0.0005

10 3.85 663.994 | 697.006 0.74 0.0011

0 -0.36 0.0005

-10 -0.10 0.0001

-20 1.46 0.0021

-30 -0.20 0.0003

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -27.98 0.0411

20 663.994 | 697.006
4.4 -0.17 0.0002

Note: Expanded measurement uncertainty is U = 0.01 PPM, k = 2.
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A.4 Occupied Bandwidth

Occupied bandwidth measurements are only provided for selected frequencies in order to reduce
the amount of submitted data. Data were taken at the mid frequencies frequency. The table below
lists the measured 99% BW. Spectrum analyzer plots are included on the following pages.

The measurement method is from ANSI C63.26:
a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.

The frequency span for the spectrum analyzer shall be set wide enough to capture all modulation

products including the emission skirts.
b) The nominal IF filter 3 dB bandwidth (RBW) shall be in the range of 1% to 5% of the anticipated

OBW, and the VBW shall be set = 3 x RBW.

c) Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.

d) Set the detection mode to peak, and the trace mode to max-hold.
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LTE band 12, 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1089.74 1089.74

707.5

LTE band 12, 1.4MHz Bandwidth, QPSK (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 18.74 dBm

Ref 20.5 dBm “Att 15 (1P SWT 40 ms 707.155448718 MHz

20 Offset 0.5 dB T OBW |1.089743590 MHz
WM%Z Temp |1 [T1 OBW]
4 A
10 14.73 dBm ’-‘

706.955128205 MHz || >

Temp |2 [T1 OBW]
12.24 dBm
o LvVL

708.044871795 MHz
TDF

B MW“K
;&fw»f‘w‘””/w R

I--40;

-50

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 11:51:05

LTE band 12, 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.24 dBm

Ref 20.5 dBm “Att 15 dB SWT 40 ms 707.163461538 MHz

1.089743590 MHz

20 Offset 0.5 dB oBW
WW?Z Temp |1 [T1 OBW]

A

|10 10.99 dBm ’-‘

706.955128205 MHz | >
Temp |2 [T1 OBW]

MAXLI R . 12.00 dBm
LvL

| b,
WMW Mu }Wmﬂlm] -

I--40;

TDF

-50

-60

f—=70

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 11:51:45

©Copyright. All rights reserved by CTTL. Page 63 of 201



CAIC

No. 123261525-WMDO01

(llélllb

LTE band 12, 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

707.5

LTE band 12, 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 18.12 dBm

Ref 20.5 dBm “Att 15 dB ‘ISWT 30 ms 707.836538462 MHz

Y OBW [2.692307692 MHz

20 Offset 0.5 dB
WMVA%Z Temp |1 [T1 OBW]
A
|10 11.41 dBm !

706.153846154 MHz || SC

Temp |2 [T1 OBW]
11.98 dBm
o LvVL

708.846153846 MHz
TDF

) W MM‘AM‘W‘\A i

[—-60:

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 11.AUG.2023 11:52:27

LTE band 12, 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 15.21 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 707.147435897 MHz
20 Offset 0.5 dB 1 OBW |2.692307692 MHz

v

oA T2 Temp |1 [T1 OBW]
10 WWM Y 10-93 dBm
- e

706.153846154 MHz || SC

Temp |2 [T1 OBW]
11.61 dBm
o LvVL

708.846153846 MHz
TDF

B Mj
A, WA

-60

f—=70

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 11.AUG.2023 11:53:07
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LTE band 12, 5MHz (99%)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

707.5

QPSK 16QAM

4519.23 4495.19

LTE band 12, 5MHz Bandwidth, QPSK (99% BW)

15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

Marker 1 [T1 ]
16.66 dBm
705.985576923 MHz

T
v

B Wm ‘,M%z

OBW |4.51923(3769 MHz
Temp |1 [T1 OBW]

11.94 dBm
705.216346154 MHz| SG
Temp (2 [T1 OBW]
11.80 dBm
709.73557¢923 MHz

LVL

TDF

W]

)
"

Ref 20.5 dBm Attt
20 Offset 0.5 dB

o

f—-10

L _20. il
t--40;

-50

I--60-

I--70

Center 707.5 MHz

Date: 11.AUG.2023 11:53:48

LTE band 12, 5MHz Bandwidth, 16QAM (99% BW)

Ref 20.5 dBm Attt

15 dB

1.5 MHz/

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

Span 15 MHz

Marker 1 [T1 ]
14.66 dBm
705.528846154 MHz

20 Offset 0.5 dB

1

T
WWMM AT2
l-10

OBW |4.495193308 MHz
Temp |1 [T1 OBW]

12.06 dBm
705.264423077 MHz|| SGL
Temp (2 [T1 OBW]
10.41 dBm
709.7596154385 MHz

LVL

TDF

|--10.
il

f_szWw

I--40;

-60

f—=70

Center 707.5 MHz

Date: 11.AUG.2023 11:54:29
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LTE band 12, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8942.31 8942.31

707.5

LTE band 12, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 16.56 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 706.250000000 MHz
20 Offset 0.5 dB 5 OBW |8.942307692 MHz

Wwwz Temp |1 [T1 OBW]
1.5 A
|10 12.59 dBm ’-‘

703.028846154 MHz | S
Temp |2 [T1 OBW]
13.16 dBm

o
711.971153846 MHz
f—-10 ‘H, {{L
e e
¥ . W

I--40;

=

VL

TDF

-50

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 11:55:10

LTE band 12, 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.65 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 707.692307692 MHz
20 Off$et 0.5 dB 1 OBW [8.9423071692 MHz

v

T T2 Temp |1 [T1 OBW]
A 3. A
|10 12.22 dBm ’-‘

703.028846154 MHz | S

Temp |2 [T1 OBW]
° 11.76 dBm

=

VL
711.971153846 MHz

TDF

B Y l
e T,

-60

f—=70

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 11:55:51
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LTE band 25,

1.4MHz (99%)

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1882.5

QPSK

16QAM

1089.74

1097.76

LTE band 25, 1.4MHz Bandwidth, QPSK (99% BW)

@

Date:

Ref 20.8 dBm

“Att 15 dB

*RBW 20 kHz
“VBW 100 kHz
SWT 40 ms

Marker 1 [T1 ]
18.84 dBm

1.882459936 GHz

LVL

TDF

1
[ 20" Offset 0.8 dB T 'M OBW - MHZ
> Temp |1 [T1 OBW]
10 14.30 dBm
1.8819553128 GHz|[SCL
Temp (2 [T1 OBW]
° 11.22 dBm
1.883044872 GHz
-10
W hot
t—-40:
--50
--60
-70
Center 1.8825 GHz 500 kHz/ Span 5 MHz
11.AUG.2023 14:25:23

LTE band 25, 1.4MHz Bandwidth, 16QAM (99% BW)

Date:

©Copyright. All rights reserved by CTTL.

Ref 20.8 dBm

“Att 15 dB
4

*RBW 20 kHz
*VBW 100 kHz
SWT 40 ms

Marker 1 [T1 ]
18.27 dBm

1.882387821 GHz

20 Offset 0.

—10

2

ﬁww‘vw

OBW [1.09775
Temp |1 [T1 OBW]

VHZ

%
/ \

Temp |2 [T1 OBW]
12.60 dBm

W

1.883044872 GHz

N

Center 1.8825 GHz

11.AUG.2023 14:26:04

500 kHz/

Span 5 MHz

10.50 dBm
1.881947115 GHz|fSCL

LVL

TDF

NAAkﬁhmALJh“A 308
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LTE band 25, 3MHz (99%)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1882.5

QPSK 16QAM

2692.31 2692.31

LTE band 25, 3MHz Bandwidth, QPSK (99% BW)

@

Date:

LTE band 25,

@

Date:

*RBW 30 kHz
“VBW 100 kHz

Marker 1

[r1 1
17.06 dBm

Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.881266026 GHz
[ 20" Offset 0.8 dB j OBW |2.692307 THZ
A A\ i) T2 Temp |1 [T1 OBW]
10 JJ\T 12.16 dBm
1.881153846 GHz|SCL
Temp (2 [T1 OBW]
° 13.07 dBm
LvL
1.88384¢154 GHz
TDF
-10
WW '&1

Center 1.8825 GHz

11.AUG.2023 14:26:45

1 MHz/

Span 10 MHz

3MHz Bandwidth, 16QAM (99% BW)

*RBW 30 kHz
“VBW 100 kHz

Ref 20.8 dBm

“Att 15 dB

SWT 30 ms

Marker 1 [T1 ]
15.86 dBm

1.882147436 GHz

|20  Offset 0.8 dB T OBW |2.692307 HZ
T1 Y Y s Temp |1 [T1 OBW]
Y w 12.41 dBm
e 1.881153846 GHz || SGl
/ Temp (2 [T1 OBW]
o 11.29 dBm
LvL
1.88384¢154 GHz
TDF
-10

Rl

Center 1.8825 GHz

11.AUG.2023 14:27:26

1 MHz/
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LTE band 25, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4519.23 4495.19

1882.5

LTE band 25, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 16.48 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.883269231 GHz
[ 20" Offset 0.8 dB N OBW [4.519 THZ
TL L valimadd . Temp |1 [T1 OBW]
10 \7 12.90 dBm
1.88024(385 GHz|fSCL
Temp |2 [T1 OBW]
° 11.12 demf
1.884759615 GHz|
TDF
-10
“‘um.
t--40-
I--50:
I--60:
-70
Center 1.8825 GHz 1.5 MHz/ Span 15 MHz
Date: 11.AUG.2023 14:28:08
H o,
LTE band 25, 5MHz Bandwidth, 16QAM (99% BW)
® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 15.49 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.881129808 GHz
20 Offset 0.8 dB R OBW |4.4951924308 WMHZ
T A T2 Temp |1 [T1 OBW]
10 Y 13.69 dBm
1.880264423 GHz|[ SCL
Temp |2 [T1 OBW]
Lo 11.98 démf
1.884759615 GHz|
TDF
-10
-20 mAMJmMM)
t--40
I--50:
I--60;
-70
Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 14:28:48
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CAIC

No. 123261525-WMDO01

(llélllb

LTE band 25, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8990.38 8990.38

1882.5

LTE band 25, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.81 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.885913462 GHz
[ 20" Offset 0.8 dB v OBW -990384 THZ
Y R J 2 Temp |1 [T1 OHW]
10 12.87 dBm
1.878028846 GHz|[SCL
Temp |2 [T1 OBW]
° 12.26 demf
1.887019231 GHz|
TDF
-10
20 e %
-30 UVMAMMNJ
t—-40:
I--50:
I--60:
-70
Center 1.8825 GHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 14:29:29

LTE band 25, 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.19 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.886346154 GHz
20 Offset 0.8 dB T B OBW -990384 THZ
h ) 5 Temp |1 [T1 OBW]
10 13.78 dBm
1.878028846 GHz|[SCL
Temp |2 [T1 OBW]
Lo 10.92 démf
1.887019231 GHz|
TDF
-10
!tM Mol s,
[—-40-
I--50:
I--60;
-70
Center 1.8825 GHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 14:30:10
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(llélllb

LTE band 25, 15MHz (99%)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK 16QAM

1882.5

13629.81 13485.58

LTE band 25, 15MHz Bandwidth, QPSK (99% BW)

@

*RBW 200 kHz
“VBW 1 MHz

Marker 1

[r1 1
19.14 dBm

Ref 20.8 dBm “Att 15 dB SWT 5 mg 1.888413462 GHz
[ 20" Offset 0.8 dB OBW 13.629807 THZ
it N2 Temp |1 [T1 OBW]
10 12.56 dBm
1.87572]154 GHz[[SG
Temp |2 [T1 OBW]
0 13.00 dBmf
1.889350962 GHz
TDF
-10
-20 LAwﬂ\AlAVW\M&A“*”“M\Ulu®“4mv\uJ
I--30;
I--40;
I--50:
I--60:
-70

Center 1.8825 GHz 4.5 MHz/

Date: 11.AUG.2023 14:30:51

LTE band 25, 15MHz Bandwidth, 16QAM (99% BW)

*RBW 200 kHz
“VBW 1 MHz
SWT 5 ms

Ref 20.8 dBm “Att 15 dB

Span 45 MHz

Marker 1 [T1 ]
17.71 dBm

1.889134615 GHz

20 Offset 0.8 dB T1 > OBW B THZ
AN AM A Temp |1 [T1 OBW]
10 14.17 dBm
1.875793269 GHz|[SG
Temp |2 [T1 OBW]
Lo 13.80 dBmf
1.889278846 GHz
TDF
-10
-20 *”J%d*”b A$QhU\ALJUMAU\&EUm\MM¢
I-~30;
t—-40-
I--50:
I--60;
-70

Center 1.8825 GHz 4.5 MHz/

Date: 11.AUG.2023 14:31:32

©Copyright. All rights reserved by CTTL.
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(llélllb

LTE band 25, 20MHz (99%)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK 16QAM

1882.5

17980.77 17980.77

LTE band 25, 20MHz Bandwidth, QPSK (99% BW)

@

*RBW 200 kHz
“VBW 1 MHz
SWT 5 ms

Ref 20.8 dBm “Att 15 dB

Marker 1 [T1 ]
17.80 dBm

1.884134615 GHz

[ 20" Offset 0.8 dB v OBW 17.980769 THZ
¥ L»JWM 2 Temp |1 [T1 OBW]
10 13.30 dBm
1.873557692 GHz|fSCL
Temp |2 [T1 OBW]
0 12.93 démf
1.891538462 GHz|
TDF
-10
-20 LVMQWM}VxAMWmﬂ)wMALmkh\hkmy
--30;
I--40;
I--50:
I--60:
-70

Center 1.8825 GHz 6 MHz/

Date: 11.AUG.2023 14:32:14

LTE band 25, 20MHz Bandwidth, 16QAM (99% BW)

*RBW 200 kHz
“VBW 1 MHz
SWT 5 ms

Ref 20.8 dBm “Att 15 dB

Span 60 MHz

Marker 1 [T1 ]
16.35 dBm

1.874903846 GHz

20 Offset 0.8 dB T¢ OBW 17.980769 THZ
M) T2 Temp |1 [T1 OBW]
10 13.55 dBm
1.873557692 GHz|fSCL
Temp |2 [T1 OBW]
Lo 11.53 démf
1.891538462 GHz|
TDF
-10
_20 MJM;WI %
=30
t—-40-
I--50:
I--60;
-70

Center 1.8825 GHz 6 MHz/

Date: 11.AUG.2023 14:32:54

©Copyright. All rights reserved by CTTL.
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CAIC

No. 123261525-WMDO01

(IIEH’

LTE band 26(814MHz~824MHz), 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1097.76 1089.74

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, QPSK (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 18.59 dBm

Ref 20.5 dBm “Att 15 dB 1 SWT 40 ms 818.839743590 MHz
OBW [1.097756410 MHz

E v
20 Offset 0.5 dB WA |2 :
A Temp |1 [T1 OBW]

10.82 dBm

SGL

819.0

—10 <
818.447115385 MHz | >
1 PK Temp |2 [T1 OHW]
o 13.36 dem|

819.544871795 MHz

B ok "l
A T

T S

I--40;

-50

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 12:04:06

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 17.74 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 818.719551282 MHz
20 Offset 0.5 dB ¥ OBW |1.089743590 MHz
VMl T2 Temp |1 [T1 OBW]
|10 W Y 11.93 dBm
818.455128205 MHz|| SCL
1 PK Temp |2 [T1 OHW]
o 12.63 dBmf

819.544871795 MHz

B W A
P T,

W‘" V’W\WKW\J’IN 3DB

I--40;

-50

-60

f—=70

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 12:04:46
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE band 26(814MHz~824MHz), 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.78 dBm

Ref 20.5 dBm “Att 15 dB SWT 30 ms 817.830128205 MHz
OBW [2.692307692 MHz

20 Offset 0.5 dB
MW T2 Temp |1 [T1 OBW]
v A
|10 11.39 dBm ’-‘

817.653846154 MHz| S

819.0

1 PK Temp |2 [T1 OHW]
o 12.59 dBm
820.346153846 MHz

T
W

=

VL

TDF

=

<

]

Center 819 MHz 1 MHz/ Span 10 MHz

Date: 11.AUG.2023 12:05:29

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 15.55 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 818.759615385 MHz
20 Offset 0.5 dB T OBW |2.692307692 MHz

v

T2 Temp |1 [T1 OBW]
" WMMM,W 14 98 am
r SG

817.653846154 MHz| S

1 PK Temp |2 [T1 OHW]
o 13.23 dem|
820.346153846 MHz )
TDF
B M/ \*V\
. Lo Gt

-60

f—=70

Center 819 MHz 1 MHz/ Span 10 MHz

Date: 11.AUG.2023 12:06:09
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CAIC

No. 123261525-WMDO01

(IIEH’

LTE band 26(814MHz~824MHz), 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4495.19 4495.19

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, QPSK (99% BW)

819.0

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 16.62 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 817.485576923 MHz
20 Offset 0.5 dB F3 OBW |4.495193308 MHz
z ARPT TOT Temp |1 [T1 OBW]
10 13.02 dBm
816.740384615 MHz| SGL
1 PK Temp |2 [T1 OHW]
o 13.15 dBmf
821.235576923 MHz|
TDF
|--10
L o0 ° \LJ .
A W %
. W "
Tt WA
I--40;
-50
I--60:
|--70
Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 12:06:51

LTE band 26(814MHz~824MHz), 5SMHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 14.73 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 817.100961538 MHz
20 Of’f$8t 0.5 dB 1 OBW [4.495192308 MHz
Tiy

Temp |1 [T1 OBW]

Vs 02
A
|10 Y 13.23 dBm ’-‘

816.764423077 MHz|S

1 PK Temp |2 [T1 OHW]
11.14 dBm
o LvL

821.259615385 MHz
TDF

. / 8
W T

-60

f—=70

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 12:07:31
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE band 26(814MHz~824MHz), 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8942.31 8990.38

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.47 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 814.673076923 MHz
- OBW [8.942307692 MHz

20 Offset 0.5 dB
A T2 Temp |1 [T1 OBW]
12.58 dBm
SGL

819.0

—10 <
814.528846154 MHz | >
1 PK Temp |2 [T1 OHW]
12.50 dBm

=

o VL

. \
J

Rty

823.471153846 MHz
TDF

;;-.
*
<

it

I--40;

-50

Center 819 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 12:08:13

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.45 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 817.173076923 MHz
20 Offset 0.5 dB 1 OBW |8.990384615 MHz
JL TR G Temp |1 [T1 OBW]
10 ""“‘li 12.99 dBm
814528846154 MHz| SGL
1 PK Temp |2 [T1 OHW]
o 11.87 dBmf
823.519230769 MHz|
TDF
|--10. / \
- N | "M
3 mﬂN‘ ¢UWAtAI
WJW"'
I--40;
-50
-60
|--70.
Center 819 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 12:08:53

©Copyright. All rights reserved by CTTL. Page 76 of 201



CAIC

No. 123261525-WMDO01

(IIEH’

LTE band 26(824MHz~849MHz), 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1097.76 1097.76

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, QPSK (99% BW)

836.5

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 17.38 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 836.339743590 MHz
20 Offset 0.5 dB v OBW |1.09775410 MHz
WMTZ Temp |1 [T1 OBW]
|10 Y 11.01 dBm
835.947118385 MHz| SCL
1 PK Temp |2 [T1 OHW]
o 12.69 dBmf

837.044871795 MHz

1 DN

I--40;

-50

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 11:56:34

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.98 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 836.219551282 MHz
20 Of’f$8t 0.5 dB v OBW [1.097756410 MHz

me Temp |1 [T1 OBW]
ki A
10 1 Y -98 dBm ’-‘

835.947115385 MHz| S

1 PK Temp |2 [T1 OHW]
o 11.38 dem|
837.044871795 MHz )
TDF

f—-10
M M/ A

N ",
W M‘“"wa 308

I--40;

-50

-60

f—=70

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 11:57:14
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CAIC

No. 123261525-WMDO01

(IIEH’

LTE band 26(824MHz~849MHz), 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, QPSK (99% BW)

836.5

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 15.75 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 836.403846154 MHz
20 Offset 0.5 dB 1 OBW |2.692307692 MHz
;&whnmﬁuAmLﬂ ﬂﬁgz Temp |1 [T1 OBW] .
|10 1Q.72 dBm -
835.153844154 MHz| SCL
1 PK Temp |2 [T1 OHW]
o 19.62 dBmf
837.846153846 MHz|
TDF
|--10
| 20 L nhj \L,w‘
qbﬁhl.\w bl
ok
I--40;
-50
I--60:
|--70
Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 11.AUG.2023 11:57:56

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 14.68 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 836.163461538 MHz
20 Offset 0.5 dB 1 OBW |2.692307692 MHz
v

Temp |1 [T1 OBW]

T1
Y«—MM“*J\/‘”\WWQ 10.85 dBm
SGl

—10 <
835.153846154 MHz || >
1 PK Temp |2 [T1 OHW]
10.22 dBm

o VL

l--10
\ /MAJ LHIM 1
v T

l--20 s
W‘IWW i

I--40;

=

837.846153846 MHz
TDF

-50

-60

f—=70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 11.AUG.2023 11:58:37
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE band 26(824MHz~849MHz), 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4471.15 4495.19

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, QPSK (99% BW)

836.5

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 15.35 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 835.466346154 MHz
20 Of’f$8t 0.5 dB 1 OBW [4.471153846 MHz

Ti sl T2 Temp |1 [T1 OBW]
¥ 3. A
|10 12.63 dBm ’-‘

834.264423077 MHz|S

1 PK Temp |2 [T1 OHW]
10.94 dBm

o
838.73557§923 MHz

| \
l—20 WW“M" oy, W
J““‘WW "wm.\ml

=

VL

TDF

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 11:59:19

LTE band 26(824MHz~849MHz), 5SMHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.89 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 836.860576923 MHz
20 Offset 0.5 dB 1 . OBW |4.495193308 MHz
. Temp |1 [T1 OBW]
10 I w u“‘“}[“w\“‘*‘w 13.50 dBm
834.264423077 MHz|| SCL
1 PK Temp |2 [T1 OHW]
o 19.81 dBmf
838.759614385 MHz|
TDF
|--10.
- _20. Wj \( " 4
WMM "
I--40;
-50
-60
|--70.
Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 11:59:59
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE band 26(824MHz~849MHz), 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

8942.31 8942.31

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, QPSK (99% BW)

836.5

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.62 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 832.221153846 MHz
20 Offset 0.5 dB 1 OBW |8.942307692 MHz
NI T2 Temp |1 [T1 OBW]
10 "’ “Y 11.87 dBm
832.028846154 MHz|| SGL
1 PK Temp |2 [T1 OHW]
o 11.55 dBm{
840.971153846 MHz|
TDF
B UJ L!L
= Wmh ‘Fr“‘wm
M e
.
--40
-50
--60
--70
Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 12:00:41

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.35 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 833.615384615 MHz
20 Offset 0.5 dB 1 OBW |8.942307692 MHz
T o Temp |1 [T1 OBW]
" MWW 11.27 dBm
832.028844154 MHz| SCL
1 PK Temp |2 [T1 OHW]
o 19.66 dBmf
840.971153846 MHz|
TDF
|--10. / \
e i “ﬂ%
AhM bt Ly
I--40;
-50
-60
|--70.
Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 12:01:21
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE band 26(824MHz~849MHz), 15MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
13485.58 13485.58

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, QPSK (99% BW)

836.5

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 17.78 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 832.533653846 MHz
1
20 Offset 0.5 dB OBW 13.48557§923 MHz
A 2 Temp |1 [T1 OBW]
10 13.30 dBm
829.793269231 MHz|| SCL
1 PK Temp |2 [T1 OHW]
o 12.37 dBmf
843.27884¢154 MHz|
TDF
- U\u‘( \'\’\J
WWA %ugh\
[--30 o
I--40;
-50
I--60:
|--70
Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 12:02:03

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, 16QAM (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 16.68 dBm
Ref 20.5 dBm *Att 15 dB SWT 5 ms 832.461538462 MHz
20 Offset 0.5 dB v OBW 13.48557§923 MHz
T KA H 2 Temp |1 [T1 OHW]
10 12.37 dBm
829.793269231 MHz|| SCL
1 PK Temp |2 [T1 OHW]
o 12.46 dBm{
843.278846154 MHz|
TDF
--10 \ﬁw“
L o0 A A etV M\IAIA N
Www W
M30 PR I
--40
-50
-60
--70
Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 12:02:43
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(llélllb

CAIC

No. 123261525-WMDO01

LTE band 41, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4471.15 4471.15

2593.0

LTE band 41, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 12.27 dBm
Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.593432692 GHz
[[20 Offset I.7 dB OBW—4- 271153846 WMHZ|
1 Temp |1 [T1 OBW]
LTSRS 1 AJ2 9-01 dBm
e M e vy 2590764423 GHz | SCL
( \ Temp |2 [T1 OHW]
.91 dBm
o LVL
2.595239577 GHz
| |

"
i i

-40

-50

-70

Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 14:42:36

LTE band 41, 5MHz Bandwidth,16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 11.33 dBm
Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.593600962 GHz
[[20 Offset I.7 dB OBW—4- 2471153846 WMHZ|
N Temp |1 [T1 OBW]
Lo - X T2 .93 dBm
i Y 2.590764423 GHz|[ SCL
Temp |2 [T1 OBW]
.36 dBm
o LvVL

2.595239577 GHz
TDF

B WL %\M\M‘“‘{W\m n

-70

Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 14:43:17
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(llélllb

LTE band 41, 10MHz (99%)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

2593.0

QPSK 16QAM

8942.31 8942.31

LTE band 41, 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 12.41 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.592951923 GHz
[[20 Offset I.7 dB OBW —974Z30169Z WMHZ]|
Temp |1 [T1 OBW]
N
L10 L sogarun el st A4 9-20 deém
uhiahiat Al el A 2.588528846 GHz|[SCL
Temp |2 [T1 OBW]
9.17 dem
o LVL
2.597471154 GHz
TDF
-10
20 WW
3DB
-40
-50
-60
-70
Center 2.593 GHz 3 MHz/ Span 30 MHz
Date: 11.AUG.2023 14:43:59
H 0,
LTE band 41, 10MHz Bandwidth,16QAM (99% BW)
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 11.87 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.593192308 GHz
[[20 Offset I.7 dB OBW —974Z30169Z WMHZ]|
1 Temp |1 [T1 OBW]
w
10 Tl o gl nl w12 §-.23 dBm
PRIV IV VW W 2.588528846 GHz|SCL
Temp |2 [T1 OBW]
18 dem
o LvVL
2.597471154 GHz
TDF
-10
- W\‘N\U\P‘j
WALIM
L' %
3DB
-40
-50
-60
-70
Center 2.593 GHz 3 MHz/ Span 30 MHz
Date: 11.AUG.2023 14:44:39
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CAIC

No. 123261525-WMDO01

(llélllb

LTE band 41, 15MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

13485.58 13485.58

2593.0

LTE band 41, 15MHz Bandwidth, QPSK (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.66 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.591125000 GHz
20~ OFfset 1.2 dB 1 OBW— 132485576923 WHZ||
Temp |1 [T1 OBW]
TWWHM/\IMAJ 72 4.90 dBm
e MWW 2586293269 GHz | SCL
. Zz| sc
Temp |2 [T1 OBW]
9.23 dem
Lo LVL
2.59977§846 GHz
TDF
-10
o,
-s0 2
3DB
-40
-50
-60
-70
Center 2.593 GHz 4.5 MHz/ Span 45 MHz
Date: 11.AUG.2023 14:45:21
H 0,
LTE band 41, 15MHz Bandwidth,16QAM (99% BW
® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 13.08 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.591774038 GHz
(20~ OFfset 1.2 dB OBW— 132485576923 WHZ||
1 Temp |1 [T1 OBW]
T T2
L 10 MWW o 9-87 dém
2.586293269 GHz|[SCL
Temp |2 [T1 OBW]
9.25 dem
o LvVL
2.59977§846 GHz
TDF
-10
il Mﬂ“ﬂm M
-3
3DB
-40
-50
-60
-70
Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 14:46:02

©Copyright. All rights reserved by CTTL. Page 84 of 201



CAIC

No. 123261525-WMDO01

(llélllb

LTE band 41, 20MHz (99%)
Frequency(MHz) Occupied Bandwidth (99%)(kHz)

QPSK 16QAM
17884.62 17884.62

2593.0

LTE band 41, 20MHz Bandwidth, QPSK (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 13.33 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.586076923 GHz
[[20 Offset I.7 dB OBW—17-884615385 MHZ|
} 1o Temp |1 [T1 OBW]
10 Frlordeuise b Al q-44 dem
M 2.584057692 GHz|[ SCL
Temp |2 [T1 OBW]
11.05 dBm
Lo LVL
2.601944308 GHz
TOF
-10
- %
L«M%
3DB
-40
-50
-60
-70
Center 2.593 GHz 6 MHz/ Span 60 MHz
Date: 11.AUG.2023 14:46:44
H 0,
LTE band 41, 20MHz Bandwidth,16QAM (99% BW
® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 12.93 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.595211538 GHz
[[20 Offset I.7 dB OBW—17-884615385 MHZ|
1 Temp |1 [T1 OBW]
v
1o M it 2 §-26 dBm
hadii e v A 2.584057692 GHz|[SCL
Temp |2 [T1 OBW]
.34 dem
o LvVL
2.601944308 GHz
TOF
-10
-20
,,_A/‘MMW
3DB
-40
-50
-60
-70
Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 11.AUG.2023 14:47:24
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE CA band 41C, 5MHz+20MHZz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 23.077 23.077

LTE CA band 41C , 5MHz+20MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 18.14 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.583504808 GHz
Fao—offget 1.2 dB TBW 43076923077 WAz
Temp |1 [T1 Ogw]
1 1¢.88 dBm
20 2.581341346 GHz
1 _PK] ffxw Temp |2 [T1 0gwW]
Lo oo T2 .09 den
) 2.60441§269 GHz
TOF

) L |

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:05:33

LTE CA band 41C , 5MHz+20MHz Bandwidth,16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 17.49 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.584225962 GHz
Fao—offget 1.7 a8 OBW 43.07/6923077 WHZ
Temp |1 [T1 OBw]
. 1¢.81 dBm
20 v 2.581341346 GHz
1 _PK] Temp [2 [T1 ogw]
m 1 . ¢ b
Lo J/M« gt ol by g 2 77 dBnjl, |
v 2.60441§269 GHz|[
TOF
o
-10 ( ]
i’mﬂmﬂm l I
-0
I-50
-0
Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:05:56
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE CA band 41C, 10MHz+15MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 23.317 23.317

LTE CA band 41C , 10MHz+15MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 18.34 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.583504808 GHz
[ 30 Uff?et 1.7 dB UBW 43-317/30{692 WHZ

Temp |1 [T1 OfW]

1 13.14 dBm
2.581341346 GHz

L\“*"V\ Il T2 Temp |2 [T1 O§W]
[ 11.83 dBm
U

10 LVL
( g 2.60465§654 GHz

. - |

WWMM [T ol

--30

[~20

F
5
‘<§4

[Viev]

-0

I--50:

[--60:

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:07:17

LTE CA band 41C , 10MHz+15MHz Bandwidth,16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 18.16 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.583504808 GHz
[ 30 Uﬂ"ﬁe T2 d5 UBW 43.31730/692 WHZ
Temp |1 [T1 OfW]
1 12.98 dBm

=
2

20 2.581341346 GHz
3 WA A Temp [2 [T1 ogw]
s '3 don
4

. ) \WL
il il i, Ve

--30

-0

I--50:

[--60:

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:07:41
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(IIEH’

CAICT

No. 123261525-WMDO01

LTE CA band 41C, 10MHz+20MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 27.981 27.981

LTE CA band 41C , 10MHz+20MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 15.61 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.585500000 GHz

[ 30 Uff?et 1.7 dB UBW 47-98076923T WHZ

Temp (1 [T1 Ogw]
.99 dBm
20 T 2.579009615 GHz
1 F‘*:’ § Temp |2 [T1 OgwW]
L 1o ol At 2 .21 den|
U 2.60699¢385 GHz||
TOF
[0
10 | “ \
. |lll‘Il Mol 1L
=30
|--40
=50
I--60
Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 11.AUG.2023 09:09:00

LTE CA band 41C , 10MHz+20MHz Bandwidth,16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 15.20 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.584923077 GHz
[ 30 Uﬂ"ﬁe T2 d5 UBW 47.9807692Z3T WHZ
Temp |1 [T1 ORW
.61 dBm
1 2.579004615 GHz

J Temp |2 [T1 0gwW]
(I}MM AN gl i g2 .68 dBm

=1

=
2

V R S 2.60699¢385 GHz||
TOF

L W LU

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 11.AUG.2023 09:09:23
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(IIEH’

CAICT

No. 123261525-WMDO01

LTE CA band 41C, 15MHz+10MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 23.317 23.317

LTE CA band 41C , 15MHz+10MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 17.09 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.600572115 GHz
Fao—offget 1.2 a8 OBW 43.31730]692Z WHZ
Temp |1 [T1 OBw]
13.29 dBm
20 2.581341346 GHz
1 _PK] %‘K/MMMM /\.%Lw»\%z Temp |2 [T1 OBW]
‘Xv 1d.03 o

10
{ \ 2.60465§654 GHz

! ] )A

WMVWW MMWM

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:10:17

LTE CA band 41C , 15MHz+10MHz Bandwidth,16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 17.42 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.601774038 GHz
Fao—offget 1.7 a8 OBW 43.31730]692Z WHZ
Temp |1 [T1 Ogw]
20 - > .1 ;13 Cme
s 2.581341346 GHz
1 _PK] T AR Temp [2 [T1 ogw]
( | \ 2.60465§654 GHz|
TOF

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:10:41
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE CA band 41C, 15MHz+15MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 28.558 28.558

LTE CA band 41C , 15MHz+15MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 14.83 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.583913462 GHz
[ 30 Uff?et 1.7 dB UBW 48.557694308 WHZ
Temp |1 [T1 OfW]
1Q.11 dBm
20 T 2.5/8721154 GHz
1 _PK] Temp [2 [T1 ogw]
m 5
Lo JOMAmA | i p (T 14.03 denf|
2.607274846 GHz|
TOF
o
10 ! \
. ||
I--30
--40
I--50
--60
Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 11.AUG.2023 09:12:00

LTE CA band 41C , 15MHz+15MHz Bandwidth,16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 13.91 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.586509615 GHz
[ 30 Uﬂ"ﬁe T2 d5 UBW 48.557694308 WHZ
Temp |1 [T1 OfW]
1¢.13 dBm
20 . 2.578721154 GHz
1 _PK] v Temp |2 [T1 0gwW]
Lo WWM\ T2 .35 denfl
2.607274846 GHz|
TOF
o
I--10 } ‘]
L 20—t} I { m “H |
MMWWMMJ LULYITTINE
--40
I--50
--60
Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 11.AUG.2023 09:12:24
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE CA band 41C, 15MHz+20MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 32.812 32.812

LTE CA band 41C , 15MHz+20MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 15.05 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.581557692 GHz

[ 30 Uff?et 1.7 dB UBW 42- 812504000 WHZ

Temp [1 [T1 Ofw

=1

1¢Q.81 dBm
2.576509615 GHz
Temp [2 [T1 ogw]

1]
(;‘MW M st A2 ' V_’38 denll

[~20

=
2

I-10:
2.609322115 GHz

F-o-

iﬂmu‘ HIWMM %W‘\MI | Mlm |

=30

-0

I--50:

[--60:

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 11.AUG.2023 09:13:43

LTE CA band 41C , 15MHz+20MHz Bandwidth,16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 14.08 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.577350962 GHz
[ 30 Uﬂ"ﬁe T2 d5 UBW 42. 812500000 WHZ
Temp |1 [T1 ORW
1¢.85 dBm

=1

20 N 2.5765094615 GHz
1 _PK] Temp [2 [T1 ogw]
Lo %‘*W‘\'\ 1M g ptans T2 -65 dBm|l
2.609322115 GHz|
TOF
o
) \‘ M

:: M 1|ﬂw

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 11.AUG.2023 09:14:07
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(IIEH’

CAICT

No. 123261525-WMDO01

LTE CA band 41C, 20MHz+5MHZz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 23.077 23.077

LTE CA band 41C , 20MHz+5MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 18.27 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.603096154 GHz
[30 6“;9': T-2 dB UBW 43-0769230 VRZ
Temp (1 [T1 Ogw]
1 1Q.17 dBm
20 Y 2.581581731 GHz
1 _PK] \r2 Temp [2 [T1 ogw]
m T
Lo AN RAKI ot ’Aﬂ 12.08 denf
2.604658654 GHz|
TOF
[0
L_10 1“

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:15:01

LTE CA band 41C , 20MHz+5MHz Bandwidth,16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 17.37 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.601774038 GHz

[ 30 UTT?ei T-7 dB UBW 43.076924077 WHZ

Temp 1 [T1 Ofw

=1

; .27 dBm
20 v 2.581581731 GHz
1 _PK] 5 Temp [2 [T1 ogw]
L 1o T AR, A 19.00 dem||
* y
v 2.60465§654 GHz
TOF
=
~-10 ‘J \

L ) Jmfﬁmﬂmﬂmmm

-0

I--50:

[--60:

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:15:24
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(IIEH’

CAICT

No. 123261525-WMDO01

LTE CA band 41C, 20MHz+10MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 27.981 27.981

LTE CA band 41C , 20MHz+10MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 16.55 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.598769231 GHz
[ 30 Uff?et 1.7 dB UBW 47-98076923T WHZ

Temp [1 [T1 Ofw
1(Q.34 dBm
20 - 2.579153846 GHz

3 Temp |2 [T1 OBW]
AN LAM’I]IZ .46 dem||

[=

=
2

10
U 2.607134615 GHz

. |
|
|

I--10:

|4yl JM [

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 11.AUG.2023 09:16:44

LTE CA band 41C , 20MHz+10MHz Bandwidth,16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 15.10 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.604682692 GHz
Fao—offget 1.7 a8 OBW 47980769231 WHZ
Temp [1 [T1 ofw]
.12 dBm

2 1 2.579153846 GHz

=
2

2.607134615 GHz

3 % Temp [2 [T1 ogw]
bl V] ] 26 amn|

ll' M} Ly

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 11.AUG.2023 09:17:07
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(IIEH’

CAICT

No. 123261525-WMDO01

LTE CA band 41C, 20MHz+15MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 32.812 32.812

LTE CA band 41C , 20MHz+15MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 14.41 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.604778846 GHz

[ 30 Uff?et 1.7 dB UBW 42- 812504000 WHZ

Temp |1 [T1 OBW
11.29 dBm
20 1 2.57667{885 GHz

T2 Temp |2 [T1 OBW]
Lo [ty 11.19 dBm
{ \( \ 2.60949¢385 GHz
Lo u u

L L MMMM

-0

=1

¥
;
i

I--50:

[--60:

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 11.AUG.2023 09:18:26

LTE CA band 41C , 20MHz+15MHz Bandwidth,16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 13.87 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.599394231 GHz
Fao—offget 1.7 a8 OBW 32812504000 WHZ
Temp (1 [T1 Ogw]
.16 dBm
20 . 2.57667{885 GHz
i [ v Temp |2 [T1 OgwW]
10 T Al W02 .26 demf|
2.609490385 GHz|
TOF
Lo “
.J |

WWWM Wy mt

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 11.AUG.2023 09:18:50
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(IIEH’

CAICT

No. 123261525-WMDO01

LTE CA band 41C, 20MHz+20MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593.0 38.077 38.077

LTE CA band 41C , 20MHz+20MHz Bandwidth,QPSK (99% BW)

® “RBW 1 MHz Marker 1 [T1 ]
VBW 2 MHz 16.63 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.587038462 GHz
[30 6“;9': T-2 dB UBW 38-0769230 VRZ
Temp (1 [T1 Ogw]
11.21 dBm
20 7 2.573961538 GHz
1 PK] W
M T2 Temp [2 [T1 ogw]
Lo ; MLW\ W 11.74 demf
2.612038462 GHz|
TOF
[0
m" l
L_ u l" M 1l
=30
|--40
=50
I--60
Center 2.593 GHz 12 MHz/ Span 120 MHz

Date: 11.AUG.2023 09:20:09

LTE CA band 41C , 20MHz+20MHz Bandwidth,16QAM (99% BW)

® “RBW 1 MHz Marker 1 [T1 ]
VBW 2 MHz 15.42 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.577423077 GHz
Fao—offget 1.7 a8 OBW 38.07/6923077 WHZ
Temp (1 [T1 Ogw]
.93 dBm
20 1 2.573961538 GHz
1 PK] hf Temp |2 [T1 0gwW]
" rﬂ"‘w T2
L M\w\/\r\ MM 145 asn|
\ 2.61203§462 GHz|[
TOF
]y
3DB
|--40
I--50
I--60
Center 2.593 GHz 12 MHz/ Span 120 MHz

Date: 11.AUG.2023 09:20:32
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CAIC

No. 123261525-WMDO01

(llélllb

LTE band 66, 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1089.74 1097.76

1745.0

LTE band 66, 1.4MHz Bandwidth, QPSK (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 17.82 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.744847756 GHz
[ 20" Offset 0.8 dB v OBV THZ

A ANAT Temp |1 [T1 OBW]
\7 11.46 dBm
G|

1.744458128 GHz|[S

—10

Temp |2 [T1 OBW]
° 11.38 démf
1.745544872 GHz|
TDF
-10
-20

M ’ %"\/WM 208

Center 1.745 GHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 14:33:37

LTE band 66, 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.95 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.744887821 GHz
20~ Offset 0.8 dB = OBW [1.09775 Tz
Ww Temp |1 [T1 OBW]
10 1 \TIZ 7-77 den |
1.744447115 GHz|[SCL
Temp |2 [T1 OBW]
. 82 den
i LvL

1.745544872 GHz
TDF

B A,
MWWWM

--40

[—=50:

[—=60:

-70

Center 1.745 GHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 14:34:17
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CAIC

No. 123261525-WMDO01

(llélllb

LTE band 66, 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

1745.0

LTE band 66, 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.08 dBm

Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.745576923 GHz

[ 20" Offset 0.8 dB I OBW |2.692307 THZ
M T2 Temp |1 [T1 OBW]
W WLY 14 70 aBm

e 1.743653846 GHz | SGL

Temp |2 [T1 OBW]
° 11.78 démf
1.746346154 GHz|
TDF
-10
-20

- ..V.WW Mol
MML}MI"W W”"Mﬂww

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 11.AUG.2023 14:34:59

LTE band 66, 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 14.41 dBm

Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.744759615 GHz

20 Offset 0.8 dB 1 OBW |2.692307 HZ
T v . Temp |1 [T1 OBW]
g A I gt 19.81 dBm

e 1.743653846 GHz | SGL
Temp |2 [T1 OBW]
Lo 19.09 demf
1.746346154 GHz|
TDF
-10
-20

I ek M,
MW MWW 308

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 11.AUG.2023 14:35:40
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CAIC

No. 123261525-WMDO01

(llélllb

LTE band 66, 5SMHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4495.19 4495.19

1745.0

LTE band 66, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 15.21 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.743509615 GHz
[ 20" Offset 0.8 dB T OBW |4.495194308 MHZ
ol T2 Temp |1 [T1 OBW]
10 v v 11.08 dBm
1.742740385 GHz|[SCL
Temp |2 [T1 OBW]
° 11.69 dBmf
1.74723%577 GHz|
TDF
-10
-20

) MMW W\"\-’\Mu .

Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 14:36:21

LTE band 66, 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 13.53 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.745552885 GHz
20 Offset 0.§ dB i OBW 1449519430 ﬁ‘
. T Temp |1 [T1 OBW]
MMWZ 10.62 dBm
e 1.742764423 GHz| SGL
\ Temp |2 [T1 OBW]
e I 9.32 dBmf
1.747259615 GHz
TDF
-10
-20

Y. e Mg,
WWJ“" WWM\ a08

--40

[—=50:

[—=60:

-70

Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 14:37:01
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(llélllb

LTE band 66, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8942.31 8990.38

1745.0

LTE band 66, 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.22 dBm

Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.740625000 GHz

[ 20" Offset 0.8 dB 1 OBW ~94230 MHAZ
1 T2 Temp |1 [T1 OBW]
mew I e

e 1.74052§846 GHz | SGL

Temp |2 [T1 OBW]
° 11.73 démf
1.749471154 GHz|
TDF
-10
-20

Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 14:37:43

LTE band 66, 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 14.41 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.741250000 GHz
20 Offset 0.8 dB 1 OBW -990384 THZ
Tiy . Temp |1 [T1 OBW]
o0 WMVAAW"MWMM 12.07 dBm
1.740524846 GHz| SCL
Temp |2 [T1 OBW]
Lo 10.17 dBmf
1.749519231 GHz|
TDF
-10
-20
WAWW g |
t—-40:
I--50:
I--60:
-70
Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 14:38:24
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LTE band 66, 15MHz (99%)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK 16QAM

1745.0

13485.58 13485.58

LTE band 66, 15MHz Bandwidth, QPSK (99% BW)

@

*RBW 200 kHz
“VBW 1 MHz

Marker 1

[r1 1
17.76 dBm

Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.741105769 GHz
[ 20" Offset 0.8 dB T v OBW B THZ
N a A T2 Temp |1 [T1 OBW]
10 14.20 dBm
1.738293269 GHz[[SG
Temp |2 [T1 OBW]
0 12.90 dBmf
1.751778§846 GHz
TDF
-10
- pobtl N W
vd§£»!UM”¢MMMun &%mﬂau.
I--40;
I--50:
I--60:
-70

Center 1.745 GHz 4.5 MHz/

11.AUG.2023 14:39:06

15MHz Bandwidth, 16QAM (99% BW)

*RBW 200 kHz
“VBW 1 MHz
SWT 5 ms

Date:

LTE band 66,

Ref 20.8 dBm “Att 15 dB

Span 45 MHz

Marker 1 [T1 ]
16.47 dBm

1.740961538 GHz

20 Offset 0.8 dB S OBW B THZ
i Joga] 2 Temp |1 [T1 OBW]
10 M 13.34 dBm
1.738293269 GHz|[SCL
Temp |2 [T1 OBW]
MAXH 11.56 dBm
o LVL
1.751778846 GHz
TDF
-10
72WW MWM
[hAY”
I--40.
I--50
I--60
-70

Center 1.745 GHz 4.5 MHz/

Date: 11.AUG.2023 14:39:46

©Copyright. All rights reserved by CTTL.
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LTE band 66, 20MHz (99%)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK 16QAM

1745.0

17980.77 17980.77

LTE band 66, 20MHz Bandwidth, QPSK (99% BW)

@

Ref 20.8 dBm

*RBW 200 kHz
“VBW 1 MHz

“Att 15 dB SWT 5 ms

Marker 1 [T1 ]
16.51 dBm

1.746634615 GHz

[ 20~ Offset

0.

OBW 17.980769 Tz
v
LF oA sA i 2 Temp |1 [T1 OBW]
10 Y 13.28 dBm
1.736057692 GHz|fSCL
Temp |2 [T1 OBW]
° 11.52 démf
1.754038462 GHz|
TDF
-10
20 b
,, W %”‘"‘l“# .
LW, ad v
t--40-
I--50:
I--60:
-70

Center 1.745 GHz 6 MHz/

11.AUG.2023 14:40:28

20MHz Bandwidth, 16QAM (99% BW)

*RBW 200 kHz
“VBW 1 MHz

Date:

LTE band 66,

Span 60 MHz

Marker 1 [T1 ]
15.77 dBm

1.737403846 GHz

Ref 20.8 dBm “Att 15 dB SWT 5 ms
20 Offset 0.8 dB T

MWW 2

OBW 17-980769 HZ
Temp |1 [T1 OBW]
12.39 dBm

| |

1.736057692 GHz|fSCL
Temp (2 [T1 OBW]
10.52 dBm

LVL
1.754038462 GHz

TDF

%wmﬁ

Center 1.745 GHz 6 MHz/

Date: 11.AUG.2023 14:41:08

©Copyright. All rights reserved by CTTL.

Span 60 MHz

Page 101 of 201



(llélllb

CAIC

No. 123261525-WMDO01

LTE band 71, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4519.23 4495.19

680.5

LTE band 71, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 14.98 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 678.865384615 MHz
20 Of’f$8t 0.5 dB 1| OBW [4.51923(0769 MHz

T2 W

Temp |1 [T1 OBW]
10 11.82 dBm
- e

678.240384615 MHz | SC

Temp |2 [T1 OBW]
12.93 dBm
o LvL

682.759615385 MHz
TDF

. ] \
oy AMLL{WWJJ MNM””“""\“‘W ul

I--40;

-50

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 11:44:31

LTE band 71, 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 14.07 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 682.567307692 MHz
20 Of’f$8t 0.5 dB 1 OBW [4.495192308 MHz

T Tro Temp |1 [T1 OBW]
Y}"‘”‘”"‘J“‘”W“““"‘ L"’“\7 A
|10 11.07 dBm !

678.264423077 MHz | SC
Temp |2 [T1 OBW]
10.01 dBm

o LVL

682.7596159385 MHz
f(—-10- / \
[—-20- \AJ
WWWM %N

| _s0 g Juiga

TDF

-50

-60

f—=70

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 11:45:11
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LTE band 71, 10MHz (99%)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

680.5

QPSK 16QAM

8990.38 8990.38

LTE band 71, 10MHz Bandwidth, QPSK (99% BW)

Date:

LTE band 71,

Date:

Ref 20.5 dBm

ATt

15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

Marker 1 [T1 ]
15.91 dBm

683.721153846 MHz

—10

20 Offset 0.5 dB

T
\4

oot

OBW |8.990384615 MHz

Temp |1 [T1 OBW]

12.13 dBm
G|

676.028846154 MHz | S
Temp |2 [T1 OBW]
° 12.08 dBm
LvVL
685.01923(0769 MHz
TDF
f(—-10- ( \{1‘
e Wvﬂ \'\/%
I--40
-50
[—-60-
(=70

Center 680.5 MHz

11.AUG.2023 11:45:52

3 MHz/

Span 30 MHz

10MHz Bandwidth, 16QAM (99% BW)

Ref 20.5 dBm

ATt

15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

Marker 1 [T1 ]
15.16 dBm

683.625000000 MHz

20 Offset 0.5 dB

T1

(L

T Ao oty oA

OBW |8.990384615 MHz
Temp |1 [T1 OBW]

—10

13.54 dBm
G|

]

676.028846154 MHz | S
Temp |2 [T1 OBW]
11.85 dBm
o LvVL
685.019230769 MHz
TDF
f—-10 / \
f—=20:

\j %MW

I--40;

-60

f—=70

Center 680.5 MHz

11.AUG.2023 11:46:33

©Copyright. All rights reserved by CTTL.
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LTE band 71, 15MHz (99%)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK 16QAM

680.5

13485.58 13485.58

LTE band 71, 15MHz Bandwidth, QPSK (99% BW)

*RBW 200 kHz
“VBW 1 MHz

Ref 20.5 dBm “Att 15 dB SWT 5 ms
1

Marker 1 [T1 ]
17.95 dBm
686.341346154 MHz

20 Offset 0.5 dB

.5 T MAL%Z
B MMW

OBW 13.48557§923 MHz
Temp |1 [T1 OBW]

13.96 dBm
673.793269231 MHz|| SCL
Temp (2 [T1 OBW]
14.33 dBm
687.27884¢154 MHz

LVL

TDF

i RN

Center 680.5 MHz 4.5 MHz/

Date: 11.AUG.2023 11:47:14

LTE band 71,

*RBW 200 kHz
“VBW 1 MHz

15MHz Bandwidth, 16QAM (99% BW)

Span 45 MHz

Marker 1 [T1 ]
16.18 dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 687.062500000 MHz
20 Offset 0.5 dB 1 ;2 OBW 13.48557§923 MHz
LA Temp |1 [T1 OBW]
10 13.75 dBm
673.793269231 MHz|| SCL
Temp |2 [T1 OBW]
o 13.35 dBmf
687.27884¢154 MHz|
TDF
|--10. / \A‘
i T
mﬁw o,
I--40;
-50
-60
|--70.
Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 11:47:54

©Copyright. All rights reserved by CTTL.
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LTE band 71, 20MHz (99%)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

680.5

QPSK 16QAM

17980.77 17980.77

LTE band 71, 20MHz Bandwidth, QPSK (99% BW)

*RBW 200 kHz
“VBW 1 MHz

Ref 20.5 dBm ~ ATt

15 dB

SWT 5 ms

Marker 1 [T1 ]
16.53 dBm

685.403846154 MHz

20 Offset 0.5 dB v o OBW 17.980769231 MHz
M Temp |1 [T1 OBW]
10 10.79 dBm
671.557692308 MHz || SCL
4 Temp |2 [T1 OBW]
o 13.45 dBmf
689.538461538 MHz|
TDF
|--10
20 f \u

il

I--40;

-50

Center 680.5 MHz

Date: 11.AUG.2023 11:48:37

LTE band 71,

6 MHz/

*RBW 200 kHz
“VBW 1 MHz

Span 60 MHz

20MHz Bandwidth, 16QAM (99% BW)

Marker 1

[r1 1
15.36 dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 680.307692308 MHz
20 Offset 0.5 dB 1 OBW 17.980769231 MHz
T2 Temp |1 [T1 OBW]
T
o WL‘WM‘T 466 dem
671.557692308 MHz|| SCL
1 PK Temp |2 [T1 OHW]
o 11.71 dBmf
689.538461538 MHz|
TDF
|--10. /
I--20:

et

g

Mw

I--40;

M

-50

-60

f—=70

Center 680.5 MHz

Date: 11.AUG.2023 11:49:17

6 MHz/

Span 60 MHz

Note: Expanded measurement uncertainty is U = 3428 Hz, k = 2.

©Copyright. All rights reserved by CTTL.
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(IIEII’

A.5 Emission Bandwidth

The emission bandwidth is defined as the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, outside of which all
emissions are attenuated at least 26 dB below the transmitter power. Table below lists the
measured -26dBc BW. Spectrum analyzer plots are included on the following pages.

The measurement method is from ANSI C63.26:

a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be wide enough to see sufficient roll off of the

signal to make the measurement.
b) The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW, and the VBW shall

be set = 3 x RBW.

c) Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.

d) The dynamic range of the spectrum analyzer at the selected RBW shall be more than 10 dB
below the target “~X dB” requirement, i.e., if the requirement calls for measuring the —26 dB OBW,
the spectrum analyzer noise floor at the selected RBW shall be at least 36 dB below the reference

level.
e) Set spectrum analyzer detection mode to peak, and the trace mode to max hold.
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CAIC

No. 123261525-WMDO01

LTE band 12, 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1298.08 1306.09

707.5

LTE band 12, 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 18.60 dBm

Ref 20.5 dBm “Att 15 dlB SWT 40 ms 707.155448718 MHz
v

20 Offset 0.5 dB ndB [T1] 26.00 dB
VALY BW |1.298076923 MHz
10 Temp |1 [T1 ndB]

-1.68 dBm
1 PK 706.850961538 MHz
VIEW Temp |2 [T1 ndB]

e e,

708.149038462 MHZ | 1o
I--20 Y \u,\_\\

e WO ey

I--40;

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 12:17:08

LTE band 12, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.33 dBm

Ref 20.5 dBm “Att 15 dB SWT 40 ms 707.163461538 MHz

20 Offset 0.5 dB ndB [T1] 2§-00 dB
Mg BW |1.306089744 MHz
|10 Temp |1 [T1 ndB]

-9.01 dBm
FEK] 706.850961538 MHz
NIEW Temp |2 [T1 ndB]

-8.94 dBm
L 12 708.157051282 MHz || 1pp

! e,

B T

LVL

-60

f—=70

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 12:17:49
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LTE band 12, 3MHz (-26dBc)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK 16QAM

707.5

2868.59 2900.64

LTE band 12, 3MHz Bandwidth, QPSK (-26dBc BW)

*RBW 30 kHz
“VBW 100 kHz

Ref 20.5 dBm “Att 15 dB ‘ISWT 30 ms

Marker 1 [T1 ]
18.12 dBm

707.836538462 MHz

20 Offset 0.5 dB W%“‘;\

ndB [[T1] 2
BW 2.86858¢
Temp |1 [T1 nd

.00
744
81

aB
MHZ

—10

2

f—-10

1.47
706.057694308
Temp |2 [T1 ndB]
-6.84
708.926284051

dBm
MHz

VL
dBm
MHz

TDF

dup

Yok,

[—-60:

Center 707.5 MHz 1 MHz/

Date:

LTE band 12,

11.AUG.2023 12:18:31

Span 10 MHz

3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 15.49 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 707.147435897 MHz
20 Offset 0.5 dB 1 ndB [T1] 2§-00 dB
1 AU BW |2.900641026 MHz
|10 M i Temp |1 [T1 ndB]
-11.25 dBm
FEK] 706.04166¢667 MHz
= Temp |2 [T1 ndB] .
-11.38 dBm|
N 5 708.942307692 MHz | 1pr
B J\V’J
| 20 L i‘“ﬂk )
MjaaﬁnﬁrﬂyAﬂk”U VNMwhANKMHAM«
I--40;
-50
-60
|--70.

Center 707.5 MHz 1 MHz/

Date: 11.AUG.2023 12:19:11

©Copyright. All rights reserved by CTTL.
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(llélllb

LTE band 12, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
5096.15 5024.04

707.5

LTE band 12, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]

*VBW 200 kHz 16.39 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 706.706730769 MHz
20 Offset 0.5 dB v ndB [T1] 26.00 dB

PSS BW |5.096153846 MHz
10 \ Temp |1 [T1 ndB]

-11.13 dBm
4 704.951923077 MHz
o Temp |2 [T1 ndB]

-§.93 dBm
\'2 710.048076923 MHz || 1pp

m,u\N\'W)‘{ Moy, 4

Y

I--40;

[—-60:

Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 12:19:54

LTE band 12, 5MHz Bandwidth, 16QAM (-26dBc BW)
® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 14.99 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 707.860576923 MHz
20 Offset 0.5 dB 1 ndB [T1] 2§-00 dB
‘ BW 5.024038462 MH
10 ""““\ Temp |1 [T1 ndBl -
-9.50 dBm

1 PK 704.975961538 MHz
o Temp |2 [T1 ndB]

-11.26 dBm
f(—-10-
mmluj

LVL

1 710.00000G000 MHZ f 1o

I--40;

| —o
=

-60

f—=70

Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 12:20:34
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CAIC

No. 123261525-WMDO01

LTE band 12, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9855.77 9855.77

707.5

LTE band 12, 10MHz Bandwidth, QPSK (-26dBc BW)
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.31 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 706.153846154 MHz
20 Offset 0.5 dB v ndB [T1] 26.00 dB

M A BW |9.855769231 MHz
10 Wi Temp |1 [T1 ndB]

-1¢.48 dBm
1 PK 702.500004000 MHz
° Temp |2 [T1 ndB]

-1¢.25 dBm
1 > 712.355769231 MHz | 1pe

» i |
Y s T,

b R

I--40;

-50

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 12:21:17

LTE band 12, 10MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz 15.67 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 705.480769231 MHz
20 Offset 0.5 dB 1 ndB [T1] 2§-00 dB

W‘W BW 9.855769231 MHz
|10 W Temp |1 [T1 ndB]

-10.97 dBm
FEK] 702.54807¢923 MHz
o Temp |2 [T1 ndB]
-11.09 dBm
712.403846154 MHz | p

LVL

-60

f—=70

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 12:21:57
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LTE band 25, 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1274.04 1306.09

1882.5

LTE band 25, 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 1
“VBW 100 kHz 18.76 dBm
Ref 20.8 dBm “Att 15 dB | SWT 40 ms 1.882451923 GHz
[ 20 Oﬁ$et 0.8 dB M ndB [ T1] N
R BW |1.274038462 MHz
Temp |1 [T1 ndB]
e —7-00 dBm
4 1.881866987 GHz
VIEW| o Temp 2 [T1 ndB]
LvL
L T2 -6.83 dBm

1.883141026 GHz|1pe

--40

[—=50:

[—=60:

-70

Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 14:49:15

LTE band 25, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 18.10 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.882387821 GHz
|20  Offset 0.8 dB ndB [T1] N
Mg M BW  |1.306089744 MHz
[M Temp |1 [T1 ndB]
e —7-74 dBm
FEK] j \ 1.881834936 GHz
VIEY Temp 2 [T1 ndB]

o 9 LvL
A -7-85 dBm
s 1.883141026 GHz||1pr
-10
20 W \‘M\_\l
L mfvl A by m

Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 14:49:55
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LTE band 25,

3MHz (-26dBc)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

1882.5
2868.59

2884.62

LTE band 25,

Date:

LTE band 25,

Date:

3MHz Bandwidth, QPSK (-26dBc BW)

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 18.15 dBm
Ref 20.8 dBm “Att 15 dB 1.882836538 GHz

SWT 30 ms
b

Ty

Center 1.8825 GHz 1 MHz/ Span 10 MHz

11.AUG.2023 14:50:37

3MHz Bandwidth, 16QAM (-26dBc BW)

*RBW 30 kHz
“VBW 100 kHz

Marker 1

[r1 1
15.73 dBm

Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.882259615 GHz
20 Offset 0.8 dB I naB [T1] N
V\-ﬂM BW 2.884615385 MHz
10 W\ Temp |1 [T1 ndB]
-10.07 dBm
1.881041667 GHz
Lo Temp |2 [T1 ndB] L
-9.51 dBm
1 2 1.883926282 GHz [ 1pr
-10
0 W W%
WM 1
I--40.
[~-50
[~-60:
-70
Center 1.8825 GHz 1 MHz/ Span 10 MHz

11.AUG.2023 14:51:18

©Copyright. All rights reserved by CTTL.

) "LMLW\V 3DB

[ 20 Oﬁ$et 0.8 dB ndB [ T1] N
BW |2.868584744 MHz
10 Temp |1 [T1 ndB]
-4_12 dBm
1.881057692 GHz
° Temp |2 [T1 ndB] oL
> -¢.86 dBm
1
1.883926282 GHz | 1pe
-10
-20

Page 112 of 201




(llélllb

CAIC

No. 123261525-WMDO01

LTE band 25, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
5024.04 5048.08

1882.5

LTE band 25, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 16.21 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.880865385 GHz
20 Oﬁ$et 0.8 dB ;L ndB [ T1] N
T BW |5.02403§462 MHz
10 Temp |1 [T1 ndB]
-1¢-11 dBm
4 1.88000Q000 GHz
e S Temp |2 [T1 ndB] .
-94.91 dBm
1 o 1.885024038 GHz | 1pe
-10
;WW MW\"“—%
W
t--40-
I--50:
I--60:
-70
Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 14:52:00

LTE band 25, 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 15.10 dBm

Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.884543269 GHz

[ 20 Oﬁ$et 0.8 dB 1 ndB [ T1] N
Y BW |5.048076923 MHz
P Temp |1 [T1 ndB]

e ! g ~10.74 dBm

1 PK} 1.879975962 GHz
\V1EW] Lo Temp 2 [T1 ndB] VL
-9.98 dBm
L To 1.885024038 GHz [ 1pr
-10

20 M W W MM
P ot

--40

[—=50:

[—=60:

-70

Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 14:52:41
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CAIC

No. 123261525-WMDO01

(llélllb

LTE band 25, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

10000.00 9951.92

1882.5

LTE band 25, 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.81 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.885721154 GHz
[ 20 Oﬁ$et 0.8 dB v ndB [ T1] N
LA BW 10.00000G000 MHz
10 Temp |1 [T1 ndB]
-4_82 dBm
4 1.877451923 GHz
NIEW Temp |2 [T1 ndB]
(o} LvL
-9.30 dBm
1 2 1.887451923 GHz | 1pe
-10
WW W
1455 %
t--40-
I--50:
I--60:
-70
Center 1.8825 GHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 14:53:23

LTE band 25, 10MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.02 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.885625000 GHz
20 Offset 0.8 dB [T ndB [ T1] N
At BW |9.951923077 MHz
10 f s Temp |1 [T1 ndB]
-11.21 dBm
FEK] 1.877548077 GHz
VIEW| Temp 2 [T1 ndB]
o LVL
-4.66 dBm
N 2 1.887500000 GHz | 1pe
-10
t--40-
I--50:
I--60:
-70
Center 1.8825 GHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 14:54:04
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CAIC

No. 123261525-WMDO01

(llélllb

LTE band 25, 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

15144.23 15072.12

1882.5

LTE band 25, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 19.08 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 mg 1.888341346 GHz
[ 20 Oﬁ$et 0.8 dB ndB [ T1] N
bianaiehod BW 15.14423(0769 MHz
Temp |1 [T1 ndB]
e —7-20 dBm
4 1.874927885 GHz
VIEW| o Temp 2 [T1 ndB]
LvL
A o -¢.52 dBm

1.890072115 GHz | 1pe
- M
-20

f—=30:

)

--40

[—=50:

[—=60:

-70

Center 1.8825 GHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 14:54:46

LTE band 25, 15MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]

“VBW 1 MHz 17.54 dBm

Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.889134615 GHz
[ 20 Oﬁ$et 0.8 dB ndB [ T1] N

i I hanr 4 BW 15.072115385 MHz

W Temp |1 [T1 ndB]

e —7-49 dBm

FEK] / \ 1.875000000 GHz
VIEY Temp 2 [T1 ndB]

Lo .
N -9.10 dBm
2 1.890072115 GHz [ 1pr
-10

[—=50:

[—=60:

-70

Center 1.8825 GHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 14:55:27
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CAIC

No. 123261525-WMDO01

(llélllb

LTE band 25, 20MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

19423.08 19615.38

1882.5

LTE band 25, 20MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 17.71 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.884134615 GHz
[ 20" Offset 0.8 dB v ndB [ T1] N
WINNINE BW 19.423076923 MHz
10 Temp |1 [T1 ndB]
—7-44 dBm
4 1.872788462 GHz
VIEW| Temp 2 [T1 ndB]
o 1 LVL
-7-.90 dBm
1 2
1.892211538 GHz | 1pp
-10
-20 LA*bALVQAM“m‘“NA‘KMth”LyAJ\
--30
t--40-
--50
--60
-70
Center 1.8825 GHz 6 MHz/ Span 60 MHz

Date: 11.AUG.2023 14:56:09

LTE band 25, 20MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.92 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.884711538 GHz
|20  Offset 0.8 dB Y nde [ T1] B
oA BW 19.615384615 MHz
W w\w\ Temp |1 [T1 ndB]
e ~9.15 dBm
FEK] ’ \ 1.872788462 GHz
VAEW Temp 2 [T1 ndB]

Lo 5
-9.12 dBm
1 2 1.892403846 GHz | pr
-10
-20 tkﬂdahﬂWﬂvmwuﬁku

R

= =30

--40

[—=50:

[—=60:

-70

Center 1.8825 GHz 6 MHz/ Span 60 MHz

Date: 11.AUG.2023 14:56:49
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE band 26(814MHz~824MHz), 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1282.05 1282.05

819.0

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 18.03 dBm

Ref 20.5 dBm “Att 15 dB . SWT 40 ms 818.887820513 MHz

Y ndB [[T1] 26.00 dB

20 Offset 0.5 dB
WM BW |1.282051282 MHz
|10 vl Temp |1 [T1 ndB]

-§.15 dBm

1 PK 818.358974359 MHz

VIEW ° Temp |2 [T1 ndB]
-7.46 dBm

819.641024641 MHz| 1pe

LVL
1 \T2

N > A L
J e,

;;j;LMJmﬂM’ \M«Ad*uhh$ﬂh 308

I--40:

-50

[—-60:

(=70

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 12:30:18

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.10 dBm

Ref 20.5 dBm “Att 15 dB SWT 40 ms 818.911858974 MHz

20 Offset 0.5 dB v ndB [T1] 2§-00 dB

N AN BW |1.282051282 MHz
10 Temp |1 [T1 ndB]

—&.43 dBm
1 PK 818.358974359 MHz
VIEW Temp |2 [T1 ndB]

-g.81 dBm
1 V2 819.641025641 MHz || 1pr

. L/ ),
o T

LVL

-60

f—=70

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 12:30:59
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CAIC

No. 123261525-WMDO01

(IIEH’

LTE band 26(814MHz~824MHz), 3MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

2900.64 2900.64

819.0

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.67 dBm

Ref 20.5 dBm “Att 15 dB SWT 30 ms 817.830128205 MHz

20 Offset 0.5 dB v ndB [T1] 2§.00 dB
AN BW |2.900641026 MHz

|10 W \M\ Temp |1 [T1 ndB]

-9.96 dBm

FEK] 817.54166¢667 MHz
o Temp |2 [T1 ndB]

-8§.04 dBm

1 2 820.442307692 MHz | 1pr

I--40:

LVL

-50

[—-60:

(=70

Center 819 MHz 1 MHz/ Span 10 MHz

Date: 11.AUG.2023 12:31:41

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 15.51 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 818.647435897 MHz
20 Offset 0.5 dB 1 ndB [T1] 2§-00 dB
T A BW |2.900641026 MHz
10 WWIW \ Temp |1 [T1 ndB]
-13.75 dBm
4 817.54166¢667 MHz
MET o Temp |2 [T1 ngB] L
-11.66 dBm|
5 820.442307692 MHZ | 1pr
10 J1 L}\
20 ) I\v Wbt
I--40;
-50
-60
|--70.
Center 819 MHz 1 MHz/ Span 10 MHz

Date: 11.AUG.2023 12:32:21
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CAIC

No. 123261525-WMDO01

(IIEH’

LTE band 26(814MHz~824MHz), 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4831.73 4855.77

819.0

LTE band 26(814MHz~824MHz), 5SMHz Bandwidth, QPSK (-26dBc BW)
® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 16.18 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 818.230769231 MHz
20 Offset 0.5 dB = ndB [T1] 2§.00 dB

M ~ BW 4.831730769 MHz
|10 Temp |1 [T1 ndB]

-§.27 dBm
1 PY 816.596153846 MHz
o Temp |2 [T1 ndB]

-10.21 dBm
> 821.427884615 MHz |1pr

. o) \|
Jrrbn T T,

e a—

LVL

[—-60:

(=70

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 12:33:04

LTE band 26(814MHz~824MHz), 5SMHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]

*VBW 200 kHz 15.04 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 817.653846154 MHz
20 Offset 0.5 dB 1 ndB [T1] 2§-00 dB

T ?W 411,83275 ;31 MHZ
|10 1 emp |1 [T1 ndB]
-10¢.77 dBm
4 816.5721154385 MHz
° Temp |2 [T1 ndB]
-11.40 dBm
821.427884615 MHz | 1p

LVL

f—-10

N L

I--40;

-50

-60

f—=70

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 12:33:44
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE band 26(814MHz~824MHz), 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9615.38 9567.31

819.0

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.74 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 814.673076923 MHz
ndB [[T1] 26.00 dB

20 Offset 0.5 dB
WW'WJ BW 9.615384615 MHz
Temp |1 [T1 ndB]

(—10
-10.68 dBm

1 PY 814.14423¢769 MHz

L o Temp |2 [T1 ndB] "
> -1.77 dBm

1 823.759615385 MHz || 1pr

MR W
WMWVWMAP “uﬁﬁm”l“ﬁkmL
AP

I--40:

-50

[—-60:

(=70

Center 819 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 12:34:26

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.51 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 819.240384615 MHz
20 Offset 0.5 dB 1 ndB [T1] 2§-00 dB
M BW |9.567307692 MHz
10 ALl ‘*'W‘Jb‘”'w Temp |1 [T1 ndB]
-4.93 dBm
4 814.192307692 MHz
VIEW|
Te
o emp 2 [T1 ndB] oL
-1¢.10 dBm
1 2 823.759618385 MHz | 1pr
|--10 / \
I--20; Wk
I--40;
-50
-60
|--70.
Center 819 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 12:35:07
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE band 26(824MHz~849MHz), 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1266.03 1298.08

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.99 dBm

Ref 20.5 dBm “Att 15 dB ; SWT 40 ms 836.347756410 MHz

836.5

ndB [[T1] 26.00 dB

20 Offset 0.5 dB M
Pl BW 1.266025641 MHz
10 Temp |1 [T1 ndB]

-§.18 dBm

1 PK 835.866987179 MHz
VIEW ° Temp |2 [T1 ndB] N
-4.38 dBm
1 \r2

837.133012821 MHz | 1or
B M/‘J \*WL
A

|20 M“’M s
o] L -

I--40;

VL

=

-50

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 12:22:41

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.95 dBm

Ref 20.5 dBm “Att 15 dB SWT 40 ms 836.387820513 MHz

20 Offset 0.5 dB v ndB [T1] 2§-00 dB

M | BW |1.298076923 MHz
|10 \1 Temp |1 [T1 ndB]

-4.66 dBm

1 PK 835.842944718 MHz

VIEW ° Temp |2 [T1 ndB]
-§.23 dBm

837.141025641 MHz || 1pr
(—-10
) M\'J A

-60

LVL

f—=70

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 12:23:22
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CAIC

No. 123261525-WMDO01

(IIEH’

LTE band 26(824MHz~849MHz), 3MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

2900.64 2900.64

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 15.94 dBm

Ref 20.5 dBm “Att 15 dB SWT 30 ms 835.330128205 MHz

20 Offset 0.5 dB B ndB [T1] 26.00 dB

WM BW 2.900641026 MHz
0 WMy Temp |1 [T1 ndB]

-11.16 dBm

836.5

1 PK] 835.041666667 MHz

WED | Temp 2 [T1 ngB] o
-9.57 dBm

2 837.942307692 MHz | 1pr

NEEREY -

I--40;

-50

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 11.AUG.2023 12:24:04

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 1

“VBW 100 kHz 14.60 dBm

Ref 20.5 dBm “Att 15 dB SWT 30 ms 835.522435897 MHz

20 Offset 0.5 dB h ndB [T1] 2§-00 dB

A W BW 2.900641026 MHz
|10 MJ’“"”\M b Temp |1 [T1 ndB]

-11.84 dBm

FEK] 835.04166¢667 MHz
= Temp |2 [T1 ndB] .

-12.16 dBm
837.942307692 MHz | 1pr

l-10 F
L o0 T A.Vj K‘\un

|

-60

f—=70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 11.AUG.2023 12:24:45
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CAIC

No. 123261525-WMDO01

(IIEH’

LTE band 26(824MHz~849MHz), 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4807.69 4855.77

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 15.37 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 835.466346154 MHz

20 Offset 0.5 dB 1 ndB [T1] 26.00 dB

BW |4.807692308 MH
pAd s &
10 Temp |1 [T1 ndB]

-10.53 dBm

836.5

1 PK 834.096153846 MHz

S o Temp |2 [T1 ndB] .
-1¢.22 dBm

1 2 838.903846154 MHz || 1pr

. L \
,,W " %\M\Aw

VL

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 12:25:27

LTE band 26(824MHz~849MHz), 5SMHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 14.73 dBm

Ref 20.5 dBm “Att 15 dB SWT 10 ms 835.153846154 MHz

20 Offset 0.5 dB 1 ndB [T1] 2§-00 dB

M BW 4.855769231 MHz

|10 f‘“““i“"""}“"‘*"‘"“’w“-“\ Temp |1 [T1 ndB]

-11.80 dBm

FEK] 834.072115385 MHz
= Temp |2 [T1 ndB]

-11.30 dBm

838.927884615 MHz | p,

i N

LVL

-60

f—=70

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 12:26:08
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CAIC

No. 123261525-WMDO01

(IIEH’

LTE band 26(824MHz~849MHz), 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9711.54 9615.38
LTE band 26(824MHz~849MHz), 10MHz Bandwidth, QPSK (-26dBc BW)

836.5

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.70 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 832.990384615 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
iAo BW |9.71153§462 MHz
10 W ﬂ Temp |1 [T1 ndB]
-1¢.73 dBm
1 PK 831.64423(0769 MHz
= Temp |2 [T1 ndB] .
-1¢.73 dBm
1 o 841.355769231 MHz | 1pe
|--10
= e "%
&!ﬂJAHI“H¢MMM~A waqhh
I--40;
-50
I--60:
|--70
Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 12:26:50

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.16 dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 833.615384615 MHz

20 Offset 0.5 dB 1 ndB [T1] 2§-00 dB

P‘V’“J\'VM BW |9.615384615 MHz
A
L 1o b AAM l Temp |1 [T1 ndB] [A]

-11.53 dBm

1 PK 831.692301692 MHz

VIEW ° Temp |2 [T1 ndB]
-12.33 dBm

841.307692308 MHz | 1pr
l--10
M] ﬁ“ 4

M Wbhagiom))

I--40;

LVL

-50

-60

f—=70

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 12:27:31
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CAIC

No. 123261525-WMDO01

(IIEH’

LTE band 26(824MHz~849MHz), 15MHz (-26dBc)
Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)

QPSK 16QAM
14567.31 14639.42

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 17.45 dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 830.947115385 MHz
20 Offset 0.5 dB v ndB [T1] 26.00 dB
AWA.’“\" BW 14.567307692 MHz
10 Temp |1 [T1 ndB]
-9.16 dBm
MEK] 829.216346154 MHz
VIEW|
Tel
o emp |2 [T1 ndB] "
-§.86 dBm
1 2 843.783653846 MHz | 1pr

A AM"NJ \MN’MJ

Wi Y

836.5

Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 12:28:14

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.58 dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 834.480769231 MHz

20 Offset 0.5 dB v ndB [T1] 2§-00 dB

Mg BW 14.639423077 MHz
Temp |1 [T1 ndB]

l-10

-14.41 dBm

1 PH 829.216346154 MHz

S o Temp |2 [T1 ndB] "
-94.57 dBm

2 843.855769231 MHz | 1pr

l--10
L _20 g‘ruv:mf—*‘mj ILU‘“\I‘M At

-30

I--40;

-50

-60

f—=70

Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 12:28:54
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(llélllb

LTE band 41, 5MHz (-26dBc)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

2593.0

QPSK

16QAM

4807.69

4831.73

LTE band 41, 5MHz Bandwidth, QPSK (-26dBc BW)

*RBW 50 kHz

Date:

LTE band 41,

Date:

©Copyright. All rights reserved by CTTL.

Ref 21.2 dBm

ATt

15 dB

*VBW 200

kHz

SWT 10 ms

Marker 1
12

[r1 1

.32 dBm

2.592206731 GHz

[[207 OFfset 1.7 dB

A d AT A iy

1

maB [ TIT

Ti
~00 OB

BW |4.807694308 MHz
Temp (1 [T1 ndB]

L

WMW ™

e 4 —13.71 dBm
\ 2.59059¢154 GHz
Lo Temp |2 [T1 ndB] R
-13.05 dBm
2.595403846 GHz
-10 1 2

W

-40

-50

-70

TDF

Center 2.593 GHz 1.5 MHz/ Span 15 MHz
11.AUG.2023 15:06:39
5MHz Bandwidth,16QAM (-26dBc BW)

“RBW 50 kHz Marker 1 [T1 ]

“VBW 200 kHz 10.83 dBm
Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.594971154 GHz
[[20 Offset I.7 dB B [T L] —oo—aB |

BW 4.831730769 MHz

i

s,

|

1
v Temp |1 [T1 ndB]
10 VY T —1g.78 dBm
2.590596154 GHz
Lo Temp |2 [T1 ndB] L
-15.91 dBm
2.595427885 GHz | 1pr
-10
2
-20

I--40:

[—=50:

-60

-70

Center 2.593 GHz

11.AUG.2023 15:07:19

1.5 MHz/

Span

15 MHz
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(llélllb

LTE band 41, 10MHz (-26dBc)

CAIC

No. 123261525-WMDO01

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

2593.0

9519.23

9567.31

LTE band 41, 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 12.82 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.596894231 GHz
[[20 Offset I.7 dB B [T L] —oo—dB |
1 BW |9.519230769 MHz
v
1o PR TIR IO [ 1 TR R KLY Temp 1 [T1 nqBl
M -12.09 dBm
4 B 2.58824(Q385 GHz
MED
Lo Temp 2 [T1 ndB] "
-12.41 dBm
2.597759615 GHz [ 1pe
_10 1 2
-20
3DB
-40
-50
-60
-70
Center 2.593 GHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 15:08:02

LTE band 41, 10MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 11.81 dBm
Ref 21.2 dBm ATt 15 dB SWT 15 ms 2.596846154 GHz
[[20 Offset I.7 dB B [T L] —oo—aB |

1 BW 9.567301692 MHz
v
Vuow ot ol . L] Temp |1 [T1 ndB]

1o U ~14.70 dBm
1 PK 2.588194308 GHz
VIEW Lo Temp |2 [T1 ndB]

2.597759615 GHz

?:20‘ Ll JWW MNJ

L
-14.67 dBm

I--40:

[—=50:

-60

-70

Center 2.593 GHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 15:08:43
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CAIC

No. 123261525-WMDO01

(llélllb

LTE band 41, 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

14639.42 14495.19

2593.0

LTE band 41, 15MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.59 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.588096154 GHz
[[20 Offset I.7 dB 1 B [T L] —oo—dB |
BW 14.639423077 MHz
(‘\MMMI\WM/\LWM\.\ Temp (1 [T1 ndB]
e —12.13 dBm
4 2.585644231 GHz
MED
Lo Temp 2 [T1 ndB] "
-11.75 dBm
2.600283654 GHz [ 1pe
-10 L
I£_30. L“".A
3DB
-40
-50
-60
-70
Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 15:09:25

LTE band 41, 15MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 1
“VBW 1 MHz 13.76 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.588961538 GHz
[[20 Offset I.7 dB B [T L] —oo—dB
1 BW 14.495192308 MHz
Temp |1 [T1 ndB A
Lo AN AA M M p 1 1 [ Al
~12.15 dBm
FEK] 2.585784462 GHz
NIEW Temp |2 [T1 ndB]
o —L LvL
-11.98 dBm
2.600283654 GHz | 1pr
-10 B
20 ,\IW
M Mj,.t'.l|
3DB
I--40
I--50
-60
-70
Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 15:10:06
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(llélllb

LTE band 41, 20MHz (-26dBc)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

2593.0

19134.62

19134.62

LTE band 41, 20MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 200 kHz Marker 1

[r1 1

*VBW 1 MHz 13.95 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.594634615 GHz
[[20 Offset I.7 dB T B [T L] —oo—dB |
= BW 19.134615385 MHz
Temp |1 [T1 ndB A
|10 AARAMAA st A P11 1 [ Al
~10.48 dBm
4 B 2.58348(¢769 GHz
NIEW Temp |2 [T1 ndB]
o = LVL
-12.74 dBm
N 2.60261§385 GHz | rpe
-10
-20 \/‘WM
M
3DB
-40
-50
-60
-70
Center 2.593 GHz 6 MHz/ Span 60 MHz
Date: 11.AUG.2023 15:10:48

20MHz Bandwidth,16QAM (-26dBc BW)

*RBW 200 kHz
“VBW 1 MHz

LTE band 41,

Marker 1

[r1 1
12.92 dBm

Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.595211538 GHz
[[20 Offset I.7 dB B [T L] —oo—dB
1 BW 19.134615385 MHz
v
PRI U BN Temp 1 [T1_nde]
VoS —14.45 dBm
4R 2.58348(¢769 GHz
MED
Lo Temp 2 [T1 ndB] "
-1%.53 dBm
2.60261§385 GHz | 1pr
-10
L >
‘Aidh\ﬂu~4
3DB
--40
--50
-60
-70
Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 11.AUG.2023 15:11:29
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE CA band 41C, 5MHz+20MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requancy (MHz) QPSK 16QAM

2593.0 24.639 24.519

LTE CA band 41C , 5MHz+20MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]

VBW 2 MHz 18.58 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.583264423 GHz

Fao—offget 1.2 a8 naB [TLT 00 aB

BW 344.639423077 MHz
1 Temp [1 [T1 ndB]

20 ~4.42 dBm

HEK] [\XMK 2.580500000 GHz
10 It Temp |2 [T1 ndB] "
-7.96 dBm|
2.605139423 GHz [ 1p;

i

F-o-

e Wi,

--30

-0

I--50:

[--60:

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:22:02

LTE CA band 41C , 5MHz+20MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 18.47 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.583625000 GHz
Fao—offget 1.7 a8 naB [TLT 00 aB
BW 34.51923Q769 MHz
1 Temp [1 [T1 ndB]
20 ~14.36 dBm
i [ /\le 2.58062¢192 GHz
Lo PR PN Y PR Y | Temp [2 [T1 ndB] H
v v —4.96 dem||
2.605139423 GHz || 1o
o

(sl e

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:22:25
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE CA band 41C, 10MHz+15MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requancy (MHz) QPSK 16QAM

2593.0 25.000 24.760

LTE CA band 41C , 10MHz+15MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 17.86 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.585788462 GHz
Fao—offget 1.2 dB a8 [TLIT —O00 aB
BW  45.000000000 MHz
Temp [1 [T1 ndB]
20 L
3 —7-08 dBm
1 PK] (“/WM Www,/\\ 2.580500000 GHz
L 1o Temp |2 [T1 ndB]

LVL
| \ -4.05 dBm

2.605500000 GHz [ 1p;

,G |
W@WMWH Wty

--30

H
=

-0

I--50:

[--60:

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:23:19

LTE CA band 41C , 10MHz+15MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 18.81 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.583745192 GHz
[ 30 Uﬂ"ﬁe T.7 a5 nas 11T ~00 dB
BW 34.759615385 MHz
1 Temp [1 [T1 ndB]
20 —{-34 dBm
1 _PK] i apun| 2.58062(0192 GHz
L 1o Temp [2 [T1 ndB] "
T -7.25 dBm|
2.605379808 GHz || 1p
o
F(1 2
L_10 il
L ZWWWMN j A
30B
I--30
--40
I--50
--60
Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:23:43
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CAIC

No. 123261525-WMDO01

LTE CA band 41C, 10MHz+20MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requancy (MHz) QPSK 16QAM

2593.0 29.712 29.712

LTE CA band 41C , 10MHz+20MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 16.46 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.582326923 GHz
[ 30 Uff?et 1.7 dB nas 11T ~00 dB
BW 39.71153§462 MHz

Temp [1 [T1 ndB]
~1¢-31 dBm

[~20

r\/vl« 2.578288462 GHz
Lo w\,\fw&w&»w Temp |2 [T1 ndB] L
-12.99 dBm|
2.608000000 GHz || 1o

i |

L i
Il .
L o T

=30

=
2

-0

I--50:

[--60:

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 11.AUG.2023 09:25:02

LTE CA band 41C , 10MHz+20MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 15.22 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.582326923 GHz
[ 30 Uﬂ"ﬁe T.7 a5 nas 11T ~00 dB
BW 39.71153§462 MHz
Temp [1 [T1 ndB]
2 1 ~1{.10 dBm
i [ 2.578144231 GHz
Lio AV TR T Temp |2 [T1 ngB] u
-1¢.01 dBmf
2.607858769 GHz || 1p
o
ll EZ
I--10
L 2o L I \H Tl
30B
Y30 M‘AAL
--40
I--50
--60
Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 11.AUG.2023 09:25:25
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE CA band 41C, 15MHz+10MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requancy (MHz) QPSK 16QAM

2593.0 25.120 25.000

LTE CA band 41C , 15MHz+10MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 17.82 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.596125000 GHz

[ 30 Uff?et 1.7 dB nas 11T ~00 dB
BW 35.120192308 MHz

1 Temp [1 [T1 ndB]
-10.58 dBm

v
2.580379808 GHz
Temp [2 [T1 ndB]

10 L
-9.06 dBm
2.605500000 GHz [y,

. 1 :

--30

[~20

B!
;

-0

I--50:

[--60:

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:26:19

LTE CA band 41C , 15MHz+10MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 18.31 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.599971154 GHz

Fao—offget 1.7 a8 naB [TLT 00 aB

BW 345.00000Q000 MHz

1 Temp [1 [T1 ndB]
20 N ~§.69 dBm
1 PK] MLWMM [’A"N“W\ 2.580500000 GHz
L 1o b‘\ Temp |2 [T1 ndB] "
v -§.67 dBm|

2.605500000 GHz [ 1p;

\
L k]
it il WWW{L

--30

T
o
|
= —

-0

I--50:

[--60:

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:26:42

©Copyright. All rights reserved by CTTL. Page 133 of 201




(IIEH’

CAIC

No. 123261525-WMDO01

LTE CA band 41C, 15MHz+15MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

Frequency (MHz)

QPSK

16QAM

2593.0

30.721

30.288

LTE CA band 41C , 15MHz+15MHz Bandwidth,QPSK (-26dBc BW)

®

“RBW 500 kHz Marker 1 [T1 ]

VBW 2 MHz 15.33 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.583913462 GHz
[ 30 UTT?et 1.7 dB nas 11T ~00 dB
BW 30.721153846 MHz
Temp |1 [T1 n¢B] LAl
20 [ —{-65 dBm
i [ 2.577711538 GHz
Lo MM/"““\.AL\ WM Temp |2 (71 ndB] o
-11.28 dBm|
2.608432692 GHz |1y,
o
1
2
I--10
L_. n l .ﬂ ‘m l||l y
L WIRELY d Wl
I--30
--40
I--50
--60

Center 2.593 GHz

Date: 11.AUG.2023 09:28:01

9 MHz/ Span 90 MHz

LTE CA band 41C , 15MHz+15MHz Bandwidth,16QAM (-26dBc BW)

®

“RBW 500 kHz Marker 1 [T1 ]

VBW 2 MHz 13.88 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.579730769 GHz
[ 30 Uﬂ"ﬁe T.7 a5 nas 11T ~00 dB
BW 30.288461538 MHz
Temp [1 [T1 ndB]
20 . ~13.73 dBm
HEK] v 2.57785%769 GHz
L 1o JS AN | A b, Temp [2 [T1 ndB] "
-13.54 dBm|
2.608144231 GHz | p,
i / L
I--10 fl
L_20 dul 1M|| I | W ml |y
\Mhm -
Lo [ ol
--40
I--50
--60

Center 2.593 GHz

Date: 11.AUG.2023 09:28:24

©Copyright. All rights reserved by CTTL.
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(IIEH’

CAICT

No. 123261525-WMDO01

LTE CA band 41C, 15MHz+20MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requancy (MHz) QPSK 16QAM

2593.0 35.000 34.495

LTE CA band 41C , 15MHz+20MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 14.60 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.578697115 GHz
[ 30 UTT?et 1.7 dB nas 11T ~00 dB
BW 35.000000000 MHz
Temp [1 [T1 ndB]
20 1 ~13.09 dBm
i [ 2.575500000 GHz
Lo f'h"“ww‘“'\ 1 Temp |2 [T1 ndB} "
-14.87 dBm|
2.610500000 GHz || 1o
Lo i
10 xj, \{L
WM W i
) Juy
--40
I--50
--60
Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 11.AUG.2023 09:29:43

LTE CA band 41C , 15MHz+20MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]

VBW 2 MHz 14.01 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.579370192 GHz

Fao—offget 1.7 a8 naB [TLT 00 aB

BW 34.495192308 MHz

Temp [1 [T1 ndB]

20 N ~1{.08 dBm

HEK] 2.57566§269 GHz
M"""W"\ 2L Temp [2 [T1 ndB]

LvL
-10.27 dBm
2.610163462 GHz 1y

W I

T
[
D e e—
=
—
=
N

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 11.AUG.2023 09:30:06
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(IIEH’

CAIC

No. 123261525-WMDO01

LTE CA band 41C, 20MHz+5MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requancy (MHz) QPSK 16QAM

2593.0 24.519 24.519

LTE CA band 41C , 20MHz+5MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 17.61 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.602855769 GHz

[30 Uff?et 1.2 dB ndB [ TLT ~00 dB

BW 344.51923(0769 MHz

N Temp [1 [T1 ndB]

[~20

.95 dBm
N 2.58086(0577 GHz
M’\NWM Temp [2 [T1 ndB]

10
f —1.75 dBm

\ 2.605379808 GHz [ 1p;
o
%1 .
10 Il
cd el 4

=
2

=-30

-0

I--50:

[--60:

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:31:00

LTE CA band 41C , 20MHz+5MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 17.04 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.601653846 GHz

Fao—offget 1.7 a8 naB [TLT 00 aB

BW  34.519230769 MHz
Temp [1 [T1 ndB]
20 z —{-04 dBm
1 _PK W‘»\ 2.58074¢385 GHz
L 1o W"‘w'\i“ Temp |2 [T1 ndB] "
-§.31 dBm
I \ 2.605259615 GHz [ 1p;

il i

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 11.AUG.2023 09:31:23
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CAICT

No. 123261525-WMDO01

LTE CA band 41C, 20MHz+10MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requancy (MHz) QPSK 16QAM

2593.0 29.712 30.000

LTE CA band 41C , 20MHz+10MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 17.01 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.598913462 GHz
[ 30 Uff?et 1.7 dB nas 11T ~00 dB
BW 39.71153§462 MHz
. Temp [1 [T1 ndB]
20 - —3.84 dBm
i [ 2.578144231 GHz
L 1o MM&/\W/‘.M Temp |2 [T1 ndB] u
-1¢.86 dBm|
2.607858769 GHz || 1p
o
LLZ
I--10
- )l TN
30B
MM \ (i il i
--40
I--50
--60
Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 11.AUG.2023 09:32:42

LTE CA band 41C , 20MHz+10MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]

VBW 2 MHz 15.25 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.604682692 GHz

Fao—offget 1.7 a8 naB [TLT 00 aB

BW 30.00000Q000 MHz

Temp [1 [T1 ndB]

20 T —4_42 dBm

1 PK] i 2.57785%769 GHz
JIAVAN TN Yoo Py /N‘u | Temp |2 [T1 ndB]

I-10: LvL
-11.67 dBm
2.60785%769 GHz | p

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 11.AUG.2023 09:33:05
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CAIC

No. 123261525-WMDO01

LTE CA band 41C, 20MHz+15MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requancy (MHz) QPSK 16QAM

2593.0 34.663 35.000

LTE CA band 41C , 20MHz+15MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 14.88 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.578024038 GHz
[ 30 Uff?et 1.7 dB nas 11T ~00 dB
BW 34.663461538 MHz

Temp [1 [T1 ndB]
~13.20 dBm

[~20

=
2
iR

$269 GHz

2.57566¢8
J"WJ‘*\WM W"‘““""’\ Temp |2 [T1 ndB] u

10
-19.54 dBm
2.610331731 GHz [y
Lo U
d &[2

T

ll“x.ﬂ

F=-30

-0

I--50:

[--60:

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 11.AUG.2023 09:34:24

LTE CA band 41C , 20MHz+15MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 13.64 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.598552885 GHz
Fao—offget 1.7 a8 naB [TLT 00 aB
BW 35.00000Q000 MHz
Temp [1 [T1 ndB]
20 ~14.50 dBm
i [ : 2.57566§269 GHz
Lo NM Temp |2 [T1 ndB] L
-9.84 dBm|
2.61066§269 GHz || 1o
o
} \r2
I--10
jFl
|

A

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 11.AUG.2023 09:34:48
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CAIC

No. 123261525-WMDO01

(IIEH’

LTE CA band 41C, 20MHz+20MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHz)

F MH
requancy (MHz) QPSK 16QAM

2593.0 40.000 39.808

LTE CA band 41C , 20MHz+20MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 14.86 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.575307692 GHz
[ 30 Uff?et 1.7 dB nas 11T ~00 dB
BW 40.00000Q000 MHz
Temp [1 [T1 ndB]
20 1 ~14.69 dBm
i [ M 2.573192308 GHz
Lo .}L"NM/\M IAmd, Temp |2 [T1 ndB} "
-12.29 dBm|
2.613192308 GHz || 1o
o
_10 ﬁ*L %
20 \
J 30B
L TN
--40
I--50
--60
Center 2.593 GHz 12 MHz/ Span 120 MHz

Date: 11.AUG.2023 09:36:06

LTE CA band 41C , 20MHz+20MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]

VBW 2 MHz 13.57 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.577038462 GHz

Fao—offget 1.7 a8 naB [TLT 00 aB

BW 39.807692308 MHz
Temp [1 [T1 ndB]

20 ~1¢.57 dBm

i [ : 2.57300¢000 GHz
me el Ay Temp |2 [T1 ndB] .

10 LV
-12.73 dBm
2.612807692 GHz [y

Center 2.593 GHz 12 MHz/ Span 120 MHz

Date: 11.AUG.2023 09:36:30
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CAIC

No. 123261525-WMDO01

(llélllb

LTE band 66, 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1290.06 1298.08

1745.0

LTE band 66, 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.66 dBm

Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.744839744 GHz

[ 20" Offset 0.8 dB v ndB [ T1] N
Wﬁ“&NﬂAf BW  |1.290064103 MHz
L\ Temp |1 [T1 ndB]

e ~g§.26 dBm
4 1.744342949 GHz
NIEW Temp |2 [T1 ndB]

~8.91 dBm|"
L 2 1.745633013 GHz || 1pr

I -

--40

[—=50:

[—=60:

-70

Center 1.745 GHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 14:57:33

LTE band 66, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 1
“VBW 100 kHz 16.92 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.744887821 GHz
|20  Offset 0.8 dB = nde [ T1] B
Mg M BW |1.29807¢923 MHz
M Il Temp |1 [T1 ndB]
e ~9.17 dBm
FEK] / \ 1.744342949 GHz
=l Temp |2 [T1 ndB] oL
-9.47 dBm
1 2 1.745641026 GHz | pe
-10

T fon,

--40

[—=50:

[—=60:

-70

Center 1.745 GHz 500 kHz/ Span 5 MHz

Date: 11.AUG.2023 14:58:14
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LTE band 66,

3MHz (-26dBc)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK

16QAM

1745.0

2884.62

2868.59

LTE band 66,

Date:

LTE band 66,

Date:

3MHz Bandwidth, QPSK (-26dBc BW)

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 15.98 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.745576923 GHz
[ 20 Oﬁ$et 0.8 dB T ndB [ T1] N
vadluab BW |2.884615385 MHz
10 /JWWW “""’\ Temp |1 [T1 ndB]
~10-85 dBm
1.743541667 GHz
o Temp |2 [T1 ndB] "
-9.17 dBm
N 2 1.746426282 GHz | 1pe
-10
-20
o b M"l‘/‘vww,,m
vML«vb’A/MMU A hganl| 308
l--40.
I--50
I--60
-70

Center 1.745 GHz 1 MHz/ Span 10 MHz

11.AUG.2023 14:58:56

3MHz Bandwidth, 16QAM (-26dBc BW)

“RBW 30 kHz Varker 1 [T1 ]
“VBW 100 kHz 14.59 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.744759615 GHz
[ 20 Oﬁ$et 0.8 dB 1 ndB [ T1] N
BW  |2.8685894744 MHz
o MNMNMMNW Temp |1 [T1 ndBl
~19.04 dBm
1.743557692 GHz
Lo Temp |2 [T1 ndB] .
-11.80 dBm
1 1.746426282 GHz || 1pr
-10 2
-20

--40

[—=50:

[—=60:

-70

Center 1.745 GHz 1 MHz/ Span 10 MHz

11.AUG.2023 14:59:36

©Copyright. All rights reserved by CTTL.

Page 141 of 201




(llélllb

CAIC

No. 123261525-WMDO01

LTE band 66, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4927.88 5000.00

1745.0

LTE band 66, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 1
“VBW 200 kHz 15.62 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.743485577 GHz
[ 20" Offset 0.8 dB T ndB [ T1] N
BW |4.927884615 MHz
IWINP ¥
™ M [ Temp |1 [T1 ndB A
1o p 1L 1 [ A]
~9.94 dBm
4 1.742524038 GHz
e S Temp |2 [T1 ndB] .
-109.60 dBm
1 > 1.747451923 GHz [ 1pr
-10
-20

| sohe WMWM %‘,
L

--40

[—=50:

[—=60:

-70

Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 15:00:19

LTE band 66, 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 13.77 dBm

Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.744975962 GHz

[ 20 Oﬁ$et 0.8 dB ndB [ T1] N
BW |5.000000000 MHz
MWW Temp |1 [T1 ndB]

e / \ —11.21 dBm

1.74247§962 GHz

Temp 2 [T1 ndB] .
-11.63 dBm

1.74747§962 GHz [ 1pe

I--30 3] '“)W MWA\LM\!IL__LNL

-70

Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 11.AUG.2023 15:00:59
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LTE band 66, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9903.85 9951.92

1745.0

LTE band 66, 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.23 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.748269231 GHz
[ 20 Oﬁ$et 0.8 dB 1 ndB [ T1] N
BW |9.90384¢154 MHz
TR ATETLY PN
10 |‘ v yHlo v Temp |1 [T1 ndB]
-1¢-52 dBm
4 1.74000Q000 GHz
VIEW|
° Temp |2 [T1 ndB] 5

L
-11.35 dBm
1.749903846 GHz | 1pe

- WWM/J
3 #Aﬂﬂ}MMdiwﬁw* Lt

--40

[—=50:

[—=60:

-70

Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 15:01:42

LTE band 66, 10MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 14.37 dBm

Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.742980769 GHz

[ 20 Oﬁ$et 0.8 dB 1 ndB [ T1] N
v BW |9.951923077 MHz
WMMMM Temp |1 [T1 ndB]

e ) k ~1¢.94 dBm

1.740048077 GHz

Temp 2 [T1 ndB] L
-10.98 dBm

1.750000000 GHz | 1pe

1 72

-20

3 I, nMWWW WWW LAl

ol P e

--40

[—=50:

[—=60:

-70

Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 15:02:24
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LTE band 66, 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

15000.00 15000.00

1745.0

LTE band 66, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 17.47 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.741177885 GHz
[ 20 Oﬁ$et 0.8 dB ndB [ T1] N
Whrpmac ol BW 15.00000¢000 MHz
10 Temp |1 [T1 ndB]
-4.30 dBm
4 1.737500000 GHz
NIEW Temp |2 [T1 ndB]
o : LVL
-9.33 dBm
1 2 1.752500000 GHz || 1pr
-10
20 A %
MM M,
[—-40-
I--50:
I--60:
-70
Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 15:03:06

LTE band 66, 15MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 16.45 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.740961538 GHz
20 Oﬁ$et 0.8 dB i ndB [ T1] N
ol BW 15.00000G000 MHz
10 Temp |1 [T1 ndB]
-4.08 dBm
FEK] 1.737427885 GHz
VIEV Temp 2 [T1 ndB]
o - LVL
-94.79 dBm
1 2 1.752427885 GHz | 1pe
-10
W %‘%
t—-40:
I--50:
I--60:
-70
Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 15:03:47
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LTE band 66, 20MHz (-26dBc)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1745.0

QPSK

16QAM

19615.38

19519.23

LTE band 66, 20MHz Bandwidth, QPSK (-26dBc BW)

*RBW 200 kHz

Marker 1

[r1 1

“VBW 1 MHz

16.42 dBm

Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.746634615 GHz
20 Oﬁ$et 0.8 dB i ndB [ T1] N
I BW 19.615384615 MHz
10 Temp |1 [T1 ndB]
-4.32 dBm
4 1.735192308 GHz
VIEW| Temp 2 [T1 ndB]
(o} LvL
-94.60 dBm
1 ir2 1.754807692 GHz | 1pe
-10
0 Pk %
B W e
e
t—-40:
I--50:
I--60:
-70

Date:

LTE band 66,

Center 1.745 GHz 6 MHz/

11.AUG.2023 15:04:30

Span 60 MHz

20MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.01 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.740576923 GHz
[ 20 Oﬁ$et 0.8 dB 1 ndB [ T1] N
M A BW 19.51923(3769 MHz
10 M v Temp |1 [T1 ndB]
-11.56 dBm
FEK] 1.735288462 GHz
VIEW| Temp 2 [T1 ndB]
o LVL
-11.19 dBm
1.754807692 GHz | 1p
1 > = TDF
-10
-20
. W %M -
AR &
t—-40:
I--50:
I--60:
-70

Date:

Center 1.745 GHz 6 MHz/

11.AUG.2023 15:05:10

©Copyright. All rights reserved by CTTL.

Span 60 MHz

Page 145 of 201



(llélllb

LTE band 71, 5MHz (-26dBc)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

QPSK 16QAM

680.5

5024.04 5048.08

LTE band 71, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 15.74 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 681.269230769 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
1 BW |5.02403§462 MHz
10 Temp |1 [T1 ndB]
-1¢.52 dBm
4 678.000009000 MHz
= Temp |2 [T1 ndB] .
-1¢.41 dBm
1 o 683.024038462 MHz | 1pr
|--10 / \
I--20.

Yibuhediagg,

Center 680.5 MHz 1.5 MHz/

Date:

LTE band 71,

11.AUG.2023 12:10:31

*RBW 50 kHz

Span 15 MHz

5MHz Bandwidth, 16QAM (-26dBc BW)

Marker 1

[r1 1

“VBW 200 kHz 14.15 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 682.567307692 MHz
20 Offset 0.5 dB 1 ndB [T1] 2§-00 dB
M BW 5.048076923 MHz
|10 WMMAWWW\—\ Temp |1 [T1 ndB]
-12.00 dBm
FEK] 677.951923077 MHz
VIEW|
Tel
o emp |2 [T1 ndB] o
-12.23 dBm
683.000000000 MHZ | 1pr
L 10 Zl 2
[—=20 \\
-30 W WW%
t--40;
-50
-60
f—=70

Center 680.5 MHz 1.5 MHz/

Date: 11.AUG.2023 12:11:12
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LTE band 71, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

10000.00 10000.00

680.5

LTE band 71, 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.66 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 676.413461538 MHz
20 Offset 0.5 dB I ndB [T1] 26.00 dB
BW 10.00000G000 MHz
|10 ("‘MMM‘“ %m\ Temp |1 [T1 ndB]
-11.16 dBm
4 675.500009000 MHz
= Temp |2 [T1 ndB] .
-11.33 dBm

685500004000 MHZ f 1o

T

i

5

?\N
| —=1

"\I“\"MA»MM\MH

m‘" g

Center 680.5 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 12:11:54

LTE band 71, 10MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 14.80 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 682.711538462 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB

BW 10.000000000 MHz

v
|10 W“’WWW Temp |1 [T1 ndB]

-14.29 dBm
1 PK 675.54807¢923 MHz
VIEV
Temp |2 [T1 ndB
° emp 2 [T1 ndB] "

-10.94 dBm
685.548076923 MHZ | 1o

T
[
o o
=

]
L

-60

f—=70

Center 680.5 MHz 3 MHz/ Span 30 MHz

Date: 11.AUG.2023 12:12:34
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LTE band 71, 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

14927.88 15000.00

680.5

LTE band 71, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 17.91 dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 686.413461538 MHz
1

20 Offset 0.5 dB ndB [T1] 26.00 dB

MM/\"'M”‘ BW 14.927884615 MHz
|10 M Temp |1 [T1 ndB]
-6.30 dBm
4 673.0721154385 MHz
o Temp |2 [T1 ndB]

1 -§.08 dBm
688.00000¢000 MHZ f 1pr

:20 M_md/ \*W bt

Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 12:13:17

LTE band 71, 15MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.72 dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 687.134615385 MHz

20 Offset 0.5 dB = ndB [T1] 2§-00 dB
WMW BW 15.00000Q000 MHz
|10 W Temp |1 [T1 ndB]
-9.24 dBm
4R 673.000009000 MHz
o Temp 2 [T1 ngB]
-8.96 dBm
1 \'2 688.000000000 MHz || 1pp

--10 J \\M
t—-20: _ANA\U‘W'J" “‘M‘Lw,gw n \UJVU A WM
-30

LVL

-60

f—=70

Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 11.AUG.2023 12:13:57
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LTE band 71, 20MHz (-26dBc)

CAIC

No. 123261525-WMDO01

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

680.5

QPSK

16QAM

19423.08

19519.23

LTE band 71, 20MHz Bandwidth, QPSK (-26dBc BW)

*RBW 200 kHz

Date:

LTE band 71,

Date:

Marl

ker 1 [T1 1

*VBW 1 MHz 16.34 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 682.230769231 MHz
20 Offset 0.5 dB v ndB [T1] 26.00 dB
P,J\Ml\klh BW 19.423076§923 MHz
10 Temp |1 [T1 ndB]
-4.62 dBm
670.788461538 MHz
o Temp |2 [T1 ndB] oL
-§.95 dBm|
1 2 690.211538462 MHz || 1pp
|--10 j \ﬂ
L o0 "

e N MM
:::«wv"f h
I--40;

-50
I--60:
|--70
Center 680.5 MHz 6 MHz/ Span 60 MHz
11.AUG.2023 12:14:39
20MHz Bandwidth, 16QAM (-26dBc BW)
*RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.69 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 684.730769231 MHz
20 Offset 0.5 dB 1 ndB [T1] 2§-00 dB
] BW 19.519230769 MHz
|10 ["'UNWM” m Temp |1 [T1 ndB]
-14.05 dBm
670.788461538 MHz
o Temp |2 [T1 ndB] oL
-1¢.93 dBm|
N > 690.307694308 MHZ | 1pr
|--10. J \
--20 n 4 A 4
A "‘M“”W“me
_30 HANM“{MM
I--40;
-50
-60
|--70.

Center 680.5 MHz

11.AUG.2023 12:15:20

6 MHz/

Note: Expanded measurement uncertainty is U = 3428 Hz, k = 2.
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A.6 Band Edge Compliance

A.6.1 Measurement limit

Part 22.917, Part 24.238 and Part 27.53(h) specify that the power of any emission outside of the
authorized operating frequency ranges must be attenuated below the transmitting power (P) by a
factor of at least 43 + 10 log(P) dB.

Part 27.53(m) specifies for mobile digital stations, the attenuation factor shall be not less than 40 +
10 log (P) dB on all frequencies between the channel edge and 5 megahertz from the channel
edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the
channel edge, and 55 + 10 log (P) dB on all frequencies more than X megahertz from the channel
edge, where X is the greater of 6 megahertz or the actual emission bandwidth as defined in
paragraph (m)(6) of this section. In addition, the attenuation factor shall not be less that 43 + 10
log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or
below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies below 2495 MHz
may also submit a documented interference complaint against BRS licensees operating on
channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS
licensees.

Part 27.53(g) states for operations in the 600 MHz band and the 698—746 MHz band, the power of
any emission outside a licensee’s frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 +
10 log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee’s frequency block, a resolution bandwidth of at
least 30 kHz may be employed.

Part 90.691 states that out-of-band emission requirement shall apply only to the “outer” channels
included in an EA license and to spectrum adjacent to interior channels used by incumbent
licensees. The emission limits are as follows:For any frequency removed from the EA licensee’s
frequency block by up to and including 37.5 kHz, the power of any emission shall be attenuated
below the transmitter power (P) in watts by at least 116Log10(f/6.1) decibels or 50 + 10 Log1o(P)
decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed
from the center of the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.
For any frequency removed from the EA licensee’s frequency block greater than 37.5 kHz, the
power of any emission shall be attenuated below the transmitter power (P) in watts by at least 43 +
10Log1o(P) decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency
removed from the center of the outer channel in the block in kilohertz and where f is greater than
37.5 kHz.

The spectrum analyzer readings are corrected by [10 log (1/duty cycle)] for the non-continuous
transmitting scenario.
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A.6.2 Measurement result

Only the worst case result is given below
LTE band 2

OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 21.41 dBm
Ref 20.8 dBm “Att 115 dB SWT 1.4 s 1.850568910 GHz
20 Offset 0.8 dB OBW280.448717949 kHz
Temp |1 [T1 OBW]
3.58 dem |
e 1.850456731 GHz | SCL

1
1 PK] er Temp |2 [T1 OHW]
sl | .47 demf
850737179 GHz|

™

TDF
-10

f—=20:

f[—=70:

Center 1.855 GHz 3.5 MHz/ Span 35 MHz

Date: 16.AUG.2023 08:59:21

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -33.50 dBm

Ref 20.8 dBm “ALL 20 dB SWT 200 ms 1.850000000 GHz

20 Offset 0.8 dB

| e
10 SGL
1 RV

D1 -13 ¢Bm

o /
30 /
SwWP 100 off 100
-40 \
—-50-

-60

- 3

F1

Center 1.85 GHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 09:00:36
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OBW: 1RB-high_offset

@

Date:

No

*RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 18.46 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.909733974 GHz
20 Offset 0.8 dB 2 OBW224 358974359 kHz
Temp 1 [T1 OBW]
1.09 dBm
e 1.909621795 GHz| SCL
1 Temp 2 [T1 OBW]
Lo 17.88 dBm|
1.909846154 GHz |
TDF
-10
--20
-30 “
WWMAML' .|.'.“L1 M n'n_‘nJ W W"‘ I m“w
I--50-
-60
=70
Center 1.9085 GHz 3.5 MHz/ Span 35 MHz

16.AUG.2023 09:

03:28

HIGH BAND EDGE BLOCK-1RB-high_offset

@

Date:

“RBW 3 kHz
*VBW 10 kHz

Marker 1 [T1 ]

-25.75 dBm

Ref 20.8 dBm “Att 20 dB SWT 560 ms 1.910000000 GHz
20 Off%et 0.8 dB
[ A
e m SGL
o LV
TDF
-10
D1 -13 dBm ,/ \
[~-20
1
-30
SWP| 100 of 100
b W
L _sor™ MVJiJ
o
‘"“‘Ww*v”$-\¢*AkJ_“v‘~yw“MﬂAM}K\\
-60
7° F2
FL
Center 1.91 GHz 500 kHz/ Span 5 MHz

16.AUG.2023 09:

04:42
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LOW BAND EDGE BLOCK-20MHz-100%RB

Ref 20.8 dBm “ALL 20 dB

“RBW 200 kHz
“VBW 1 MHz
SWT 2.5 ms

CAIC

No. 123261525-WMDO01

Marker 1 [T1 ]

-27.20 dBm
1.849903846 GHz

20 Off%et 0.

—10

WWWVMWW

-10

D1 -13 ¢Bm

—-20

—-70
F1

Center 1.85 GHz

Date: 16.AUG.2023 09:01:12

2 MHz/

HIGH BAND EDGE BLOCK-20MHz-100%RB

Ref 20.8 dBm “ALL 20 dB

“RBW 200 kHz
“VBW 1 MHz
SWT 2.5 ms

Span 20 MHz

Marker 1 [T1 ]
-25.64 dBm
1.910064103 GHz

dB

20 Off%et 0.

10

D1 -13 dBm

f—=20:

-30

sSwp 100 off

-40

[—=70:

F2

Center 1.91 GHz

Date: 16.AUG.2023 09:05:18
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LTE band 4
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 18.71 dBm
Ref 20.8 dBm “Atr 15 dB SWT 1.4 s 1.710825321 GHz
20 Offset 0.8 dB OBW280.448711949 KHz
1 Temp (1 [T1 OBW]
11.34 dBm
e 1.710713141 GHz | SCL
1 PK] Temp |2 [T1 OHW]
el | 'S -3.16 dBm|
v 1.710993590 GHz
TDF
I--10: \
I--20;
-30
h MJ‘W k.,MpJL,A,
-60
I--70:
Center 1.7175 GHz 3.5 MHz/ Span 35 MHz

Date: 16.AUG.2023 09:07:35

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -36.95 dBm

Ref 20.8 dBm “ALL 20 dB SWT 200 ms 1.709983974 GHz

20 Off%et 0.8 dB

10 SGL
1 RV
AVG

-10
D1 -13 dBm \
—-20 g
-30
SwP| 100 of 100 1 \\
F
—-40 /M/‘

oA A}
-60

- 3

F1

Center 1.71 GHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 09:08:50
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 19.66 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.754733974 GHz
W
20 Offset 0.8 dB ( OBW224 358974359 kHz
Temp (1 [T1 OBW]
1.76 dBm
e 1.754621795 GHz| SCL
1 PK 1 Temp |2 [T1 OBW]
el | 16.32 dBm|
1.754846154 GHz
TDF
-10
--20
-30

f[—=70:

Center 1.7535 GHz 3.5 MHz/ Span 35 MHz

Date: 16.AUG.2023 09:11:41

HIGH BAND EDGE BLOCK-1RB-high_offset

é; “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -27.65 dBm
Ref 20.8 dBm “Att 20 dB SWT 560 ms 1.755000000 GHz
20 Off%et 0.8 dB
A
1 RM
AVG
o LV
TDF
-10
D1 -13 dBm / \\
[~-20 \
1
-30
SWP| 100 off 100
-40
| 502 Auhh A
B vARRVI e "\«\
RSt SN S APIIRE e T
-60
7° F2
FL
Center 1.755 GHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 09:12:55
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LOW BAND EDGE BLOCK-20MHz-100%RB

é; “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz -32.35 dBm
Ref 20.8 dBm “Att 20 dB SWT 2.5 ms 1.709903846 GHz
20 Off%et 0.8 dB
1 RM
AU Pttt AL Ao A Sen At ]
O FNM LvL
T
-10
D1 -13 ¢Bm /
—-20
1
-30 vMH/
swP 100 off 100, [ i rtnrstns ™
AL A A 308
--40
--50
-60
- 3
F1
Center 1.71 GHz 2 MHz/ Span 20 MHz
Date: 16.AUG.2023 09:09:26
HIGH BAND EDGE BLOCK-20MHz-100%RB
é; “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz -30.95 dBm
Ref 20.8 dBm “Att 20 dB SWT 2.5 ms 1.755000000 GHz
20 Off%et 0.8 dB
LA
SGL

10

D1 -13 dBm \

SWP| 100 of 100 IR NS
AAANA st s | 3

-40
I--50-

-60

7° F2

FL
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 16.AUG.2023 09:13:32
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CAIC

No. 123261525-WMDO01

LTE band 5
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 20.09 dBm
Ref 20.5 dBm “Att 115 dB SWT 1.4 s 824.512820513 MHz
v
20 Offset 0.5 dB OBW280.44871]949 KHz
Temp (1 [T1 OBW]
5.02 dBm
10 -
1 824.45673(0769 MHz | SCL
1 PK] Temp |2 [T1 OHW]
MAXH 2 60 d
o -0.60 dBmf|
824.737179487 MHz
TDF
-10
-20

PR AT

MMAMWWW Wl b L Mgt

[—=60:

Center 829 MHz 3.5 MHz/ Span 35 MHz

Date: 16.AUG.2023 08:38:51

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -32.72 dBm

Ref 20.5 dBm “ALL 20 dB SWT 200 ms 824 .000000000 MHz

20 Offset 0.5 dB

i [ A]

10

-0 LVL
TOF
-10

D1 -13 diBm u\\\

30
v

S 100 off 100 ’}/

—-60
-70
FR
F1
Center 824 MHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 08:40:05

©Copyright. All rights reserved by CTTL. Page 157 of 201



OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 18.25 dBm

Ref 20.5 dBm “ALL 15 dB SWT 1.415 848.431089744 MHz

o
@
<

20 Off$et 0.5 OBW280.448717949 kHz

Temp |1 [T1 OBW]

10 -0.29 dBm
848.26282(0513 MHz | SCL

7 Temp |2 [T1 OBW]

3.45 dBm

848.543269231 MHz

-10

f—=60:

Center 844 MHz 3.5 MHz/ Span 35 MHz

Date: 16.AUG.2023 08:42:13

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -33.30 dBm

Ref 20.5 dBm “ALL 20 dB SWT 200 ms 849.000000000 MHz

20 Offset 0.5 dB

A
10 -

-10
D1 -13 diBm

-20 /
ol

L

SWP)/’;,(,Z)'Vof 100 \
:::/ \\

[~-60:
-70
F2
FL
Center 849 MHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 08:43:27
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L CAIC

E‘-”
No. 1237261525-WMDO01

LOW BAND EDGE BLOCK-10MHz-100%RB

é; “RBW 100 kHz Marker 1 [T1 ]
*VBW 500 kHz -28.48 dBm
Ref 20.5 dBm “Att 20 dB SWT 5 ms 823.935897436 MHz
20 Offset 0.5 dB
10 LA
SGL
1 RM|
AVG] o A AN AAIAS NN A
TDF
-10
D1 -13 ¢iBm
-20
1
30
L arodn i YY) 100 -
40
—-50-
--60
-70
F2
F1
1 MHz/ Span 10 MHz

Center 824 MHz

Date: 16.AUG.2023 08:40:39

HIGH BAND EDGE BLOCK-10MHz-100%RB

é; “RBW 100 kHz Marker 1 [T1 ]
“VBW 500 kHz -32.67 dBm
Ref 20.5 dBm “Att 20 dB SWT 5 ms 849.000000000 MHz
20 Offset 0.5 dB
LA
10 SGL
1 RMVEe
AVG] v;vv*v‘uuWUAﬂ~M¢aAprvnuu
LVL
TDF
-10
D1 -13 ¢Bm
-20
I--30 <
sSwp 100 off 100 ““P\anuuNwﬁmuwng
l-—40. MWWHA,\
(=50
[--60
-70
F2
Fi
1 MHz/ Span 10 MHz

Center 849 MHz

Date: 16.AUG.2023 08:44:01
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(llélllb

CAIC

No. 123261525-WMDO01

LTE band 12
LOW BAND EDGE BLOCK-1RB-low_offset

é; *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -23.26 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 698.991987179 MHz
20 Offset 0.5 dB
LA
10 SGL
1 RM|
AVG]
o L
™D
-10
D1 -13 d¢Bm dL
-20
fJ
l--30 n{ |
SwP| 100 off 100 A/((Jl \LLN\U
l--40. /Jf‘fv %‘\\\N
s o ottt
--60
-70
FR
F1
Center 699 MHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 08:45:55

HIGH BAND EDGE BLOCK-1RB-high_offset

é; *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.18 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 716.000000000 MHz
20 Offset 0.5 dB
ﬂ LA
e SGL
1 RV
AVG]
o LV
D!
-10
D1 -13 ¢iBm
\L
-20
I--30.
SWP| 100 x} 100 J
0 oo o]
M-—w_mﬂlv-ﬂ”\\
-50
--60-
-70
F2
i
Center 716 MHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 08:47:33
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=777
N

Marker 1 [T1 ]

LOW BAND EDGE BLOCK-10MHz-100%RB

“RBW 30 kHz

% “VBW 100 kHz -32.94 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 698.991987179 MHz
20 Offset 0.5 dB
10 LA
SGL
1 RM|
AVG)
o A AR A AAN g AP AN
D
-10
D1 -13 dBm
-20
I--30 —
swp| 100 of 100 Mﬁ
i AAN N A A -
=240
I--50.
I--60
-70
F2
F1
500 kHz/ Span 5 MHz

Center 699 MHz

Date: 11.AUG.2023 12:41:07

HIGH BAND EDGE BLOCK-10MHz-100%RB

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -33.75 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 716.072115385 MHz
20 Offset 0.5 dB
1 RM|
AVG
RN AAGAAA AN R s PN | L
TD
-10
D1 -13 dgiBm
-20
=30
SWP| 100 of 100 w\-«lw
Ay o
l-40 iy
(=50
[~-60:
-70
F2
FL
500 kHz/ Span 5 MHz

Center 716 MHz

Date: 11.AUG.2023 12:42:40
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&771
No. 123Z61525-WMDO01

LTE band 25
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 17.76 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.850625000 GHz
20 6??$Et 0.8 dB OBW280.4487171949 kHz
Temp |1 [T1 OBW]
4.83 dem|IEM
e 1 1.850456731 GHz[SCL
1 PK #2 Temp 2 [T1 OBW]
Lo 1.57 dBm

-850737179 GHz

™

—=10

f—=20:
-30

I--50:

[—=70:

Center 1.855 GHz 3.5 MHz/ Span 35 MHz

Date: 16.AUG.2023 09:15:50

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -27.19 dBm
Ref 20.8 dBm “ALL 20 dB SWT 200 ms 1.850000000 GHz

20 Off%et 0.8 dB

—10
1 RM
AVG
O LvL
TDF
-10
D1 -13 ¢Bm
——-20
1
-30

SwP| 100 of 100

— N

- -50

-60
- 3
F1
Center 1.85 GHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 09:17:04
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=77

e

OBW: 1RB-high_offset

CAIC

No. 123261525-WMDO01

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 20.26 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.914790064 GHz
20 Offset 0.8 dB 8 OBW224 358974359 KHz
Temp (1 [T1 OBW]
.86 dBm
e 1 1.914621795 GHz| SCL
1 PK] Temp |2 [T1 OHW]
el | 1¢.23 dBm|
1.914846154 GHz|
TDF
-10
I--20:
- ﬁ l&
o ook rd : g
[—-50-
-60
I--70:

Center 1.9135 GHz

Date: 16.AUG.2023 09:18:28

3.5 MHz/

HIGH BAND EDGE BLOCK-1RB-high_offset

@

“RBW 3 kHz
*VBW 10 kHz

Span 35 MHz

Marker 1 [T1 ]
-26.09 dBm

Ref 20.8 dBm “Att 20 dB SWT 560 ms 1.915000000 GHz
20 Off%et 0.8 dB
A
1 RM
AVG
o LVL
TDF
-10
D1 -13 dBm / \
[~-20
1
-30
SWP| 100 off 100 .
-40
| _eopM NAJM‘MM
A e N
[t A TS
-60
7° F2
FL
Center 1.915 GHz 500 kHz/ Span 5 MHz
Date: 16.AUG.2023 09:19:43
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No. 123261525-WMDO01

L CAIC

LOW BAND EDGE BLOCK-20MHz-100%RB

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz -27.85 dBm

Ref 20.8 dBm “ALL 20 dB SWT 2.5 ms 1.850000000 GHz

20 Off%et 0.8 dB

—10

D1 -13 ¢Bm /

y

| R g
0 100 off 100 .

—-40

70 =2
F1

Center 1.85 GHz 2 MHz/ Span 20 MHz

Date: 11.AUG.2023 15:12:42

HIGH BAND EDGE BLOCK-20MHz-100%RB

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz -26.87 dBm

Ref 20.8 dBm “ALL 20 dB SWT 2.5 ms 1.915064103 GHz

20 Off%et 0.8 dB

10

D1 -13 dBm \

-30
swp| 100 of 100 \

-40
I--50-
-60
7° F2
FL
Center 1.915 GHz 2 MHz/ Span 20 MHz

Date: 11.AUG.2023 15:14:18
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e

LTE band 26(814MHz~824MHz)
OBW: 1RB-low_offset

CAIC

No. 123261525-WMDO01

é; “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 20.70 dBm
Ref 20.5 dBm “Att 15 dB SWT 800 ms 814.238461538 MHz
v
20 Offfset 0.5 dB OBW256.41025410 KHz
Temp (1 [T1 OBW]
10 3.49 dem|EM
814.11025¢410 MHz | SCL
1 PK] 2 Temp |2 [T1 OHW]
814.366666667 MHz|
TDF
-10
-20
*730/ k\qli‘ﬂ_n ‘
-50
I--60:
-70
Center 822.7 MHz 2 MHz/ Span 20 MHz
Date: 16.AUG.2023 14:12:22
é; “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -26.32 dBm
Ref 20.5 dBm “Att 15 dB SWT 115 ms 813.987179487 MHz
20 Offset 0.5 dB
[ A]
e SGL
1 RM|
AVG
o
TDF
-10
-20 D1 -20 ¢iBm Mf\’\,\/\/\
1
v
| 0 i
SWP| 100 of 100 M N
l--40 W
» g
I--60;
-70
F2
F1
Center 814 MHz 100 kHz/ Span 1 MHz
Date: 16.AUG.2023 14:13:54
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LOW Emission Mask -1RB-low_offset

15 dB

Ref 20.5 dBm “ALL

“RBW 3 kHz
*VBW 10 kHz

SWT 560 ms

No

Marker 1 [T1 ]
-32.75 dBm

813.962500000 MHz

20 Offset 0.5 dB
10 |!!
SGL
1 RM
AVG]
o LVL
TOF
-10
D1 -13 ¢iBm
-20
--30
SWP| 100 off 100
50 j/m”“\\\ ad
A Ak AN - ""-""’"‘“‘*M
--60
-70
F2
F1
500 kHz/ Span 5 MHz

Center 811.4625 MHz

Date: 16.AUG.2023 14:16:12
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=771

e

OBW: 1RB-high_offset

é; *RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 19.57 dBm
Ref 20.5 dBm “Att 15 dB SWT 800 ms 823.384615385 MHz
20 Offset 0.5 dB OBW224 358974359 kHz
Temp |1 [T1 OBW]
10 1.29 dBm
823.288461538 MHz
1 PK] Temp |2 [T1 OHW]
823.512820513 MHz
-10
-20
I--30
| Al A | llf \
I--40
T i et A it
I--50
--60
-70
Center 820.5 MHz 2 MHz/ Span 20 MHz
Date: 16.AUG.2023 14:18:47

HIGH BAND EDGE BLOCK-1RB-high_offset

@

“RBW 3 kHz
*VBW 10 kHz

Marker 1 [T1

1

-36.18 dBm

Ref 20.5 dBm “Att 15 dB SWT 115 ms 824.011217949 MHz
20 Offset 0.5 dB
10
1 RM|
AVG]
o
-20 0 diBm
|30 Mot
SWP| 100 of 100 \KKAAAKAAAﬁs
40 Mgy o,
| _s0 M}U\MALM
VN |
I--60
-70
F2
FiL
Center 824 MHz 100 kHz/ Span 1 MHz
Date: 16.AUG.2023 14:20:19

©Copyright. All rights reserved by CTTL.

SGL

CAIC

No. 123261525-WMDO01

Page 167 of 201



No. 123261525-WMDO01

L CAIC

HIGH Emission Mask -1RB-high_offset

é; *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -37.26 dBm
Ref 20.5 dBm “Att 15 dB SWT 560 ms 824.037500000 MHz
20 Offset 0.5 dB
-
10 =
SGL
1 RM
AVG
o L
TOF
-10
D1 -13 diBm
-20
- -30
L SWP| 100 off 100
y 30B
iﬁm:ix
--50
\\“‘ﬂ~<rq¢~m,\,—«;.vurt~vvun A NV,
—-60
-70
F2
F1
Center 826.5375 MHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 14:22:37
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=777
N

LOW Emission Mask -10MHz-100%RB

@

Ref

20.5 dBm

*Att

“RBW 100 kHz

*VBW 500 kHz

SWT 2.5 ms

No

Marker 1 [T1 ]
-30.70 dBm

813.922435897 MHz

20

10

-10

offset 0.5

E

-20

=70

D1 -13 diBm

50.

60

1

F2

Center 811.4625 MHz

Date:

16.AUG.2023 14:17:14

500 kHz/

LOW BAND EDGE BLOCK-10MHz-100%RB

@

Ref

20.5 dBm

* ALt

15 dB

“RBW 100 kHz
“VBW 500 kHz
SWT 2.5 ms

Span 5 MHz

Marker 1 [T1 ]
-29.92 dBm

813.987179487 MHz

20 Offset 0.§

10

-10

-20 D1 -20

dB

--40

I--50;

[—=60:

Date:

©Copyright. All rights reserved by CTTL.

FR
F1

Center 814 MHz

16.AUG.2023 14:16:51

100 kHz/

Span 1 MHz

CAIC

.123261525-WMDO01
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L CAIC

E‘-”
No. 1237261525-WMDO01

“RBW 100 kHz Marker 1 [T1 ]

HIGH Emission Mask -10MHz-100%RB

% *VBW 500 kHz
SWT 2.5 ms 824.061538462 MHz

Ref 20.5 dBm “ALL 15 dB

20 Offset 0.5 dB

10 SGL
1 RM
AVG

o L

TDF
-10
D1 -13 diBm
-20

LL_30.
W 190, on
PN A A A i P A Mt sr e | 2

- -50.

—-60-

-70
F1

Span 5 MHz

Center 826.5375 MHz 500 kHz/

Date: 16.AUG.2023 14:23:36

HIGH BAND EDGE BLOCK-10MHz-100%RB

“RBW 100 kHz Marker 1 [T1 ]

% “VBW 500 kHz -32.26 dBm
Ref 20.5 dBm “Att 15 dB SWT 2.5 ms 824.001602564 MHz
20 Offset 0.5 dB
LA
10 SGL
1 RM|
AVG
LVL

I--40-
I--50.
[~-60:
-70
F2
FL
100 kHz/ Span 1 MHz

Center 824 MHz

Date: 16.AUG.2023 14:23:14
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=77

e

LTE band 26(824MHz~849MHz)
OBW: 1RB-low_offset

® “RBW 5 kHz
*VBW 20 kHz

Ref 20.5 dBm “ALL 115 dB SWT 1.4 s

CAIC

No. 123261525-WMDO01

Marker 1 [T1 ]
18.09 dBm
824.625000000 MHz

20 Offset 0.5 dB

10
1 PK| 1
MAXH
o 2
-10
-20

OBW336.538461539 kHz
Temp |1 [T1 OBW]
2.43 dBm
824.456730769 MHz |SCL
Temp |2 [T1 OBW]
-3.74 dBm
824.793269231 MHz

[—=60:

Center 829 MHz 3.5 MHz/

Date: 16.AUG.2023 08:49:07

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 5 kHz
*VBW 20 kHz

Ref 20.5 dBm “ALL 20 dB SWT 200 ms

Span 35 MHz

Marker 1 [T1 ]
-33.94 dBm
824.000000000 MHz

20 Offset 0.5 dB

| 10 It
1 RV
AVG

—O
-10 \
D1 -13 diBm

N

-20

--40.
- w//
AN A AP AR A SN

AN

—-60
-70
FR
F1
Center 824 MHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 08:50:21
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OBW: 1RB-high_offset

No

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 17.53 dBm
Ref 20.5 dBm “Att 15 dB SWT 1.4 s 848.431089744 MHz
20 Offset 0.5 dB ¥ OBW280.448717949 KHz
Temp |1 [T1 OBW]
10 -2.04 dBm
848.262820513 MHz | SG
1 PK 2 Temp 2 [T1 OBW]
Gl | il 1.38 dem|
848.543269231 MHz
-10
-20

f—=60:

Center 844 MHz 3.5 MHz/ Span 35 MHz

Date: 16.AUG.2023 08:50:57

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -33.71 dBm

Ref 20.5 dBm “ALL 20 dB SWT 200 ms 849.000000000 MHz

20 Offset 0.5 dB

-10

D1 -13 diBm “"I
-20

f—-30

L N

[~-60:
-70
F2
FL
Center 849 MHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 08:52:12

©Copyright. All rights reserved by CTTL.
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&L CAIC
No. 123261525-WMDO01

LOW BAND EDGE BLOCK-15MHz-100%RB

é; *RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -31.15 dBm
Ref 20.5 dBm “Att 20 dB SWT 2.5 ms 823.831730769 MHz
20 Offset 0.5 dB
10 -:.
SGL
1 RM I AN A A A A |
AVG]
o LI
D
-10
D1 -13 d¢Bm
-20
1
--30 ,,.
_"\,,MWW
s BB DS
--40
--50
--60.
-70
F2
F1
1.5 MHz/ Span 15 MHz

Center 824 MHz

Date: 11.AUG.2023 12:44:14

HIGH BAND EDGE BLOCK-15MHz-100%RB

“RBW 200 kHz Marker 1 [T1 ]

éé “VBW 500 kHz -30.53 dBm
Ref 20.5 dBm “Att 20 dB SWT 2.5 ms 849.600961538 MHz
20 Offset 0.5 dB
LA
10 SGL
1 RMjl PN OIS SOV PV P
AVG]
(o} /L
TDF
-10
D1 -13 ¢Bm
-20
1
|--z0. v
SwP| 100 off 100 ”L‘\\\N‘ o
t—-40:
--50.
I--60
-70
F2
FiL
1.5 MHz/ Span 15 MHz

Center 849 MHz

Date: 11.AUG.2023 12:45:47
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&L CAIC

N —
No. 1237261525-WMDO01

LTE band 41
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 17.23 dBm
Ref 21.2 dBm “Att 15 dB SWT 1.4 s 2.497025641 GHz
20 Offset 1.2 OBW280.448711949 KHzZ
1 Temp (1 [T1 OBW]
12.42 dBm
o 2.496969551 GHz| SCL
1 PK] Temp |2 [T1 OHW]
MAXH Lo -9.03 dBm|
2 2.497250000 GHz|
TDF
[—-10-
-20
-30
WM 4 oy Jﬂlu il
I--50;
-60
I--70;
Center 2.506 GHz 3.5 MHz/ Span 35 MHz

Date: 16.AUG.2023 13:31:22

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -36.67 dBm

Ref 0.2 dBm Attt 20 dB “SWT 3 s 2.495998397 GHz

0.2 Offset 5.2 dB
LIMIT CHECK PASS

.
| .o

TEST1

-30

—-60-

—-70

-80

-90
F2

F1

Start 2.495 GHz 100 kHz/ Stop 2.496 GHz

Date: 16.AUG.2023 13:32:04
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Ref 0.2 dBm Att 20 dB

“RBW 1 MHz
*VBW 10 MHz
“SWT 3 s

Marker 2 [T1 ]
-35.01 dBm
2.490354968 GHz

0.2 Offset 5[2 dB

LINE TEST|

LIMIT CHECI

L

K FAT
FAIL

=

Marker 1 [T1[]
-6.78 dBm,
2.495000000 4

—-10-

4N

--40

-60

—-70

-80

—-90

F1

Start 2.4895 GHz 550 kHz/

Date: 16.AUG.2023 13:32:48

Ref 0.2 dBm Att 5 dB

*RBW 10 kHz
*VBW 30 kHz
“SWT 3 s

Stop 2.495 GHz

Offset 5.2 {iB

=10

[—=20

f—=30;

Center 2.495 GHz 200 kHz/

Tx Channel
Bandwidth 1 MHz

Date: 16.AUG.2023 13:33:06

©Copyright. All rights reserved by CTTL.

Power

Span 2 MHz

-29.15 dBm
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=771

e

OBW: 1RB-high_offset

Date:

“RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 14.05 dBm
Ref 21.2 dBm “Att 15 dB SWT 1.4 s 2.689431090 GHz
20 Offset 1.4 dB OBWA48.717944718 KHz
1 Temp (1 [T1 OBW]
-g.10 dBm
o 2.68915(0641 GHz| SCL
Temp (2 [T1 OBW]
Lo -§.17 dBmf
2 2.689599359 GHz|
TDF
[—-10-
-20
-30

-60

[—=70:

Center 2.685 GHz

16.AUG.2023 13:37:20

3.5 MHz/

HIGH BAND EDGE BLOCK-1RB-high_offset

-
|

Date:

“RBW 10 kHz
*VBW 50 kHz
“SWT 3 s

Attt 20 dB

Span 35 MHz

Marker 1 [T1 ]
-30.16 dBm
2.690003205 GHz

dB

LIMIT CHECK PASS

—-60-

—-70

-80

-90

F1

F2

Start 2.69 GHz

16.AUG.2023 13:38:01

100 kHz/

©Copyright. All rights reserved by CTTL.

Stop 2.691 GHz

CAIC
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Ref 0.2 dBm

“RBW 1 MHz
*VBW 10 MHz
“SWT 3 s

Att 20 dB

Marker 2 [T1 ]
-29.08 dBm
2.697951923 GHz

0 Offset 5.2 dB

LIMIT CHECK
LINE TESTjL

FAT
FAIL

=

Marker 1 [T1[]
3.68 dBm
2.69100!

\\;R

]

I--40:

[—=50:

-60

[—=70:

-80

[—-90:

F1

F2

Start 2.691 GHz

16.AUG.2023 13:38:48

Date:

Ref 0.2 dBm

900 kHz/

*RBW 10 kHz
*VBW 30 kHz
“SWT 3 s

Stop 2.7 GHz

Offset 5.2 {iB

=10

[—=20

0
-40

f—-50
-60
-70
-80
-90

Center 2.691 GHz

Tx Channel
Bandwidth

Date: 16.AUG.2023 13:39:06

200 kHz/

1 MHz Power

©Copyright. All rights reserved by CTTL.

Span 2 MHz

-27.75 dBm

000 GHz

SGL
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LOW BAND EDGE BLOCK-20MHz-100%RB

é; “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz -19.84 dBm
Ref 5.2 dBm Att 25 dB “SWT 3 s 2.495998397 GHz
Offset 5.3 dB ,|
Lo T CHEEK— PASS
SGL
| -0
VAXH
LVL
--20 <
TEST1 | TOF
-30
-40
-50 308
60
—-70-
—-80-
F2
o0
Start 2.495 GHz 100 kHz/ Stop 2.496 GHz

Date: 16.AUG.2023 13:34:02

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 10 MHz -20.93 dBm

Ref 0.2 dBm Attt 20 dB “SWT 3 s 2.489993590 GHz

0.2 Offset 5[2 dB
LIMIT CHECK FAIL

LINE TESTRL FAIL

| ..
TEST1

-60

—-70

-80

—-90

F1

Start 2.4895 GHz 550 kHz/ Stop 2.495 GHz

Date: 16.AUG.2023 13:34:46
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“RBW 10 kHz
*VBW 30 kHz
Ref 0.2 dBm Att 5 dB “SWT 3 s
offset 5.2 {iB ”
--10

Center 2.489994 GHz 200 kHz/ Span 2 MHz

Tx Channel
Bandwidth 1 MHz Power -22.08 dBm

Date: 16.AUG.2023 13:35:04
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HIGH BAND EDGE BLOCK-20MHz-100%RB

@

Ref

“RBW 500 kHz
“VBW 2 MHz

5.2 dBm Attt 25 dB “SWT 3 s

Marker 1 [T1 ]
-22.29 dBm
2.690000000 GHz

Offset 5.2 dB

o VT CHEEK =y

-10

-

-30

-40

-50

--60

--70

- -80.

F2

(-=BOo-

Start 2.69 GHz 100 kHz/

Date: 16.AUG.2023 13:40:06

“RBW 1 MHz
“VBW 10 MHz
“SWT 3 s

Attt 20 dB

Stop 2.691 GHz

Marker 1 [T1 ]
-20.35 dBm
2.691000000 GHz

LIMIT CHECK PASS

[ RS
b 2o

-30

TEST1

-60

—-70

-80

—-90

F1

F2

Start 2.691 GHz 2.4 MHz/

Date: 16.AUG.2023 13:40:45
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Stop 2.715 GHz
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LTE CA band 41C
OBW: 1RB-low_offset

®

*RBW 5 kHz

Marker 1 [T1 ]

“VBW 20 kHz -5.59 dBm
Ref 21.2 dBm “Att 15 dB SWT 240 ms 2.497173077 GHz
[ 20 et 1.2 dB OBWZAT. 153844154 KHZ
Temp |1 [T1 OBW]
-19.51 dBm
2.497024846 GHz
Temp |2 [T1 ORW]
-22.71 demfl
2.49725(000 GHz

EiH

I~-20

T
|
N
)
| .
L

Center 2.4985 GHz

Date: 15.AUG.2023 16:39:00

600 kHz/

LOW BAND EDGE BLOCK-1RB-low_offset

®

Ref 0.2 dBm Att 20 dB

“RBW 5 kHz
*VBW 30 kHz
*SWT 3 s

Span 6 MHz

Marker 1 [T1 ]
-64.18 dBm
2.495686000 GHz

0.2 Off$et 5.2 dB

REM1

I--30

<

Start 2.495 GHz

Date: 15.AUG.2023 16:39:43

©Copyright. All rights reserved by CTTL.

100 kHz/

Stop 2.496 GHz
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® “RBW 1 MHz Marker 1 [T1 ]
“VBW 5 MHz -26.84 dBm

Ref 0.2 dBm Att 20 dB *SWT 3 s 2.495000000 GHz

0.2 Offget 5.2 dB

L 16

I=-20
REM1

0 il

~-50°

Start 2.4895 GHz 550 kHz/ Stop 2.495 GHz

Date: 15.AUG.2023 16:40:26
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OBW: 1RB-high_offset

® “RBW 5 KHz Marker 1 [T1 ]
“VBW 20 kHz -3.66 dBm

Ref 16.2 dBm “Att 25 dB SWT 240 ms .688961538 GHz

N

Ooffget 1.2 dB 0BW240.00000¢000 kHz"
Temp {1 [T1 ORWY
-24.15 dBm

2.688778846 GHz
Lo e
-22.54 dBm

-689028846 GHz

= .
N

I--20 T

| ——<F |

B . o
e, s

I--70:

I--80

Center 2.6875 GHz 600 kHz/ Span 6 MHz

Date: 15.AUG.2023 16:41:21

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 5 KHz Marker 1 [T1 ]
“VBW 30 kHz -62.72 dBm

Ref 0.2 dBm Att 20 dB *SWT 3 s 2.690018000 GHz

0.2 Off$et 5.2 dB

Start 2.69 GHz 100 kHz/ Stop 2.691 GHz

Date: 15.AUG.2023 16:42:05
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® “RBW 1 MHz Marker 1 [T1 ]
“VBW 5 MHz -24.29 dBm

Ref 0.2 dBm Att 20 dB *SWT 3 s 2.691000000 GHz

0.2 Offget 5.2 dB

f—ZG
REM1

-3

I--40

I--50

Start 2.691 GHz 900 kHz/ Stop 2.7 GHz

Date: 15.AUG.2023 16:42:48
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LOW BAND EDGE BLOCK-20MHz+20MHz-100%RB

® “RBW 1 MHz Marker 1 [T1 ]
VBW 5 MHz -8.33 dBm
Ref 0.2 dBm Att 20 dB SWT 3 s 2.496000000 GHz
0.2 Offget 5.2 dB v/_j
LA]
"1
[
|
LvL
REM1
TOF
-30
f--40:
f--50-
3B
f--60:
F-70
f--80-
F-90
Start 2.495 GHz 100 kHz/ Stop 2.496 GHz
Date: 11.AUG.2023 09:38:30
“RBW 10 kHz
“VBW 30 kHz
Ref 30.2 dBm “Att 25 dB SWT 3 s
offset 5.2 [iB I
20
LV
J TDF
e~ O U S VNp RO VU O uint et N
L 60 B
Center 2.496 GHz 200 kHz/ Span 2 MHz
Tx Channel
Bandwidth 1 MHz Power -28.35 dBm

Date: 11.AUG.2023 09:38:56
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LOW BAND EDGE BLOCK-20MHz+20MHz-100%RB

® “RBW 1 MHz Marker 1 [T1 ]
VBW 5 MHz -25.54 dBm

Ref 0.2 dBm Att 20 dB SWT 3 s 2.494978000 GHz

0.2 Offgset 5.2 dB

I--10:

W
20 LvL

REM1

I--40

I--50-

I--60:

I--70:

Start 2.4895 GHz 550 kHz/ Stop 2.495 GHz

Date: 11.AUG.2023 09:39:39
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HIGH BAND EDGE BLOCK-20MHz+20MHz-100%RB

® “RBW 1 MHz Marker 1 [T1 ]
VBW 5 MHz -9.27 dBm

Ref 0.2 dBm Att 20 dB SWT 3 s 2.690004000 GHz

0.2 Offget 5.2 dB

k-20 "
REM1 e
TDF

-30:

f-40

--50:

--60:

--80:

--90:

Start 2.69 GHz 100 kHz/ Stop 2.691 GHz

Date: 11.AUG.2023 09:41:40

Channel power

“RBW 10 kHz
*VBW 30 kHz

Ref 30.2 dBm “Att 25 dB SWT 3 s
Offset 5.2 [iB “

Center 2.690004 GHz 200 kHz/ Span 2 MHz

Tx Channel
Bandwidth 1 MHz Power -29.02 dBm

Date: 11.AUG.2023 09:42:07
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HIGH BAND EDGE BLOCK-20MHz+20MHz-100%RB

® “RBW 1 MHz Marker 1 [T1 ]
VBW 5 MHz -25.51 dBm

Ref 0.2 dBm Att 20 dB SWT 3 s 2.691000000 GHz

0.2 Offgset 5.2 dB

A._-ﬁc

k-20
LvL
fREML

TOF
-30:

f-40

--50:

--60:

-70:

--80:

=90

Start 2.691 GHz 11.9 MHz/ Stop 2.81 GHz

Date: 11.AUG.2023 09:42:50
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LTE band 66
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 17.74 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.710825321 GHz
20 Offset 0.8 dB 1 OBW224 358974359 KHz
v Temp (1 [T1 OBW]
14.38 dBm
e 1.710713141 GHz | SCL
1 PK] Temp |2 [T1 OHW]
Lo 13.83 dBmf

™

-710937500 GHz

\

f—=20:

-30

[—=70:

Center 1.7175 GHz 3.5 MHz/ Span 35 MHz

Date: 16.AUG.2023 09:20:22

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -33.34 dBm

Ref 20.8 dBm “ALL 20 dB SWT 560 ms 1.710000000 GHz

20 Off%et 0.8 dB

A
1 RV
AVG
O LvL
TDF
-10
D1 -13 ¢Bm
——-20
7

-30

N

SWP| 100 off 100 //)
40 /ﬂ'y “‘\.\Av'\\

~60
- 3

F1

Center 1.71 GHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 09:21:37
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 19.95 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.779790064 GHz
20 Offset 0.8 dB OBW224 358974359 kHz
Temp |1 [T1 OBW]
-37 dBm
e N 1.779621795 GHz | SGL
1 PK] Temp |2 [T1 OHW]
el | 19.42 demf
1.779846154 GHz
TDF
-10
--20

f[—=70:

Center 1.7785 GHz 3.5 MHz/ Span 35 MHz

Date: 16.AUG.2023 09:22:15

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -21.00 dBm

Ref 20.8 dBm “ALL 20 dB SWT 560 ms 1.780000000 GHz

20 Off%et 0.8 dB

10 SGL
1 RV
AVG
o LVL
TDF
-10
D1 -13 diBm b

f—=20:

-30
SwP| 100 of 100

-40
o ANM—JW MY i

i T A SN YN

-60

7° F2
FL

Center 1.78 GHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 09:23:29
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LOW BAND EDGE BLOCK-20MHz-100%RB

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz -32.57 dBm

Ref 20.8 dBm “ALL 20 dB SWT 2.5 ms 1.709903846 GHz

20 Off%et 0.8 dB

—10

D1 -13 ¢Bm /

—-20
_30 1j
SwP| 100 of 100 M

—-40

70 =2
F1

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 11.AUG.2023 15:15:53

HIGH BAND EDGE BLOCK-20MHz-100%RB

é ; “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz -25.69 dBm
Ref 20.8 dBm “Att 20 dB SWT 2.5 ms 1.780128205 GHz
20 Off%et 0.8 dB
1RV NG PR GNON SRS
AVG
o L
D!
-10
D1 -13 dBm \
[~-20
NI
-30 z\A‘m““Jka»anAgﬂpj,-m~4A~ﬂ,-mA,‘Mu
PN
SWP| 100 off 100
-40
I--50-
-60
7° F2
FL
Center 1.78 GHz 2 MHz/ Span 20 MHz

Date: 11.AUG.2023 15:17:28
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LTE band 71
LOW BAND EDGE BLOCK-1RB-low_offset

é ; “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -24.43 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 663.000000000 MHz
20 Offset 0.5 dB
LA
10 SGL
1 RM
AVG
o LVL
TDF
-10
D1 -13 diBm
-20 P
N
| _s0 s
sSwp 100 off 100 % 3DB
t--40; Wﬂ'w (11"
BNty PV Ango e
[~-60:
-70
FR
F1
Center 663 MHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 14:37:48

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.23 dBm

Ref 20.5 dBm “ALL 20 dB SWT 25 ms 698.016025641 MHz

[ -

e SGL
1 RMEs
AVG)
o LvL
TDF
-10
D1 -13 ¢Bm N
-20 N
swp| 100 ov"'loo \'\l\(\

20 Offset 0.5 dB

IR NI N
-50
[~-60:
-70
F2
FL
Center 698 MHz 500 kHz/ Span 5 MHz

Date: 16.AUG.2023 14:39:26
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LOW BAND EDGE BLOCK-20MHz-100%RB

<§§> “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -42.60 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 662.959935897 MHz
20 Offset 0.5 dB
10 [A]
GL
1 RM|
AVG]
o LVL
PNt A At A=A AN~ A
-10
D1 -13 ¢Bm
-20
I--30
SWP| 100 of 100
| _40 1 T
Xt
,M,MW“—WM.H"M Vs
--50.
[--60
-70
F2
F1
500 kHz/ Span 5 MHz

Center 663 MHz

Date: 11.AUG.2023 12:36:55

HIGH BAND EDGE BLOCK-20MHz-100%RB

<§§> “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -38.38 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 698.016025641 MHz
20 Offset 0.5 dB
LA
10 oL
1 RM|
AVG
o
WVWMWM
T
-10
D1 -13 dgiBm
-20
l_30 "
SWP| 100 of 100 L -
L 308
| _40 A,
] v
(=50
[~-60:
-70
F2
FL
500 kHz/ Span 5 MHz

Center 698 MHz
Date: 11.AUG.2023 12:38:27

Note: Expanded measurement uncertainty is U = 0.622 dB, k = 2.
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A.7 Conducted Spurious Emission

A.7.1 Measurement Method

The following steps outline the procedure used to measure the conducted emissions from the

EUT.

1. In measuring unwanted emissions, the spectrum shall be investigated from 30 MHz or the
lowest radio frequency signal generated in the equipment, whichever is lower, without going
below 9 kHz, up to at least the frequency given below:

(a) If the equipment operates below 10 GHz: to the tenth harmonic of the highest fundamental
frequency or to 40 GHz, whichever is lower.

(b) If the equipment operates at or above 10 GHz: to the fifth harmonic of the highest
fundamental frequency or to 100 GHz, whichever is lower.

2. Determine EUT transmit frequencies: below outlines the band edge frequencies pertinent to
conducted emissions testing.

3. The number of sweep points of spectrum analyzer is greater than 2 X span/RBW.

A. 7.2 Measurement Limit

Part 22.917, Part 24.238 and Part 27.53(h) specify that the power of any emission outside of the
authorized operating frequency ranges must be attenuated below the transmitting power (P) by a
factor of at least 43 + 10 log(P) dB.

Part 27.53(m) specifies for mobile digital stations, the attenuation factor shall be not less than 40 +
10 log (P) dB on all frequencies between the channel edge and 5 megahertz from the channel
edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the
channel edge, and 55 + 10 log (P) dB on all frequencies more than X megahertz from the channel
edge, where X is the greater of 6 megahertz or the actual emission bandwidth as defined in
paragraph (m)(6) of this section. In addition, the attenuation factor shall not be less that 43 + 10
log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or
below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies below 2495 MHz
may also submit a documented interference complaint against BRS licensees operating on
channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS
licensees.

Part 27.53(g) states for operations in the 600 MHz band and the 698—746 MHz band, the power of
any emission outside a licensee’s frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 +
10 log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee’s frequency block, a resolution bandwidth of at
least 30 kHz may be employed.

Part 90.691 states that out-of-band emission requirement shall apply only to the “outer” channels
included in an EA license and to spectrum adjacent to interior channels used by incumbent
licensees. The emission limits are as follows:For any frequency removed from the EA licensee’s
frequency block by up to and including 37.5 kHz, the power of any emission shall be attenuated
below the transmitter power (P) in watts by at least 116Log10(f/6.1) decibels or 50 + 10 Log10(P)
decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed
from the center of the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.
©Copyright. All rights reserved by CTTL. Page 194 of 201



CAICT

No. 123261525-WMDO01

(IISII,

For any frequency removed from the EA licensee’s frequency block greater than 37.5 kHz, the
power of any emission shall be attenuated below the transmitter power (P) in watts by at least 43 +
10Log10(P) decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency
removed from the center of the outer channel in the block in kilohertz and where f is greater than

37.5 kHz.
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A. 7.3 Measurement result

Only the worst case result is given below

LTE band 12: 30MHz — 7.16GHz

NOTE: peak above the limit line is the carrier frequency.

é; “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 22.68 dBm
Ref 5.5 dBm “Att 20 dB SWT 720 ms 699.269333333 MHz
offiset 0.8 dB “
f~0-
[ A
Y | -10
VIEW| D1 -13 dgiBm
LV
~-20
TDF
I--30-
-40
-60
=70
I--80-
-90
Start 30 MHz 713 MHz/ Stop 7.16 GHz

Date: 16.AUG.2023 08:53:31

LTE band 25: 30MHz — 19.15GHz
NOTE: peak above the limit line is the carrier frequency.

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 28.04 dBm

Ref 5.8 dBm “ALL 20 dB SWT 125 ms 1.912045333 GHz

Offset 0.8 dB

R | -10
MET D1 -13 d¢Bm

-80

f—-90

Start 30 MHz 1.912 GHz/ Stop 19.15 GHz

Date: 16.AUG.2023 09:31:14
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LTE band 26(814MHz~824MHz): 30MHz — 8.24GHz

NOTE: peak above the limit line is the carrier frequency.

@

Ref 5.5 dBm

“ALL 20 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 125 ms

Marker 1 [T1 ]
28.61 dBm
814.602333333 MHz

Offset 0.3 dB
-0

Pl “[ -10
VIEW| D1 -13 dgiBm

~-20

f—=30;

[~-50

-60

=70

f—-80:

-90

Start 30 MHz

Date: 16.AUG.2023 08:54:55

LTE band 26(824MHz~849MHz): 30MHz — 8.49GHz

821 MHz/

Stop 8.24 GHz

NOTE: peak above the limit line is the carrier frequency.

@

Ref 5.5 dBm

“ALL 20 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 125 ms

Marker 1 [T1 ]
28.78 dBm
824.676000000 MHz

Offiset 0.3 dB
o
ERY | -10
D1 -13 d¢iBm
--20
[—-30-
--50
-60
-70
[—-80-
-90
Start 30 MHz 846 MHz/ Stop 8.49 GHz
Date: 16.AUG.2023 08:54:13
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LTE band 41: 30MHz - 26.5GHz
NOTE: peak above the limit line is the carrier frequency.

é; “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -5.71 dBm
Ref -1818 dBm “ALL 15 dB SWT 155 ms 2.675235333 GHz
-20 Offset 1.2 dB
D1 -25 d¢iBm
LA
-30 SGL
1 RM|
AVG
|-—a0 i i Lt
TDF
I
-70
swp 10 of 10 .
[—-80:
[—=90:
-100
(=110
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Date: 16.AUG.2023 13:51:04
LTE CA band 41C: 30MHz — 26.5GHz
NOTE: peak above the limit line is the carrier frequency.
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -17.59 dBm
Ref 16.2 dBm ALt 20 dB SWT 155 ms 2.586119667 GHz
off$et 1.2 dB "
I-10:
1 /R
VIEW|
LVL
--10
TDF
1
I~-20
D1 -25 ¢iBm
--30
SWH 10 gf 10
40 3DB
-50
[~-60
=-70
I~-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 16.AUG.2023 16:03:51
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LTE band 66: 30MHz — 17.8GHz
NOTE: peak above the limit line is the carrier frequency.

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 27.88 dBm

Ref 5.8 dBm “ALL 20 dB SWT 125 ms 1.776791000 GHz

Offset 0.8 dB

R | -10
MET D1 -13 d¢Bm

-80

f—-90

Start 30 MHz 1.777 GHz/ Stop 17.8 GHz

Date: 16.AUG.2023 09:31:56

LTE band 71: 30MHz — 6.98GHz
NOTE: peak above the limit line is the carrier frequency.

é; *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 28.48 dBm
Ref 5.5 dBm “Att 20 dB SWT 125 ms 672.180000000 MHz
Offget 0.8 dB “
-0
LA
“| -10
VIEW D1 -13 ¢iBm
--20
TDF
I--30-
!50 3D
-60
-70
I--80-
-90
Start 30 MHz 695 MHz/ Stop 6.98 GHz

Date: 16.AUG.2023 14:41:02

Note: Expanded measurement uncertainty is U = 0.622 dB, k = 2.
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A.8 Peak-to-Average Power Ratio

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB

a) Refer to instrument’s analyzer instruction manual for details on how to use the power
statistics/CCDF function;

b) Set resolution/measurement bandwidth = signal’s occupied bandwidth;

c) Set the number of counts to a value that stabilizes the measured CCDF curve;

d) Record the maximum PAPR level associated with a probability of 0.1%.

LTE band 12, 10MHz

Frequency(MHz) PAPR(dB)
PSK 16QAM 64QAM
707.5 Q Q Q
5.35 6.09 6.44
LTE band 25, 20MHz
Frequency(MHz) PAPR(dB)
PSK 16QAM 64QAM
1882.5 A Q Q
6.70 7.31 7.47
LTE band 41, 20MHz
Frequency (MHz) PAPR (dB)
PSK 16QAM 64QAM
2593.0 < Q Q
8.27 8.78 8.97
LTE CA band 41C, 20MHz+20MHz
PAPR (dB)
Frequency (MHz)
QPSK 16QAM 64QAM
2593.0 9.84 9.94 9.94
LTE band 66, 20MHz
Frequency(MHz) PAPR(dB)
PSK 16QAM 64QAM
1745.0 Q Q Q
6.60 7.21 7.34
LTE band 71, 20MHz
Frequency(MHz) PAPR(dB)
QPSK 16QAM 64QAM
680.5
6.60 7.24 7.37

Note: Expanded measurement uncertainty is U = 0.578 dB, k = 2.
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CAICT

No. 123261525-WMDO01

A

Accredited Laboratory

AZLA has accredited

TELECOMMUNICATION TECHNOLOGY LABS, CAICT

Beijing, People's Republic of China

for technical competence in the field of
Electrical Testing

This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2017
General requirements for the competence of testing and calibration laboratfones. This accreditafion demonsirates
technical competence for a defined scope and the operation of a laboratory quality management system
[refer to joint ISO-HLAC-HAF Communiqué dafed April 2017).

Presented this 26* day of June 2023.

Mr. Trace Mcinturff, Vice President, Accreditation Services
For the Accreditation Council

Cerfificate Number 7049 01

Valid to July 31, 2024

For the tests to which this occreditafion applies, please refer to the laboratory's Electical Scope of Accreditafion.

**END OF REPORT***
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